
1

DESPIECES Y
RECAMBIOS

Indice 

SY......................................................   2 - 50

4SY................................................   52 - 100

22 EK...........................................   101 - 197

2000............................................   198 - 253

3000.............................................. 254 - 276

4000.............................................. 277 - 299

5000.............................................. 300 - 322

6000.............................................. 323 - 408

6500.............................................. 409 - 498

8500.............................................. 499 - 588

9000.............................................. 589 - 766

12000............................................ 767 - 858

12500............................................ 859 - 901

14000............................................ 902 - 991

14000 3 FASES............................ 992 - 1081

16500........................................ 1082 - 1165

18000........................................ 1166 - 1255

18000 3 FASES.......................... 1256 - 1345



VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 

Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327
C.c.i.a.a. Udine 297886

E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com

PAGURO 3 SY 

SPARE PARTS CATALOGUE 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

 
PAGURO 3 SY - TAB. A 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

 
PAGURO 3 SY - TAB. A 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD01YA0003-01 ENGINE YANMAR L70N5 1 

2 AD10NA0006 EXHAUST MANIFOLD 
P3SY/4SY 1 

3 AD23SS0003 SAFETY SWITCH, TEMP. 1 
4 AD12FL1033-00 FLANGE, ALTERNATOR 1 
5 AD03ZA0055-00 ROTOR P3SY/4SY 1 

6 AD40CU0002 BALL BEARING, 
ALTERNATOR P3SY/4SY 1 

7 AC07ZA0005-00 STATOR P3SY/4SY, 
ASSEMBLED 1 

8 AC05ZA0014-00 ALTERNATOR P3SY/4SY, 
COMPLETE 1 

9 AD22AN0013-00 PULLEY, ROTOR 1 

10 AC07ZA0008-00 ROD SCREW, ROTOR 
P4SY 1 

11 AD16RARO17X2
3X1.5 WASHER, COPPER 1 

12 AD12ST0147-01 FRAME, INTERNAL 2 
13 AD11FI0004 SHOCK ABSORBER INT. 4 

14 AD06CA0005-00 HEAT EXCHANGER 
P3SY/4SY 1 

15 AD40Y11412012
550 AIR FILTER, P3SY/4SY 1 

16 AD22MA0001 FUEL FEEDING PUMP EL. 1 
17 AD40FA5410382 FUEL FILTER 1 
18 AD14GG10X17 PIPE, WATER 60 CM 1 
19  PIPE, WATER 1 
20 AD13O0292C CLOSING PLUG 3/8 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 3 SY - TAB. B 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

 
PAGURO 3 SY - TAB. B 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD08SC0003 ELECTRICAL PLANT 
P3SY/4SY 1 

2 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

3 AD09RE0016 RELE' 2 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 
6 AD09RS0003 RESISTOR, R47 1 
7 D09CO0250 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 REMOTE CONTROL 
PANEL WITH CABLE 1 

11 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 PRINTED CIRCUIT 
BOARD 1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 
16 AD08DR0005-00 CONTROL PANEL ATS-25 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

 
PAGURO 3 SY - TAB. C 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

 
PAGURO 3SY - TAB. C 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD40AN233 SCREW 4 
2 AD40AN2400 COVER 1 
3 AD40AN5240 ORING  
4 AD40AN2372 CAM 1 
5 AD40AN2048 IMPELLER,  1 
6 AD40AN1765 SHIM  

7 AD40AN5860 MECHANICAL SEAL 
12X24 P=11 1 

8 AD40AN5119 SEEGER 12X1 BRONZE 1 
9 AD40AN5830 SCREW 4X12 BRASS 1 

10 AD40AN4240 WASHER 18X12.2X2.3 
BRASS 1 

11 AD40AN1092 ORING 10.78X2.65  
12 AD40AN5119 SEEGER 12X1 BRONZE 2 
13 AD40AN2402 BALL-BEARING 2 
14 AD40AN2470 SEEGER 28X1.2 1 
15 AD40AN5183 PUMP SHAFT PM 15/T 1 
16 AD22AN0006-01 PULLEY, WATER PUMP 1 
17 AD22AN0014 BELT P3SY/4SY 1 
18 AD22AN0015 WATER PUMP 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 3 SY - TAB. D 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

 
PAGURO 3 SY - TAB. D 

 
NO. CODE: DESCRIPTION Q.TY 

1 AC10SB0016-00 CAPSULE P3SY, 
COMPLETE 1 

2 AD38AD0045-00 WAVE ASP SIDE, 
ADHESIVE P3SY 1 

2 AD38AD046-00 WAVE SCA SIDE, 
ADHESIVE P3SY 1 

3 D18MT0004 MOUSSE 14X8 1 
4 AD12ST0148-02 FRAME, EXTERNAL 2 
5 AD11MC0002 SHOCK ABSORBER, EXT. 4 

6 AD21BL0001 CLOSING RUBBER STRIP 
LID 4 

7 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

8 AD23TR0001 HOOK, CAPSULE 10 
9 AD18MT0004 MOUSSE 14X8 1 

10 AC12MT0011-00 INSULATION FOAM 
CAPSULE P3SY LID 1 

11 AC12MT0012-00 INSULATION FOAM 
CAPSULE P3SY BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 10

 
PAGURO 3 SY - TAB. 1 - CYLINDER BLOCK 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11

 
PAGURO 3 SY - TAB. 1 - CYLINDER BLOCK 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421001020 BLOCK ASSY, CYLINDER 1 
5 11439501341 GASKET, HEAD 0.5 1 
6 11439901380 O-RING 1 
7 11429901600 PIN, 8X12 2 
8 11429901800 SHIM SET 1 

19 11429901830 COVER 1 
20 11425001841 GASKET 1 
21 22312040080 PIN, PARALLEL M4X8 2 
22 23875020000 PLUG, R02 1 
23 26226060182 STUD, M6X18 1 
24 26226060222 STUD, M6X22 2 
25 26366060002 NUT, M6 3 
26 11439901410 GASKET, CRANK CASE 1 

27 11421001450 COVER (E-D, CRANK 
CASE) 1 

30 11435002100 BEARING, MAIN 1 
32 11429935150 PIPE, OIL INLET 1 
33 26106080352 BOLT, M8X35 PLATED 15 
34 11429902030 RETAINER, BEARING 1 
35 11435002113 BERAING, B35-135G3C3 1 
36 11429902220 SEAL, OIL 1 

36-1 16011002220 SEAL, OIL 1 
37 11429902220 SEAL, OIL 1 

37-1 16011002220 SEAL, OIL 1 
38 24162152116 BEARING, 152116 1 
39 26106080122 BOLT, M8X12 PLATED 1 
40 11435002200 BEARING, 0.25 US 1 
41 11435002210 BEARING, 0.50 US 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 12

 
PAGURO 3 SY - TAB. 2 - DRAIN PLUG 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 13

 
PAGURO 3 SY - TAB. 2 - DRAIN PLUG 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429901690 PLUG M16 2 
2 11469901760 CAP ASSY 2 
4 11429901950 O-RING, 18 2 
5 22190160002 WASHER, SEAL 16 2 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 14

 
PAGURO 3 SY - TAB. 3 - LABEL 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 15

 
PAGURO 3 SY - TAB. 3 - LABEL 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

2 11429907110 LABEL, YANMAR 1 
4 11422007150 LABEL, CONSTANT SPEE 1 
5 11422007130 LABEL, HOT SURFACE 1 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 16

 
PAGURO 3 SY - TAB. 4 - CYLINDER HEAD & BONNET 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 17

 
PAGURO 3 SY - TAB. 4 - CYLINDER HEAD & BONNET  

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421001200 BOLT, CYL. HEAD A 2 
2 11421001210 BOLT, CYL. HEAD B 2 
3 11422C11020 HEAD ASSY, CYLINER 1 
8 11421C11100 VALVE, INATKE 1 
9 11421C11110 VALVE, EXHAUST 1 

10 11421011120 SPRING, VALVE 2 
11 11421011180 RETAINER, SPRING 2 
12 11421011920 COTTER ASSY 2 
14 11421C11250 SUPPORT ASSY, ARM 1 
15 11421C11260 SUPPORT, ROCKER ARM 1 
16 11421C11650 ARM ASSY, ROCKER 1 
18 11425011240 SCREW, VALVE ADJUST 1 
19 26856060002 NUT, M6 1 
20 11421C11660 ARM ASSY, ROCKER 1 
22 11425011240 SCREW, VALVE ADJUST 1 
23 26856060002 NUT, M6 1 
24 22242000120 RING, 12 2 
25 11435011341 SEAL, VALVE SYSTEM 2 
26 11424011450 PROTECTOR, NOZZLE 1 
27 10501011490 CAP, VALVE 2 
28 11424011550 SEAT, NOZZLE 1 
29 11429911600 WASHER, VALVE SPRING 2 
30 11421011901 RETAINER, NOZZLE 1 
31 22351040008 PIN, SPRING 4.0X8 1 
32 26106060402 BOLT, M6X40 PLATED 2 
33 26226060552 STUD, M6X55 2 
34 26366060002 NUT, M6 2 
35 11421011310 GASKET, BONNET 1 
36 11421011960 BONNET ASSY, HEAD 1 
38 11421003580 DECOMPRESSION ASSY 1 

41 11429903640 SPRING, 
DECOMPRESSION 1 

43 22312030160 PIN, PARALLEL M3X16 1 
46 26106060552 BOLT, M6X55 PLATED 3 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 18

 
PAGURO 3 SY - TAB. 5 - INTAKE MANIFOLD 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19

 
PAGURO 3 SY - TAB. 5 - INTAKE MANIFOLD 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421012050 MANIFOLD, INATKE 1 
2 11421012210 GASKET, AIR CLEANER 1 
3 11429912210 GASKET, AIR, CLEANER 1 
4 11429912300 NUT 5 
5 26226060142 STUD, M6X14 2 
6 26106060202 BOLT, M6X20 PLATED 1 
7 26226060302 STUD, M6X30 2 
8 26226060502 STUD, M6X50 1 

 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 20

 
PAGURO 3 SY - TAB. 6 - MUFFLER, EXHAUST 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 21

 
PAGURO 3 SY - TAB. 6 - MUFFLER, EXHAUST 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429913200 GASKET, MUFFLER 1 
2 26216080182 STUD, M8X18 2 
3 26366080002 NUT, M8 2 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 22

 
PAGURO 3 SY - TAB. 7 - CAMSHAFT 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 23

 
PAGURO 3 SY - TAB. 7 - CAMSHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71422C14580 CAMSHAFT ASSY 1 
6 11421014200 TAPPET 2 
7 11421014300 TAPPET ASSY, ROLLER 1 

12 11421014400 ROD ASSY, PUSH 2 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 24

 
PAGURO 3 SY - TAB. 8 - CRANKSHAFT 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 25

 
PAGURO 3 SY - TAB. 8 - CRANKSHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71421C21040 CRANKSHAFT ASSY 1 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 26

 
PAGURO 3 SY - TAB. 9 - FLYWHEEL 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 27

 
PAGURO 3 SY - TAB. 9 - FLYWHEEL 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429921220 NUT 1 
2 11429921550 WASHER 1 
3 11439921590 FLYWHEEL ASSY 1 
6 11439921600 GEAR, RING 1 
7 22512040120 KEY, 4X12 1 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 28

 
PAGURO 3 SY - TAB. 10 - PISTON & CONNECTING ROD 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 29

 
PAGURO 3 SY - TAB. 10 - PISTON & CONNECTING ROD 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71422022720 PISTON W/RINGS (D) 1 
3 71487022502 RING SET, PISTON 1 
9 11439922300 PIN, PISTON D=21 1 

10 22252000210 RING, 21 2 
11 71421C23010 ROD ASSY, CONNECTING 1 
14 11438023100 BEARING, PISTON PIN 1 

15 11820023200 BOLT, CONNECTING 
ROD 2 

16 11421023600 BEARING, CRANK PIN 1 
18 71422022620 PISTON W/RING .25OS 1 
20 71487022542 RING SET, 0.25 OS 1 
24 71422022580 PISTON W/RING .50 OS 1 
26 71487022552 RING SET, 0.50 OS 1 
30 11421023610 BEARING, PIN (U.S=0.25) 1 
32 11421023620 BEARING, PIN (U.S=0.50) 1 

 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 30

 
PAGURO 3 SY - TAB. 11 - BALANCER SHAFT 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 31

 
PAGURO 3 SY - TAB. 11 - BALANCER SHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71421028510 SHAFT ASSY, BALANCER 1 
7 24101062030 BEARING, BALL 6203C3 2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 32

 
PAGURO 3 SY - TAB. 12 - LUB. OIL PUMP & GOVERNOR 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 33

 
PAGURO 3 SY - TAB. 12 - LUB. OIL PUMP & GOVERNOR 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11425032010 PUMP ASSY, OIL 1 
7 11429932070 COVER 1 
8 11429932570 O-RING 1 
9 22312030160 PIN, PARALLEL M3X16 1 

10 26106060122 BOLT, M6X12 PLATED 3 
11 11429935110 FILTER, OIL 1 
13 24341000224 O-RING, 1AS22.4 1 
14 26106060162 BOLT, M6X16 PLATED 1 
15 11429961190 WASHER 1 
16 71421061701 GOVERNOR ASSY 1 

17 11421061290 WEIGHT ASSY, 
GOVERNOR 1 

22 11421161500 LEVER ASSY, GOVERNOR 1 
31 22322030200 PIN, TAPER 3X20 1 
33 11477061520 BEARING, NEDDLE 2 
34 11429961600 SEAL, OIL 1 
35 11477061610 WASHER, THRUST 1 

 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 34

 
PAGURO 3 SY - TAB. 13 - OIL PRESSURE SWITCH 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 35

 
PAGURO 3 SY - TAB. 13 - OIL PRESSURE SWITCH 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 18325039450 SWITCH, 1.0KG 1 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 36

 
PAGURO 3 SY - TAB. 14 - COVER 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 37

 
PAGURO 3 SY - TAB. 14 - COVER 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429945220 GROMMET 1 
2 11421C45260 COVER 1 
3 11439945320 RUBBER, SEAL 1 
4 11439945340 COLLAR 1 
5 26106060202 BOLT, M6X20 PLATED 1 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 38

 
PAGURO 3 SY - TAB. 15 - COOLING FAN CASE 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 39

 
PAGURO 3 SY - TAB. 15 - COOLING FAN CASE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421045150 CASE, COOLING FAN 1 
2 11429945301 RUBBER, CUSHION 4 
3 11429945310 COLLAR 4 
4 11429945331 SEAL, FAN CASE 1 
5 11429945350 BOLT, FAN CASE 4 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 40

 
PAGURO 3 SY - TAB. 16 - F.I. PUMP & F.I. VALVE 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41

 
PAGURO 3 SY - TAB. 16 - F.I. PUMP & F.I. VALVE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71423951310 F.I. PUMP ASSY 1 
2 10554651020 GASKET 1 
3 11425051080 PLATE 1 
4 11425051160 SPRING, PLUNGER 1 
5 11423951200 BODY ASSY, PUMP 1 

11 22351020006 PIN, SPRING 2.0X6 2 
12 11465051300 VALVE ASSY, DELIVERY 1 
15 10554651330 SPRING, DELIVERY 1 
16 11425051340 HOLDER, DELIVERY 1 
17 12455051350 GASKET, DELIVERY 2 
18 11425051600 LEVER ASSY, CONTROL 1 
19 11425051640 SEAT, SPRING A 1 
20 11425051650 SEAT, SPRING B 1 
21 22351030008 PIN, SPRING 3.0X8 1 
22 71423953200 VALVE ASSY, INJECTION 1 
23 11425053080 NUT, NOZZOLE D16.95 1 
24 11433953100 HOLDER ASSY, NOZZLE 1 
28 22351025005 PIN, SPRING 2.5X6 1 
29 11425053120 SPRING, NOZZLE 1 
30 11425053130 SEAT, SPRING 1 
31 11425053140 PLATE 1 
32 11423953200 NOZZLE ASSY 1 
35 11425053210 PIN 2 
36 11425053400 SHIM SEAT 1 
48 11421059800 PIPE ASSY, INJECTION 1 
54 11421059850 SUPPORT, INJ. PIPE 1 
55 11411076901 VALVE ASSY, F/O CUT 1 

55-1 11411076910 VALVE ASSY, F/O CUT 1 
56 11429983020 GASKET, 10X1.2 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 42

 
PAGURO 3 SY - TAB. 17 - SPEED CONTROL DEVICE 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43

 
PAGURO 3 SY - TAB. 17 - SPEED CONTROL DEVICE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11422007150 LABEL, CONSTANT SPEE 1 

2 11421066511 BRACKET CMP, 
REGULATO 1 

3 11421066300 HANDLE 1 
4 18325066321 LEVER, LOCK 1 
5 11421066330 SPRING, LOCK LEVER 1 
6 18325066341 NUT, LOCK 1 
7 11421066350 BRACKET 1 
8 18325066361 COLLAR 1 
9 18325066371 COLLAR 1 

10 26106060162 BOLT, M6X16 PLATED 1 
11 26106060142 BOLT, M6X14 PLATED 1 
12 26106060202 BOLT, M6X20 PLATED 1 
13 11421066020 SPRING, REGULATOR 1 
14 11429966200 SPRING, RETURN 1 
15 11421166600 LIMITER ASSY, FUEL 1 
20 26776100002 NUT, LOCK M10 1 
21 11478061090 TIN 1 
22 22451060000 WIRE, 0.6 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 44

 
PAGURO 3 SY - TAB. 18 - STARTING MOTOR 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 45

 
PAGURO 3 SY - TAB. 18 - STARTING MOTOR 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11436277011 STARTER 1 
2 11438177110 ARMATURE 1 
3 X2114811000 WASHER KIT, THRUST 1 
4 X2114715500 STOPPER SET 1 
5 11438177130 COIL ASSY, FIELD 1 
6 11438177140 COVER 1 
7 11437177160 HOLDER ASSY, BRUSH 1 
8 11437179040 BRUSH 2 
9 11437179050 BRUSH 1 

10 11437179060 SPRING 4 
11 X211485016 PINION ASSY 1 
12 11438177151 CASE ASSY 1 
13 11437177170 COVER ASSY, DUST 1 
14 11437177180 LEVER KIT, SHIFT 1 
15 12429877020 SWITCH, MAGNETIC 1 
16 12419577770 BOLT, THROUGH 2 
17 11437179070 BOLT 2 
18 X2114274200 COVER 1 
19 26106100302 BOLT, M10X30 PLATED 2 
20 26716080002 NUT, M8 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 46

 
PAGURO 3 SY - TAB. 19 - ACCESSORIES 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 47

 
PAGURO 3 SY - TAB. 19 - ACCESSORIES 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429912210 GASKET, AIR CLEANER 1 
2 11429913200 GASKET, MUFFLER 1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 48

 
PAGURO 3 SY - TAB. 20 - TOOL & GASKET SET 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 49

 
PAGURO 3 SY - TAB. 20 - TOOL & GASKET SET 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429992590 BOX, TOOL 1 
2 11429992600 BAG, TOOL 1 
3 11429992710 WRENCH 1 
4 11429992720 WRENCH 1 
5 11429992730 DRIVER 1 
6 11429992740 DIPSTICK 1 
7 11422092600 GASKET SET 1 
8 11439501331 GASKET, HEAD 1 

14 11439901380 O-RING 1 
15 11439901410 GASKET, CRANK CASE 1 
16 11425001841 GASKET 1 
17 11429901950 O-RING, 18 2 
18 11421011310 GASKET, BONNET 1 
19 11435011341 SEAL, VALVE STEM 2 
20 11477111461 GASKET, NOZZLE 1 
21 11421012210 GASKET, AIR CLEANER 1 
22 11429912210 GASKET, AIR CLEANER 2 
23 11429912920 GASKET, AIR CLEANER 1 
24 11429913200 GASKET, MUFFLER 1 
25 11439921980 GASKET 1 
26 11429932570 O-RING 1 
27 12910077510 GASKET 3 
28 22190160002 WASHER, SEAL 16 2 
29 23414080000 GASKET, 8X1.0 1 
30 24341000150 O-RING, 1AS15.0 1 
31 24341000224 O-RING, 1AS22.4 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 50

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

VTE S.r.l. 
via Luciano Lama, 5 

33050 Fiumicello - Udine - Italia 
Tel.: +39 0431 96488 

Web-site: www.volpitecno.com 
 

http://www.volpitecno.com


 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 4 SY 
 

SPARE PARTS CATALOGUE 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

 
PAGURO 4 SY - TAB. A 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

 
PAGURO 4 SY - TAB. A 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD01YA0003-01 ENGINE YANMAR L70N5 1 

2 AD10NA0006 EXHAUST MANIFOLD 
P3SY/4SY 1 

3 AD23SS0003 SAFETY SWITCH, TEMP. 1 
4 AD12FL1033-00 FLANGE, ALTERNATOR 1 
5 AD03ZA0055-00 ROTOR P3SY/4SY 1 

6 AD40CU0002 BALL BEARING, 
ALTERNATOR P3SY/4SY 1 

7 AC07ZA0005-00 STATOR P3SY/4SY, 
ASSEMBLED 1 

8 AC05ZA0014-00 ALTERNATOR P3SY/4SY, 
COMPLETE 1 

9 AD22AN0013-00 PULLEY, ROTOR 1 

10 AC07ZA0008-00 ROD SCREW, ROTOR 
P4SY 1 

11 AD16RARO17X2
3X1.5 WASHER, COPPER 1 

12 AD12ST0147-01 FRAME, INTERNAL 2 
13 AD11FI0004 SHOCK ABSORBER INT. 4 

14 AD06CA0005-00 HEAT EXCHANGER 
P3SY/4SY 1 

15 AD40Y11412012
550 AIR FILTER, P3SY/4SY 1 

16 AD22MA0001 FUEL FEEDING PUMP EL. 1 
17 AD40FA5410382 FUEL FILTER 1 
18 AD14GG10X17 PIPE, WATER 60 CM 1 
19  PIPE, WATER 1 
20 AD13O0292C CLOSING PLUG 3/8 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 4 SY - TAB. B 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

 
PAGURO 4 SY - TAB. B 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD08SC0003 ELECTRICAL PLANT 
P3SY/4SY 1 

2 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

3 AD09RE0016 RELE' 2 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 
6 AD09RS0003 RESISTOR, R47 1 
7 AD09SCO0250 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 REMOTE CONTROL 
PANEL WITH CABLE 1 

11 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 PRINTED CIRCUIT 
BOARD 1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 
16 AD08DR0005-00 CONTROL PANEL ATS-25 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 4 SY - TAB. C 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

 
PAGURO 4SY - TAB. C 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD40AN233 SCREW 4 
2 AD40AN2400 COVER 1 
3 AD40AN5240 ORING  
4 AD40AN2372 CAM 1 
5 AD40AN2048 IMPELLER, 1 
6 AD40AN1765 SHIM 1 

7 AD40AN5860 MECHANICAL SEAL 
12X24 P=11 1 

8 AD40AN5119 SEEGER 12X1 BRONZE 1 
9 AD40AN5830 SCREW 4X12 BRASS 1 

10 AD40AN4240 WASHER 18X12.2X2.3 
BRASS 1 

11 AD40AN1092 ORING 10.78X2.65 1 
12 AD40AN5119 SEEGER 12X1 BRONZE 2 
13 AD40AN2402 BALL-BEARING 2 
14 AD40AN2470 SEEGER 28X1.2 1 
15 AD40AN5183 PUMP SHAFT PM 15/T 1 
16 AD22AN0006-01 PULLEY, WATER PUMP 1 
17 AD22AN0014 BELT P3SY/4SY 1 
18 AD22AN0015 WATER PUMP 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 4 SY - TAB. D 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

 
PAGURO 4 SY - TAB. D 

 
NO. CODE: DESCRIPTION Q.TY 

1 AC10SB0017-00 CAPSULE P4SY, 
COMPLETE 1 

2 AD38AD0041-00 WAVE ASP SIDE, 
ADHESIVE P4SY 1 

2 AD38AD042-00 WAVE SCA SIDE, 
ADHESIVE P4SY 1 

3 D18MT0004 PROFILE, H SHAPE 1 
4 AD12ST0148-02 FRAME, EXTERNAL 2 
5 AD11MC0002 SHOCK ABSORBER, EXT. 4 

6 AD21BL0001 CLOSING RUBBER STRIP 
LID 8 

7 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

8 AD23TR0001 HOOK, CAPSULE 10 
9 AD18MT0004 MOUSSE 14X8 1 

10 AC12MT0013-00 INSULATION FOAM 
CAPSULE P4SY LID 1 

11 AC12MT0014-00 INSULATION FOAM 
CAPSULE P4SY BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 10

 
PAGURO 4 SY - TAB. 1 - CYLINDER BLOCK 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11

 
PAGURO 4 SY - TAB. 1 - CYLINDER BLOCK 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421001020 BLOCK ASSY, CYLINDER 1 
5 11439501341 GASKET, HEAD 0.5 1 
6 11439901380 O-RING 1 
7 11429901600 PIN, 8X12 2 
8 11429901800 SHIM SET 1 

19 11429901830 COVER 1 
20 11425001841 GASKET 1 
21 22312040080 PIN, PARALLEL M4X8 2 
22 23875020000 PLUG, R02 1 
23 26226060182 STUD, M6X18 1 
24 26226060222 STUD, M6X22 2 
25 26366060002 NUT, M6 3 
26 11439901410 GASKET, CRANK CASE 1 

27 11421001450 COVER (E-D, CRANK 
CASE) 1 

30 11435002100 BEARING, MAIN 1 
32 11429935150 PIPE, OIL INLET 1 
33 26106080352 BOLT, M8X35 PLATED 15 
34 11429902030 RETAINER, BEARING 1 
35 11435002113 BERAING, B35-135G3C3 1 
36 11429902220 SEAL, OIL 1 

36-1 16011002220 SEAL, OIL 1 
37 11429902220 SEAL, OIL 1 

37-1 16011002220 SEAL, OIL 1 
38 24162152116 BEARING, 152116 1 
39 26106080122 BOLT, M8X12 PLATED 1 
40 11435002200 BEARING, 0.25 US 1 
41 11435002210 BEARING, 0.50 US 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 12

 
PAGURO 4 SY - TAB. 2 - DRAIN PLUG 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 13

 
PAGURO 4 SY - TAB. 2 - DRAIN PLUG 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429901690 PLUG M16 2 
2 11469901760 CAP ASSY 2 
4 11429901950 O-RING, 18 2 
5 22190160002 WASHER, SEAL 16 2 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 14

 
PAGURO 4 SY - TAB. 3 - LABEL 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 15

 
PAGURO 4 SY - TAB. 3 - LABEL 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

2 11429907110 LABEL, YANMAR 1 
4 11422007150 LABEL, CONSTANT SPEE 1 
5 11422007130 LABEL, HOT SURFACE 1 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 16

 
PAGURO 4 SY - TAB. 4 - CYLINDER HEAD & BONNET 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 17

 
PAGURO 4 SY - TAB. 4 - CYLINDER HEAD & BONNET  

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421001200 BOLT, CYL. HEAD A 2 
2 11421001210 BOLT, CYL. HEAD B 2 
3 11422C11020 HEAD ASSY, CYLINER 1 
8 11421C11100 VALVE, INATKE 1 
9 11421C11110 VALVE, EXHAUST 1 

10 11421011120 SPRING, VALVE 2 
11 11421011180 RETAINER, SPRING 2 
12 11421011920 COTTER ASSY 2 
14 11421C11250 SUPPORT ASSY, ARM 1 
15 11421C11260 SUPPORT, ROCKER ARM 1 
16 11421C11650 ARM ASSY, ROCKER 1 
18 11425011240 SCREW, VALVE ADJUST 1 
19 26856060002 NUT, M6 1 
20 11421C11660 ARM ASSY, ROCKER 1 
22 11425011240 SCREW, VALVE ADJUST 1 
23 26856060002 NUT, M6 1 
24 22242000120 RING, 12 2 
25 11435011341 SEAL, VALVE SYSTEM 2 
26 11424011450 PROTECTOR, NOZZLE 1 
27 10501011490 CAP, VALVE 2 
28 11424011550 SEAT, NOZZLE 1 
29 11429911600 WASHER, VALVE SPRING 2 
30 11421011901 RETAINER, NOZZLE 1 
31 22351040008 PIN, SPRING 4.0X8 1 
32 26106060402 BOLT, M6X40 PLATED 2 
33 26226060552 STUD, M6X55 2 
34 26366060002 NUT, M6 2 
35 11421011310 GASKET, BONNET 1 
36 11421011960 BONNET ASSY, HEAD 1 
38 11421003580 DECOMPRESSION ASSY 1 

41 11429903640 SPRING, 
DECOMPRESSION 1 

43 22312030160 PIN, PARALLEL M3X16 1 
46 26106060552 BOLT, M6X55 PLATED 3 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 18

 
PAGURO 4 SY - TAB. 5 - INTAKE MANIFOLD 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19

 
PAGURO 4 SY - TAB. 5 - INTAKE MANIFOLD 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421012050 MANIFOLD, INATKE 1 
2 11421012210 GASKET, AIR CLEANER 1 
3 11429912210 GASKET, AIR, CLEANER 1 
4 11429912300 NUT 5 
5 26226060142 STUD, M6X14 2 
6 26106060202 BOLT, M6X20 PLATED 1 
7 26226060302 STUD, M6X30 2 
8 26226060502 STUD, M6X50 1 

 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 20

 
PAGURO 4 SY - TAB. 6 - MUFFLER, EXHAUST 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 21

 
PAGURO 4 SY - TAB. 6 - MUFFLER, EXHAUST 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429913200 GASKET, MUFFLER 1 
2 26216080182 STUD, M8X18 2 
3 26366080002 NUT, M8 2 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 22

 
PAGURO 4 SY - TAB. 7 - CAMSHAFT 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 23

 
PAGURO 4 SY - TAB. 7 - CAMSHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71422C14580 CAMSHAFT ASSY 1 
6 11421014200 TAPPET 2 
7 11421014300 TAPPET ASSY, ROLLER 1 

12 11421014400 ROD ASSY, PUSH 2 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 24

 
PAGURO 4 SY - TAB. 8 - CRANKSHAFT 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 25

 
PAGURO 4 SY - TAB. 8 - CRANKSHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71421C21040 CRANKSHAFT ASSY 1 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 26

 
PAGURO 4 SY - TAB. 9 - FLYWHEEL 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 27

 
PAGURO 4 SY - TAB. 9 - FLYWHEEL 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429921220 NUT 1 
2 11429921550 WASHER 1 
3 11439921590 FLYWHEEL ASSY 1 
6 11439921600 GEAR, RING 1 
7 22512040120 KEY, 4X12 1 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 28

 
PAGURO 4 SY - TAB. 10 - PISTON & CONNECTING ROD 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 29

 
PAGURO 4 SY - TAB. 10 - PISTON & CONNECTING ROD 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71422022720 PISTON W/RINGS (D) 1 
3 71487022502 RING SET, PISTON 1 
9 11439922300 PIN, PISTON D=21 1 

10 22252000210 RING, 21 2 
11 71421C23010 ROD ASSY, CONNECTING 1 
14 11438023100 BEARING, PISTON PIN 1 

15 11820023200 BOLT, CONNECTING 
ROD 2 

16 11421023600 BEARING, CRANK PIN 1 
18 71422022620 PISTON W/RING .25OS 1 
20 71487022542 RING SET, 0.25 OS 1 
24 71422022580 PISTON W/RING .50 OS 1 
26 71487022552 RING SET, 0.50 OS 1 
30 11421023610 BEARING, PIN (U.S=0.25) 1 
32 11421023620 BEARING, PIN (U.S=0.50) 1 

 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 30

 
PAGURO 4 SY - TAB. 11 - BALANCER SHAFT 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 31

 
PAGURO 4 SY - TAB. 11 - BALANCER SHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71421028510 SHAFT ASSY, BALANCER 1 
7 24101062030 BEARING, BALL 6203C3 2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 32

 
PAGURO 4 SY - TAB. 12 - LUB. OIL PUMP & GOVERNOR 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 33

 
PAGURO 4 SY - TAB. 12 - LUB. OIL PUMP & GOVERNOR 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11425032010 PUMP ASSY, OIL 1 
7 11429932070 COVER 1 
8 11429932570 O-RING 1 
9 22312030160 PIN, PARALLEL M3X16 1 

10 26106060122 BOLT, M6X12 PLATED 3 
11 11429935110 FILTER, OIL 1 
13 24341000224 O-RING, 1AS22.4 1 
14 26106060162 BOLT, M6X16 PLATED 1 
15 11429961190 WASHER 1 
16 71421061701 GOVERNOR ASSY 1 

17 11421061290 WEIGHT ASSY, 
GOVERNOR 1 

22 11421161500 LEVER ASSY, GOVERNOR 1 
31 22322030200 PIN, TAPER 3X20 1 
33 11477061520 BEARING, NEDDLE 2 
34 11429961600 SEAL, OIL 1 
35 11477061610 WASHER, THRUST 1 

 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 34

 
PAGURO 4 SY - TAB. 13 - OIL PRESSURE SWITCH 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 35

 
PAGURO 4 SY - TAB. 13 - OIL PRESSURE SWITCH 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 18325039450 SWITCH, 1.0KG 1 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 36

 
PAGURO 4 SY - TAB. 14 - COVER 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 37

 
PAGURO 4 SY - TAB. 14 - COVER 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429945220 GROMMET 1 
2 11421C45260 COVER 1 
3 11439945320 RUBBER, SEAL 1 
4 11439945340 COLLAR 1 
5 26106060202 BOLT, M6X20 PLATED 1 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 38

 
PAGURO 4 SY - TAB. 15 - COOLING FAN CASE 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 39

 
PAGURO 4 SY - TAB. 15 - COOLING FAN CASE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11421045150 CASE, COOLING FAN 1 
2 11429945301 RUBBER, CUSHION 4 
3 11429945310 COLLAR 4 
4 11429945331 SEAL, FAN CASE 1 
5 11429945350 BOLT, FAN CASE 4 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 40

 
PAGURO 4 SY - TAB. 16 - F.I. PUMP & F.I. VALVE 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41

 
PAGURO 4 SY - TAB. 16 - F.I. PUMP & F.I. VALVE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71423951310 F.I. PUMP ASSY 1 
2 10554651020 GASKET 1 
3 11425051080 PLATE 1 
4 11425051160 SPRING, PLUNGER 1 
5 11423951200 BODY ASSY, PUMP 1 

11 22351020006 PIN, SPRING 2.0X6 2 
12 11465051300 VALVE ASSY, DELIVERY 1 
15 10554651330 SPRING, DELIVERY 1 
16 11425051340 HOLDER, DELIVERY 1 
17 12455051350 GASKET, DELIVERY 2 
18 11425051600 LEVER ASSY, CONTROL 1 
19 11425051640 SEAT, SPRING A 1 
20 11425051650 SEAT, SPRING B 1 
21 22351030008 PIN, SPRING 3.0X8 1 
22 71423953200 VALVE ASSY, INJECTION 1 
23 11425053080 NUT, NOZZOLE D16.95 1 
24 11433953100 HOLDER ASSY, NOZZLE 1 
28 22351025005 PIN, SPRING 2.5X6 1 
29 11425053120 SPRING, NOZZLE 1 
30 11425053130 SEAT, SPRING 1 
31 11425053140 PLATE 1 
32 11423953200 NOZZLE ASSY 1 
35 11425053210 PIN 2 
36 11425053400 SHIM SEAT 1 
48 11421059800 PIPE ASSY, INJECTION 1 
54 11421059850 SUPPORT, INJ. PIPE 1 
55 11411076901 VALVE ASSY, F/O CUT 1 

55-1 11411076910 VALVE ASSY, F/O CUT 1 
56 11429983020 GASKET, 10X1.2 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 42

 
PAGURO 4 SY - TAB. 17 - SPEED CONTROL DEVICE 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43

 
PAGURO 4 SY - TAB. 17 - SPEED CONTROL DEVICE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11422007150 LABEL, CONSTANT SPEE 1 

2 11421066511 BRACKET CMP, 
REGULATO 1 

3 11421066300 HANDLE 1 
4 18325066321 LEVER, LOCK 1 
5 11421066330 SPRING, LOCK LEVER 1 
6 18325066341 NUT, LOCK 1 
7 11421066350 BRACKET 1 
8 18325066361 COLLAR 1 
9 18325066371 COLLAR 1 

10 26106060162 BOLT, M6X16 PLATED 1 
11 26106060142 BOLT, M6X14 PLATED 1 
12 26106060202 BOLT, M6X20 PLATED 1 
13 11421066020 SPRING, REGULATOR 1 
14 11429966200 SPRING, RETURN 1 
15 11421166600 LIMITER ASSY, FUEL 1 
20 26776100002 NUT, LOCK M10 1 
21 11478061090 TIN 1 
22 22451060000 WIRE, 0.6 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 44

 
PAGURO 4 SY - TAB. 18 - STARTING MOTOR 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 45

 
PAGURO 4 SY - TAB. 18 - STARTING MOTOR 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11436277011 STARTER 1 
2 11438177110 ARMATURE 1 
3 X2114811000 WASHER KIT, THRUST 1 
4 X2114715500 STOPPER SET 1 
5 11438177130 COIL ASSY, FIELD 1 
6 11438177140 COVER 1 
7 11437177160 HOLDER ASSY, BRUSH 1 
8 11437179040 BRUSH 2 
9 11437179050 BRUSH 1 

10 11437179060 SPRING 4 
11 X211485016 PINION ASSY 1 
12 11438177151 CASE ASSY 1 
13 11437177170 COVER ASSY, DUST 1 
14 11437177180 LEVER KIT, SHIFT 1 
15 12429877020 SWITCH, MAGNETIC 1 
16 12419577770 BOLT, THROUGH 2 
17 11437179070 BOLT 2 
18 X2114274200 COVER 1 
19 26106100302 BOLT, M10X30 PLATED 2 
20 26716080002 NUT, M8 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 46

 
PAGURO 4 SY - TAB. 19 - ACCESSORIES 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 47

 
PAGURO 4 SY - TAB. 19 - ACCESSORIES 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429912210 GASKET, AIR CLEANER 1 
2 11429913200 GASKET, MUFFLER 1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 48

 
PAGURO 4 SY - TAB. 20 - TOOL & GASKET SET 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 49

 
PAGURO 4 SY - TAB. 20 - TOOL & GASKET SET 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429992590 BOX, TOOL 1 
2 11429992600 BAG, TOOL 1 
3 11429992710 WRENCH 1 
4 11429992720 WRENCH 1 
5 11429992730 DRIVER 1 
6 11429992740 DIPSTICK 1 
7 11422092600 GASKET SET 1 
8 11439501331 GASKET, HEAD 1 

14 11439901380 O-RING 1 
15 11439901410 GASKET, CRANK CASE 1 
16 11425001841 GASKET 1 
17 11429901950 O-RING, 18 2 
18 11421011310 GASKET, BONNET 1 
19 11435011341 SEAL, VALVE STEM 2 
20 11477111461 GASKET, NOZZLE 1 
21 11421012210 GASKET, AIR CLEANER 1 
22 11429912210 GASKET, AIR CLEANER 2 
23 11429912920 GASKET, AIR CLEANER 1 
24 11429913200 GASKET, MUFFLER 1 
25 11439921980 GASKET 1 
26 11429932570 O-RING 1 
27 12910077510 GASKET 3 
28 22190160002 WASHER, SEAL 16 2 
29 23414080000 GASKET, 8X1.0 1 
30 24341000150 O-RING, 1AS15.0 1 
31 24341000224 O-RING, 1AS22.4 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 22 EK 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 22 EK - TAB.1 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 22 EK - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0011 ENGINE KDI 2504M-MG 
1500RPM 1 

2 AD02ZA0006-00 ALTERNATOR P22EK 1 

3 AD06CA0006-00 KIT EXCHANGER WA 
P22EK 1 

4 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER 4 

5   1 
6   1 

7 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO  22 EK - TAB.2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 22 EK - TAB.2 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD09TR0004 TRANSFORMER, 
CURRENT 1 

2 AD09AT0005 TERMOSWITCH 1 
3 AD09RE0016 RELE' 2 

4 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

5 AD09RS0003 RESISTOR, R47 1 

6 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

7 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

8 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 22 EK - TAB.3 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 22 EK - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40AN4393 WATER PUMP P-LOMB 1 
2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 2 

4 AD40AN3737 LIPSEAL 12x24x7 2 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP COVER 4 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 22 EK - TAB.4 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 22 EK - TAB.4 
NO. CODE: DESCRIPTION Q.TY 

1    
2    
2    
3    
4    
5    
6    
7    
8    
9    

10    
11    
12    

 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 
 
 
 

 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9320157 RUBBER HOSE 1 
2 AD40LO4670022 GASKET 1 
3 AD40LO3527441 SPACING 1 

4 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

5 AD40LO1901119 BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6595021 EXTRACTION OIL 
PUMP FOR LMG4000 1 

2 AD40LO1770123 SCREW 1 
4 AD40LO7625209 WASHER 1 
5 AD40LO3630129 CLAMP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 22 EK - FUEL FILTER 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 22 EK - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO1780101 SCREW 2 

6 AD40LO2175286 
(AD40LO2175046) 

FUEL FILTER 
CARTRIDGE 1 

11 AD40LO1770128 SCREW N 10 2 
12 AD40LO7565048 WASHER 2 
14 AD40LO7625211 WASHER 2 

18 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 4 

24 AD40LO3730082 FUEL FILTER 
(L.MARINE 1 

25 AD40LO2175286 
(AD40LO2175046) 

FUEL FILTER 
CARTRIDGE 1 

26 AD40LO1901119 BOLT 2 
28 AD40LO9800117 SCREW 2 
29 AD40LO7625062 WASHER 2 
30 AD40LO3203088 SELF-LOCKING NUT 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 22 EK - FUEL LINES 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 22 EK - FUEL LINES 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO7270104 UNION FV 1 
2 AD40LO7330041 JOINT 1 
4 AD40LO9375691 TUBE 1 
6 AD40LO1901029 UNION BOLT 1 

7 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 2 

9 AD40LO1901040 BOLT 2 
10 AD40LO4670060 COPPER WASHER 6 
13 AD40LO7270109 UNION 1 

19 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 22 EK - HOSES FOR WATER COOLER 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 22 EK - HOSES FOR WATER COOLER 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO5365002 CONNECTING HOSE 1 
5 AD40LO3630128 CLAMP INOX 30-45 4 
7 AD40LO5365001 CONNECTING HOSE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 22 EK - COOLANT RADIATOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 22 EK - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7350450 HEAT EXCHANGER 
KDI2504M 1 

2 AD40LO9000239 PLUG 1 

2 AD40LO9000001 FILLER CAP R.MOTA 
37044 1 

13 AD40LO9730326 SCREW 8 

14 AD40LO4420126 EXHAUST MANIFOLD 
GASKET 4 

21 AD40LO2004002 COVER I/O r.mota 
102959 1 

22 AD40LO9730011 HSHC SCREW M6X30 
R.MOTA 32103 6 

23 AD40LO4670034 GASKET COPP. D.18,5 
D.23 THK.2 1 

24 AD40LO9080284 CAP M18x1.5 1 

25 AD40LO1202026 
(AD40LO1200023) 

ORING OR 3250 REF. 
35063 MOTà 4 

26 AD40LO9340001 
MOTA 

ELEMENT(TUBESTACK
) R.MOTA 102963 

1 

27 AD40LO9040001 DRAIN PLUG R.MOTA 
34090 1 

28 AD40LO3527001 SPACER R.MOTA 
20775 1 

29 AD40LO2004001 COVER R.MOTA 
102961 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 22 EK - COOLANT PUMP 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 22 EK - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6584514 WATER PUMP 
LOMBARDINI 1 

2 AD40LO8150028 ORING KIT 1 
3 AD40LO4775498 GASKET 1 
4 AD40LO4200196 IMPELLER 1 
5 AD40LO5953072 NIPPLE 1 
6 AD40LO7330284 CONNECTOR 1 
7 AD40LO7330245 CONNECTOR 1 
8 AD40LO1200091 ORING 3193 1 

9 AD40LO5400054 COUPLING - CHD #3 
PTO 1 

11 AD40LO3630111 CLAMP 2 
12 AD40LO9602215 PIPE 1 
13 AD40LO3617089 CALMP 20 2 
15 AD40LO7625062 WASHER 2 
16 AD40LO9730211 SCREW 1 
17 AD40LO7625209 WASHER 1 

18 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

19 AD40LO9730214 SCREW 1 
20 AD40LO9730220 SCREW 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 22 EK - AIR FILTER 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 22 EK - AIR FILTER 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3700481 AIR FILTER KDI ASSY 1 
3 AD40LO3630152 CLAMP DIA. 60 INOX 1 

26 AD40LO9730259 SCREW 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 22 EK - EXHAUST GAS ACCESSORIES 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 22 EK - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
7 AD40LO4760001 GASKET,EXHAUST 2 
8 AD40LO9040037 CAP 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9730214 SCREW 4 
11 AD40LO3630111 CLAMP 2 
13 AD40LO1770124 SCREW 4 
14 AD40LO7625209 WASHER 4 

15 AD40LO6300001 PLATE CLOUSURE 
EXHAUST OUTLET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 22 EK - 3rd PTO 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 22 EK - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO4580255 3RD PTO GASKET 1 

15 AD40LO9730224 SCREW 4 
19 AD40LO9730214 SCREW 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 22 EK - CYLINDER HEAD 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 22 EK - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9201966 CYLINDER HEAD ASSY 
KDI2504 1 

2 AD40LO4731063 CYL.HEAD GASKET 
KDI2504 0,85mm 1 

2 AD40LO4731064 CYL.HEAD GASKET 
KDI2504 0,95mm 1 

2 AD40LO4731065 CYL.HEAD GASKET 
KDI2504 1,05mm 1 

3 AD40LO8990022 PLUG D.30 1 

6 AD40LO9820266 CYLINDER HEAD 
FIXING SCREW 10 

7 AD40LO2110140 INJECTOR SLEEVE 4 
8 AD40LO1200409 ORING 8 

9 AD40LO4670147 INJECTOR SLEEVE 
GASKET 4 

10 AD40LO4845283 VALVE GUIDE 16 
11 AD40LO9080037 CAP 1 

12 AD40LO4670001 COPPER WASHER 
D10/6.2 1THK 1 

13 AD40LO8546468 BRACKET 2 

14 AD40LO1770111 FLG.HEX HEAD SCREW 
M8X18 4 

15 AD40LO1970514 THIMBLE 3 
16 AD40LO8000348 EXHAUST VALVE SEAT 8 
17 AD40LO8000347 INTAKE VALVE SEAT 8 
24 AD40LO9080108 PLUG 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 22 EK - HEAD COVER 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 22 EK - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125821 COMPLETE ROCKER 
ARM COVER 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 8 

4 AD40LO9032135 CAP 1 
5 AD40LO1200015 ORING 1 
7 AD40LO1213572 SEAL RING 16X26X5 4 

9 AD40LO5066473 SHEET METAL 
SEPARATOR 1 

10 AD40LO7481064 RIVET D.4,37X6,4 15 

11 AD40LO8205137 COV.HEAD GASK.-OR 
SET 2504 M 1 

11 AD40LO8205135 COV.HEAD GASK.-OR 
SET 2504 TCR 1 

12 AD40LO8205132 HEAD/FUEL SYSTEM 
GASKET SET KDI 2504 1 

13 AD40LO8205134 COV.HEAD GASK.-OR 
SET 1903 TCR 1 

13 AD40LO8205136 COV.HEAD GASK.-OR 
SET 1903 M 1 

14 AD40LO8205131 HEAD/FUEL SYSTEM 
GASKET SET KDI 1903 1 

15 AD40LO9761046 SELF TAPPING SCREW 
M6X20 5 

16 AD40LO9580064 PIPE 1 
17 AD40LO4580254 GASKET 1 

18 AD40LO5066476 COMPLETE BREATHER 
SHEET METAL 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 22 EK - INJECTION SYSTEM 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 22 EK - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9571282 FUEL TUBE 1 
6 AD40LO9376367 HP FUEL PIPE CYL.4 1 
7 AD40LO9376366 HP FUEL PIPE CYL.3 1 
8 AD40LO9376364 HP FUEL PIPE CYL.1 1 
9 AD40LO9376365 HP FUEL PIPE CYL.2 1 

16 AD40LO3240205 HEXAG.NUT M14X1,5 
WITH FLANGE 1 

18 AD40LO6590565 INJECTION PUMP 1 

19 AD40LO1770223 HEXAG.HEAD SCREW 
M8X28 DRILOC 3 

20 AD40LO5010180 INJECTOR ASSY 4 
21 AD40LO1200410 ORING 4 

22 AD40LO4670101 COPPER WASHER 
0,50mm 3/4 

22 AD40LO4670133 INJ. GASKET 1,5MM 3/4 

22 AD40LO4670142 
INJECTOR GASKET 

THICKNESS 2.5 
KDI2504TM 

4 

22 AD40LO4670143 INJECTORS GASKET 
2MM 3/4 

22 AD40LO4670176 INJECTOR GASKET 1 
mm 3/4 

23 AD40LO8546383 INJECTOR BRACKET 4 
24 AD40LO7625378 WASHER 4 

25 AD40LO1770178 HEX FLANG HEAD 
M8x35 8G+Zn.B 4 

29 AD40LO7270109 UNION 1 
31 AD40LO1901031 UNION BOLT 1 
32 AD40LO4670060 COPPER WASHER 1 
33 AD40LO9080037 CAP 1 
34 AD40LO4670060 COPPER WASHER 2 
36 AD40LO1901202 CAPSCREW M6X1 5 
37 AD40LO4670175 GASKET 5 
38 AD40LO1200286 ORING 9,25 X 1,78 3/4 
40 AD40LO6531855 NOZZLE 3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 22 EK - ROCKER ARMS / VALVES 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 22 EK - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6045213 ROCKER ARM ASSY 
KDI2504 1 

2 AD40LO1770225 EXHAGON HEAD 
SCREW M8X50 4 

6 AD40LO9685191 EXHAUST VALVE 8 
7 AD40LO5755185 SPRING 16 
8 AD40LO1261130 SEAL RING 16 
9 AD40LO6410145 RETAINER ASS.Y KDI 12/16

10 AD40LO9652197 INLET VALVE 8 
11 AD40LO2183124 VALVE BRIDGE 8 

15 AD40LO5615017 ROCKER ARM SHAFT 
SPRING 3 

16 AD40LO1541332 EXHAUST ROCKER 
ARM 4 

17 AD40LO1541331 INTAKE ROCKER ARM 4 

18 AD40LO7701283 ROCKER ARM PIN 
WASHER 2 

19 AD40LO1240102 SEEGER RING 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 22 EK - THERMOSTAT UNIT 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 22 EK - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2750577 THERMOSTAT COVER 1 
2 AD40LO1760131 SCREW 2 

3 AD40LO9195003 THERMOSTATIC 
VALVE ASSY 1 

4 AD40LO4420122 
GASKET FOR 

THERMOSTATICS 
VALVE 

1 



    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 22 EK -AIR INLET MANIFOLD / AIR FILTER 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 22 EK -AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4820087 INTAKE MANIFOLD 
GASKET 1 

2 AD40LO2486607 COMPL.INTAKE 
MANIFOLD KDI2504M 1 

10 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 8 

13 AD40LO9580120 OIL BREATHER 1 
14 AD40LO3630174 CLAMP 10 2 
15 AD40LO9580064 PIPE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 44 

 PAGURO 22 EK - EXHAUST GAS MANIFOLD 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 22 EK - EXHAUST GAS MANIFOLD 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO4420126 EXHAUST MANIFOLD 
GASKET 4 

11 AD40LO6780217 STUD 8X1,25X55 8 



    
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 22 EK - EGR VALVE 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 22 EK - EGR VALVE 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6370002 PLATE 1 

10 AD40LO1760131 SCREW 4 
11 AD40LO4760067 GASKET 1 

12 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 2 

13 AD40LO6370769 EGR LOCKUP FLANGE 
EXHAUST SIDE 1 

14 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

15 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 22 EK - TEMPERATURE SENSORS 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 22 EK - TEMPERATURE SENSORS 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9015005 BY PASS VALVE PLUG 1 
2 AD40LO4670060 COPPER WASHER 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 22 EK - CRANCKSHAFT 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 22 EK - CRANCKSHAFT 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1051486 CRANKSHAFT KDI 
2504 S/P ASS.Y 1 

2 AD40LO2280155 KEY 1 
3 AD40LO8400048 PARAL.PIN 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 22 EK - PISTON / CONNECTING ROD 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 22 EK - PISTON / CONNECTING ROD 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6502088 PISTON ASS.Y 
STANDARD KDI "M" 4 

1 AD40LO6502587 PISTON ASSY 
+0,2MM. "R" KDI"M" 1 

2 AD40LO8211287 RINGS SET STANDARD 
KDI "M" 4 

2 AD40LO8211291 RINGS SET +0,2MM 
(R) "M 4 

3 AD40LO8480122 PIN PISTON 4 
4 AD40LO1175097 RETAINER RING 8 
5 AD40LO1526315 CONNECTING ROD 4 

6 AD40LO1640155 CONN. ROD BEARING 
STANDARD KDI 3/4 

7 AD40LO1780181 SCREW M10X1X50 6/8 

8 AD40LO1630058 CONROD SMALL END 
BUSH 3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 22 EK - CRANKCASE 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 22 EK - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO8205133 CRANKCASE GASKET 
SET KDI 1903/2504 1 

1 AD40LO1511368 CRANKCASE 1 
2 AD40LO9580117 BLOW BY PIPE 1 

5 AD40LO9766004 CRANKCASE FIXING 
TORX SCREW 16 

6 AD40LO9766003 CRANKCASE FIXING 
TORX SCREW 10 

7 AD40LO1257280 THRUST WASHER 
STANDARD KDI 2 

8 AD40LO1611263 BEARING STANDARD 
KDI 4/5 

9 AD40LO9766005 CRANKCASE FIXING 
TORX SCREW 1 

10 AD40LO1580167 BUSHING 1 
11 AD40LO8400156 LOCKPIN 2 
12 AD40LO1970141 SLEEVE 2 
13 AD40LO8990073 D.40 CAP 1 
15 AD40LO8990022 PLUG D.30 4 

16 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 2 

17 AD40LO8990054 PLUG 2 
18 AD40LO8965097 CAP M14x1,5 1 
19 AD40LO1970456 SLEEVE N 10 2 

20 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

21 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 

21 AD40LO9015006 CAP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 22 EK - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 57 

 
PAGURO 22 EK - FLYWHEEL SIDE SUPPORT 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3790123 
(AD40LO3790121) 

FLANGE ASS. WITH 
GASK. KDI 1 

2 AD40LO4501169 OIL SEAL FLANGE 
GASKET 1 

3 AD40LO1213547 OIL SEAL CHO 
83X100X10 1 

4 AD40LO992R046 SCREW M.6X22 5931 
8.8+Zn.b 8 

5 AD40LO1970456 SLEEVE N 10 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 22 EK - ENGINE MOUNT 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 22 EK - ENGINE MOUNT 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1790024 BOLT 'D 10  

2 AD40LO8546407 ENGINE SUPPORT 
BRACKET  



    
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 22 EK - TIMMING SYSTEM COVER 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 22 EK - TIMMING SYSTEM COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6658040 OIL PUMP CARTER 
ASSY 1 

2 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 15 

3 AD40LO1213550 OIL SEAL 
RING38X50X7 CHO 1 

4 AD40LO6495084 CURSOR FOR BY-PASS 
OIL 1 

5 AD40LO5625030 SPRING 1 

6 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

7 AD40LO9015011 CAP 1 
8 AD40LO1200081 ORING 3100 D2000 1 

12 AD40LO8400020 PIN 6X12 UNI 1707 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 22 EK - OIL FILTER 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 22 EK - OIL FILTER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FLTER 
CONNECTION 1 

2 AD40LO2175280 OIL FILTER CARTRIDGE 
K 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 22 EK - OIL DOPSTICK 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 22 EK - OIL DOPSTICK 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9761045 SELF TAPPING SCREW 
M6X16 TSN 1 

2 AD40LO9330179 OIL DIPSTICK TUBE 
ASSY KDI M 1 

3 AD40LO1400570 OIL DIPSTICK ON THE 
CYL.HEAD 1 

4 AD40LO1200328 ORING 1 

5 AD40LO1200001 ANEL. ORING 108-
GOM. NITRIL D2000 1 

8 AD40LO9080285 PLUG AVSEAL D12 
02964-01215 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 22 EK - BRATHER SYSTEM 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 22 EK - BRATHER SYSTEM 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

6 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 7 

7 AD40LO6370764 BLOW BY CLOSING 
FLANGE 1 

8 AD40LO4775749 BLOW BY COVER 
GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 22 EK - OIL COOLER 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 22 EK - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

29 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 

30 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 22 EK - OIL FILLING KIT 
 
 
 
 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 71 

 
PAGURO 22 EK - OIL FILLING KIT 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9032129 INLET OIL PLUG 
KOHLER 1 

2 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

3 AD40LO1201098 ORING 3168 1 
4 AD40LO1570077 OIL FILL ASSY 1 

5 AD40LO9761046 SELF TAPPING SCREW 
M6X20 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 22 EK - FITTING FOR CAB HEATING 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 22 EK - FITTING FOR CAB HEATING 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 

2 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 22 EK - 4thPTO 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 22 EK - 4thPTO 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
13 AD40LO4580258 GASKET 1 
14 AD40LO2660010 BEARING COVER 1 

15 AD40LO9761045 SELF TAPPING SCREW 
M6X16 TSN 4 

21 AD40LO7625007 WASHER D12/6 1 THK 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 22 EK - PHASE SENSOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 22 EK - PHASE SENSOR 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9761046 SELF TAPPING SCREW 
M6X20 1 

2 AD40LO3800074 PLUG CLOSING 
SENSOR HOLE ASSY 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 22 EK - CAMSHAFT 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 22 EK - CAMSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1410001 PUSHROD 8 
2 AD40LO7215182 TAPPET 8 

3 AD40LO1010039 KDI2504 MACHINED 
CHILLED CAMS. 1 

4 AD40LO2200002 KEY 1 
5 AD40LO1240057 SNAP R. N 10 1 
6 AD40LO1780104 BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 22 EK - TIMING SYSTEM 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 22 EK - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO4936322 CAMSHAFT GEAR 1 

5 AD40LO4936325 INJECTION PUMP 
GEAR 1 

6 AD40LO1241070 SNAP RING D.36 1 

7 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 4 

8 AD40LO6130114 
MACHINED 

INTERMEDIATE GEAR 
PIN 

1 

9 AD40LO1257181 INTERMED.GEAR 
SHOULDER RING 1 

10 AD40LO4936327 ASSY IDLER GEAR 1 
11 AD40LO1257157 THRUST BEARING 1 
13 AD40LO1200219 ORING 1 
14 AD40LO4936327 ASSY IDLER GEAR 1 
15 AD40LO1970516 SLEEVE DE.18 DI.14.5 1 
16 AD40LO6130115 GEAR PIN 1 
17 AD40LO1257276 THRUST WASHER 1 
18 AD40LO4936312 GEAR 1 
19 AD40LO1580289 BUSHING 1 
20 AD40LO1257275 THRUST WASHER 1 
21 AD40LO1240094 SNAP RING D.26 EXT. 1 
22 AD40LO4670016 GASKET 1 
23 AD40LO1901199 DRILLED SCREW M14 1 
24 AD40LO1580154 BUSHING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 22 EK - OIL PAN 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 22 EK - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6645868 KDI 2504 OIL SUMP 
ASSY 1 

2 AD40LO9320228 INTAKE PIPE 1 

3 AD40LO4670088 CUPPER WASHER 
18X24X1 2 

4 AD40LO9040026 PLUG M18x1,5 DIN 
908 8.8+ZnB 2 

5 AD40LO9766006 TORX SCREW 24 
6 AD40LO1200226 ORING 1 

7 AD40LO1760151 EXAG,BOLT SCREW 
M6X16 W.FLANGE 2 

8 AD40LO1760196 CAPSCREW M6X12 1 
16 AD40LO4776100 GASKET D 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 22 EK - FUEL FEED PUMP 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 22 EK - FUEL FEED PUMP 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6585170 
(AD40LO6585005) 

ELECTRICAL FUEL 
PUMP 12V KDI M 1 

5 AD40LO6727058 TRASPARENT PRE-
FILTER FBN 1 

8 AD40LO3617248 RUBBER CLAMP 1 

9 AD40LO7270313 NICKEL PLATED BARB 
FUEL FITTING 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 86 

PAGURO 22 EK - FLYWHEEL 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 22 EK - FLYWHEEL 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9881686 COMPLETE FLYW.SAE 
7"1/2 1 

2 AD40LO1862089 BOLT 6 
3 AD40LO2816245 RING GEAR 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 88 

PAGURO 22 EK - ENGINE FLANGE / BACKPLATE 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 22 EK - ENGINE FLANGE / BACKPLATE 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2032449 FLANGING BELL SAE4 1 

2 AD40LO1780031 BOLT 10X25-5739-
8G+ZN.B 10 

3 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 90 

PAGURO 22 EK - AIR INLET ACCESSORIES 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 91 

PAGURO 22 EK - AIR INLET ACCESSORIES 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

6 AD40LO3866149 INTAKE MANIFOLD 
FLANGE 1 

7 AD40LO4820092 INTAKE FLANGE 
GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 92 

PAGURO 22 EK - PULLEYS / BELT 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 93 

PAGURO 22 EK - PULLEYS / BELT 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO6975484 POLY-V ENGINE 
PULLEY RAT.1:1. 1 

6 AD40LO2440487 POLY-V BELT 1 
7 AD40LO9865319 CRANKSHAFT BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 94 

PAGURO 22 EK - STARTING MOTOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 95 

PAGURO 22 EK - STARTING MOTOR 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO5840281 STARTING MOTOR 1 

2 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

3 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

4 AD40LO3240018 HEX NUT M8 1.25P 
STEEL 8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 96 

PAGURO 22 EK - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 97 

PAGURO 22 EK - GLOW PLUGS / CONTROL UNIT 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 4 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 2000 
 

SPARE PARTS CATALOGUE 

mailto:info@volpitecno.com
http://www.volpitecno.com


        
PAGURO - SPARE PARTS CATALOGUE 

 2 

 
PAGURO 2000 - TAB. A 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 3

 
PAGURO 2000 - TAB. A 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD01YA0001 ENGINE YANMAR L48N5 1 
2 AD10NA0002 EXHAUST MANIFOLD, P2 1 

3 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

4 AD12ST0022 BRACKET, WATER PUMP 1 
5 AD12FL0002-02 FLANGE, STATOR P2 1 
6  SPACER 3 
7 AD04NS0001 STATOR, P2 1 
8 AD03NS0001 ROTOR, P2 1 
9 AD12FL0003-02 FLANGE, ROTOR P2 1 

10 AD22AN0005-01 PULLEY, ROTOR P2 1 
12 AD12ST0057-01 FRAME, P2 INTERNAL 2 
13 AD11FI0004 SHOCK ABSORBER INT. 4 

14 AD40Y11439977
710 

BATTERY CHARGER 
REGULATOR P2 1 

15 AD06CA0002 HEAT EXCHANGER P2 1 
16 AD22MA0001 FUEL FEEDING PUMP EL. 1 
17 AD40FA5410382 FUEL FILTER 1 

 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 2000 - TAB. B 



        
PAGURO - SPARE PARTS CATALOGUE 

 5

 
PAGURO 2000 - TAB. B 

 
NO. CODE: DESCRIPTION Q.TY 

1 D08SC0002 ELECTRICAL PLANT P2 1 

2 AD09TR0002 TRANSFORMER, 
CURRENT 1 

3 AD09RE0016 RELE' 2 

4 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

5 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

6 AD08DR0001 REMOTE CONTROL 
PANEL WITH CABLE 1 

7 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

8 AD38AD0012 STICKER, CONTROL 
PANEL 1 

9 AC30SC0001-00 CABLE, 15MT 1 

10 AD08SC0012 PRINTED CIRCUIT 
BOARD 1 

11 AC30SC0002-00 CABLE, 15MT + ATS25 1 
12 AD08DR0005-00 CONTROL PANEL ATS-25 1 

 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 2000 - TAB. C 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 2000 - TAB. C 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD08NS0001 INVERTER P2/3C 1 

2 D09CN0003-00 KIT CONNECTOR FOR 
INVERTER 3P + 4P 1 

 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

 
PAGURO 2000 - TAB. D 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

 
PAGURO 2000 - TAB. D 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD40AN233 SCREW 4 
2 AD40AN2400 COVER 1 
3 AD40AN5240 ORING  
4 AD40AN2372 CAM 1 
5 AD40AN2048 IMPELLER,  1 
6 AD40AN1765 SHIM 1 

7 AD40AN5860 MECHANICAL SEAL 
12X24 P=11 1 

8 AD40AN5119 SEEGER 12X1 BRONZE 1 
9 AD40AN5830 SCREW 4X12 BRASS 1 

10 AD40AN4240 WASHER 18X12.2X2.3 
BRASS 1 

11 AD40AN1092 ORING 10.78X2.65 1 
12 AD40AN5119 SEEGER 12X1 BRONZE 2 
13 AD40AN2402 BALL-BEARING 2 
14 AD40AN2470 SEEGER 28X1.2 1 
15 AD40AN5183 PUMP SHAFT PM 15/T 1 
16 AD22AN0006-01 PULLEY, WATER PUMP 1 
17 AD22AN0003 BELT P2 1 
18 AD22AN0015 WATER PUMP 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 10

 
PAGURO 2000 - TAB. E 



        
PAGURO - SPARE PARTS CATALOGUE 

 11

 
PAGURO 2000 - TAB. E 

 
NO. CODE: DESCRIPTION Q.TY 

1 AC10SB0015-00 CAPSULE P2, COMPLETE 1 

2 AD38AD0001 WAVE ASP SIDE, 
ADHESIVE P2 1 

2 AD38AD0002 WAVE SCA SIDE, 
ADHESIVE P2 1 

3 AD19GI0001 COPRIGIUNTO 1 
4 AD18MT0004 MOUSSE 14X8 1 
5 AD12ST0069-01 FRAME, EXTERNAL 2 
6 AD11MC0002 SHOCK ABSORBER, EXT. 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 4 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

9 AD23TR0001 HOOK, CAPSULE 10 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0009-00 INSULATION FOAM 
CAPSULE P2 LID 1 

12 AC12MT0010-00 INSULATION FOAM 
CAPSULE P2 BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12

 
PAGURO 2000 - TAB. 1 - CYLINDER BLOCK 

 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13

 
PAGURO 2000 - TAB. 1 - CYLINDER BLOCK 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11414901010 BLOCK ASSY, CYLINDER 1 
5 11429901200 BOLT, HEAD 2 
6 11429901210 BOLT, HEAD 2 
7 11429901220 NUT, CYLINDER HEAD A 2 
8 11429901230 NUT, CYLINDER HEAD B 2 
9 12495001250 WASHER 4 

10 11429501340 GASKET, HEAD 0.5 1 
11 11429901380 O-RING 1 
12 11429901600 PIN, 8X12 2 
13 11429901800 SHIM SET 1 
24 11429901830 COVER 1 
25 11425001841 GASKET 1 
26 22312040080 PIN, PARALLEL M4X8 2 
27 26226060182 STUD, M6X18 1 
28 26226060222 STUD, M6X22 2 
29 26366060002 NUT, M6 3 
30 11429901410 GASKET, CRANK CASE 1 
31 11429901450 COVER (D), CRANK CASE 1 
34 11425002100 BEARING, MAIN 1 
37 11429935150 PIPE, OIL INLET 1 
38 26106060252 BOLT, M6X25 PLATED 14 
39 26106080352 BOLT, M8X35 PLATED 1 
40 11429901690 PLUG M16 2 
41 11429901760 CAP ASSY 2 
43 11429901950 O-RING, 18 2 
44 2219160002 WASHER, SEAL 16 2 
45 11429902030 RETAINER, BEARING 1 
46 11425002113 BEARING, HR6306G3C3 1 
47 11429902220 SEAL, OIL 1 
48 16021002220 SEAL, 25X41.2X8 1 
49 24162152112 BEARING, 152112 1 
50 26106080122 BOLT, M8X12 PLATED 1 
51 18325039450 SWITCH, 1.0KG 1 
52 11425002200 BEARING, 0.25 US 1 
53 11425002210 BEARING, 0.50 US 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 14

 
PAGURO 2000 - TAB. 2 - CYLINDER HEAD & BONNET 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15

 
PAGURO 2000 - TAB. 2 - CYLINDER HEAD & BONNET 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11412011030 HEAD, CYLINDER 1 
6 11429511100 VALVE, SUCTION 1 
7 11429511110 VALVE, EXHAUST 1 
8 11429911120 SPRING, VALVE 2 
9 11425011180 RETAINER, SPRING 2 

10 11477111250 SUPPORT ASSY, ARM 1 
11 11477111260 SUPPORT, ROCKER ARM 1 
12 11477111650 ARM, ROCKER 1 
14 11425011240 SCREW, VALVE ADJUST 1 
15 26856060002 NUT, M6 1 
16 11477111660 ARM, ROCKER 1 
18 11425011240 SCREW, VALVE ADJUST 1 
19 26856060002 NUT, M6 1 
20 22242000120 RING, 12 2 
21 11425011340 SEAL, VALVE STEM 2 
22 11926011370 CAP, VALVE 2 
23 11424011450 PROTECTOR, NOZZLE 1 
24 11424011550 SEAT, NOZZLE 1 
25 11429911600 WASHER, VALVE SPRING 2 
26 11429911901 RETAINER, NOZZLE 1 
27 11411011910 STUD, M6X65 2 
28 22351040008 PIN, SPRING 4.0X8 1 
29 26106060450 BOLT, M6X45 PLATED 2 
30 26366060002 NUT, M6 2 
31 27310055001 COTTER, 5.5 2 
33 11477111310 GASKET, BONNET 1 
34 11429511981 BONNET ASS, HEAD 1 

36 18325003601 SHAFT, 
DECOMPRESSION 1 

37 11429903640 SPRING, 
DECOMPRESSION 1 

39 22312030160 PIN, PARALLEL M3X16 1 
42 26106060552 BOLT, M6X55 PLATED 3 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 16

 
PAGURO 2000 - TAB. 3 - INTAKE MANIFOLD 

 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 17

 
PAGURO 2000 - TAB. 3 - INTAKE MANIFOLD 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429912210 GASKET, AIR CLEANER 1 
2 11429912300 NUT 3 
3 11477112010 PIPE, AIR INTAKE 1 
4 11477112200 GASKET 1 
5 26106060252 BOLT, M6X25 PLATED 2 
6 26226060142 STUD, M6X14 1 
7 2622606552 STUD, M6X55 2 
8 11429913200 GASKET, MUFFLER 1 
9 26216080182 STUD, M8X18 2 

10 26366080002 NUT, M8 2 

 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 18

 
PAGURO 2000 - TAB. 4 - CRANKSHAFT, PISTON & CAMSHAFT 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 19

 
PAGURO 2000 - TAB. 4 - CRANKSHAFT, PISTON & CAMSHAFT 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71429514580 CAMSHAFT (D) ASSY 1 
6 11429914200 TAPPET 2 
7 11477114260 TAPPET 1 
8 11425014451 ROD ASSY, PUSH 2 
9 71477721700 CRANKSHAFT ASSY 1 

17 11429921220 NUT 1 
18 11429921550 WASHER 1 
19 11429921590 FLYWHEEL ASSY 1 
22 11429921600 GEAR, RING D 1 
23 22512040120 KEY, 4X12 1 
24 714132022720 PISTON W/RINGS (D) 1 
26 71429522500 RING SET, PISTON 1 
32 11429922300 PIN, PISTON D=19 1 
33 22252000190 RING, 19 2 
34 71429923700 ROD ASSY, CONNECTING 1 

37 11926523200 BOLT, CONNECTING 
ROD 2 

38 71477023600 BEARING, CRANK PIN 1 
40 11477023100 BEARING, PISTON PIN 1 
41 71477028531 SHAFT ASSY, BALANCER 1 
46 24101062020 BEARING, BALL 6202C3 2 
47 71412022620 PISTON W/RING OS=.25 1 
49 71429522540 RING SET O.S=0.25 1 
53 71412022580 PISTON W/RING OS=0.5 1 
55 71429522550 RING SET O.S=0.50 1 
59 71477023610 BEARING ASSY, 0.25 1 
61 71477023620 BEARING, 0.50 US 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 20

 
PAGURO 2000 - TAB. 5 - LUB. OIL PUMP & GOVERNOR 

 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21

 
PAGURO 2000 - TAB. 5 - LUB. OIL PUMP & GOVERNOR 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11425032010 PUMP ASSY, OIL 1 
7 11429932070 COVER 1 
8 11429932570 O-RING 1 
9 22312030160 PIN, PARALLEL M3X16 1 

10 26106060122 BOLT, M6X12 PLATED 3 
11 11429935110 FILTER ASSY, OIL 1 
13 24341000224 O-RING, 1AS22.4 1 
14 26106060162 BOLT, M6X16 PLATED 1 
15 11429561170 LEVER ASSY, GOVERNOR 1 
20 11429961190 WASHER 1 
21 71429961701 GOVERNOR ASSY 1 

22 11429961210 WEIGHT ASSY, 
GOVERNOR 1 

27 11477161350 SPRING, START 1 
28 11477061520 BEARING, NEEDLE 2 
29 11429961600 SEAL, OIL 1 
30 11477061610 WASHER, THRUST 1 
31 22322030200 PIN, TAPER 3X20 1 
32 11421066550 BRACKET ASSY 1 
33 11421066070 HANDLE, REGULATOR 1 
34 18325066070 SHAFT, HANDLE 1 
35 11421066400 BRACKET, HANDLE 1 
36 11425066440 BOLT, ADJUSTING 1 
37 10420066820 SPRING 1 
38 10420066831 PLATE, FRICTION 2 
39 10420066850 WASHER 1 
40 26696100002 NUT, LOCK M10 1 
41 26757060002 NUT, LOCK M6 1 
42 26106060142 BOLT, M6X14 PLATED 1 
43 26106060452 BOLT, M6X45 PLATED 1 
44 11477066010 SPRING, REGULATOR 1 
45 11429966200 SPRING, RETURN 1 
46 11421166600 LIMITER ASSY, FUEL 1 
51 26776100002 NUT, LOCK M10 1 
52 11478061090 TIN 2 
53 22451060000 WIRE, 0.6 2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 22

 
PAGURO 2000 - TAB. 6 - COOLING DEVICE 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23

 
PAGURO 2000 - TAB. 6 - COOLING DEVICE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429945210 COVER 1 
2 26106060122 BOLT, M6X12 PLATED 1 
3 11429545100 FAN CASE (SILVER) (17) 1 
4 11429945301 RUBBER, CUSHION 4 
5 11429945310 COLLAR 4 
6 11429945330 SEAL, FAN CASE 1 
7 11429945350 BOLT, FAN CASE 4 
8 12910061850 PLUG, 12 1 

 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 24

 
PAGURO 2000 - TAB. 7 - FUEL INJECTION PUMP & FUEL INJECTION VALVE 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 25

 
PAGURO 2000 - TAB. 7 - FUEL INJECTION PUMP & FUEL INJECTION VALVE 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 71413951310 F.I. PUMP ASSY 1 
2 10554651020 GASKET 1 
3 11425051080 PLATE 1 
4 11425051160 SPRING, PLUNGER 1 
5 11413951200 BODY ASSY, PUMP 1 

11 22351020006 PIN, SPRING 2.0X6 2 
12 11425051300 VALVE ASSY, DELIVERY 1 
15 10554651330 SPRING, DELIVERY 1 
16 11425051340 HOLDER, DELIVERY 1 
17 12455051350 GASKET, DELIVERY 2 
18 11425051600 LEVER ASSY, CONTROL 1 
19 11425051640 SEAT, SPRING A 1 
20 11425051650 SEAT, SPRING B 1 
21 22351030008 PIN, SPRING 3.0X8 1 
22 71413953200 VALVE ASSY, INJECTION 1 
23 11425053080 NUT, NOZZLE D16.95 1 
24 11413953100 HOLDER ASSY, NOZZLE 1 
28 22351025005 PIN, SPRING 2.5X6 1 
29 11425053120 SPRING, NOZZLE 1 
30 11425053130 SEAT, SPRING 1 
31 11425053140 PLATE 1 
32 11413953200 NOZZLE ASSY 1 
35 11425053210 PIN 2 
36 11425053400 SHIM SET 1 
48 11412059800 PIPE, FUEL INJECTION 1 
54 11411076900 VALVE ASSY, F/O CUT 1 

54-1 11411076901 SOLENOID, MAGNETIC 1 
54-2 11411076910 VALVE ASSY, F/O CUT 1 
55 11429983020 GASKET, 10X1.2 1 
56 11425051190 O-RING, S27 1 
57 11429959900 INLET 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 26

 
PAGURO 2000 - TAB. 8 - STARTING MOTOR & DYNAMO 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27

 
PAGURO 2000 - TAB. 8 - STARTING MOTOR & DYNAMO 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11436277011 STARTER (HITACHI 12V) 1 
2 11438177110 ARMATURE 1 
3 X2114811000 WASHER KIT, THRUST 1 
4 X2114715500 STOPPER SET, PINION 1 
5 11438177130 COIL ASSY, FIELD 1 
6 11438177140 COVER, REAR 1 
7 11437177160 HOLDER ASSY, BRUSH 1 
8 11437179040 BRUSH (-) 2 
9 11437179050 BRUSH (+) 1 

10 11437179060 SPRING, BRUSH 4 
11 X211485016 PINION ASSY 1 
12 11438177151 HOUSING ASSY, GEAR 1 
13 11437177170 COVER KIT, DUST 1 
14 11437177180 LEVER KIT, SHIFT 1 
15 12429877020 SWITCH, MAGNETIC 1 
16 12419577770 THROUGH BOLT 2 
17 11437179070 BOLT M6X37 2 
18 X2114274200 COVER, TERMINAL 1 
19 26106100302 BOLT, M10X30 PLATED 2 
20 26716080002 NUT, M8 1 
21 11439978260 DYNAMO ASSY 1 
22 11439978730 STATOR ASSY 1 
23 11439978740 WHEEL, DYNAMO 1 
24 16071078710 CLAMP, CORD 1 
25 26106060122 BOLT, M6X12 PLATED 1 
26 26106060202 BOLT, M6X20 PLATED 3 
27 26577060142 SCREW M6X14 3 
28 11439977550 REG. & HARNESS ASSY 1 
30 11439977400 BRACKET, HARNESS 1 
31 26023040102 SCREW, M4X10 2 
32 11439977540 HARNESS, WIRE 1 
33 11439978000 FUSE (20A) 2 
34 11439977710 REGULATOR 1 
35 26106060122 BOLT, M6X12 PLATED 2 
36 26106060202 BOLT, M6X20 PLATED 2 
37 11435177520 COUPLER 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 28

 
PAGURO 2000 - TAB. 9 - TOOL, LABEL & GASKET SET 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 29

 
PAGURO 2000 - TAB. 9 - TOOL, LABEL & GASKET SET 

 
NO. CODE: AD40Y... DESCRIPTION Q.TY 

1 11429907110 LABEL, YANMAR 1 
2 18325007230 LABEL, OPERATION 1 
5 11429992590 BOX, TOOL 1 
6 11429992600 BAG, TOOL 1 
7 11429992710 WRENCH 1 
8 11429992720 WRENCH 1 
9 11429992730 DRIVER 1 

10 11429992740 DIPSTICK 1 
11 11412092600 GASKET SET 1 
12 11429501330 GASKET, HEAD 1 
18 11429901380 O-RING 1 
19 11429901410 GASKET, CRANK CASE 1 
20 11429901950 O-RING, 18 2 
21 11425001841 GASKET 1 
22 22190160002 WASHER, SEAL 16 2 
23 11425011340 SEAL, VALVE STEM 2 
24 11477111461 GASKET, NOZZLE 1 
25 11477111310 GASKET, BONNET 1 
26 11429912210 GASKET, AIR CLEANER 2 
27 11477112200 GASKET 1 
28 11429913200 GASKET, MUFFLER 1 
29 11429932570 O-RING 1 
30 23414080000 GASKET, 8X1.0 1 
31 24341000224 O-RING, 1AS22.4 1 
32 24341000150 O-RING, 1AS15.0 1 
33 12910077510 GASKET, AIR HEATER 3 
34 11429921980 GASKET 1 
35 11429912920 GASKET, AIR CLEANER 1 
36 11428812210 O-RING 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 3000 COMPACT 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 3000 COMPACT - TABLE A 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 3000 COMPACT - TABLE A 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD12FL00035 FLANGIA ACCOPPIAMENTO ROTORE 
P3C 

COUPLING ROTOR FLANGE 
P3C 1 

2 AD03NS0001 ROTORE PER PAGURO 2000/3000 
COMPACT 

ROTOR FOR PAGURO 
2000/3000 COMPACT 2 

3 AD04NS0001 STATORE PER PAGURO 2000/3000 
COMPACT 

STATOR FOR PAGURO 
2000/3000 COMPACT 1 

4 AD1690DI10/6.4X13 SPACER SPACER 3 
5 AD40FA5470702 CAMPANA MOTORE ENGINE BELL HOUSING 1 
6 AD12FL0034-01 FLANGIA STATORE P3C STATOR FLANGE P3C 1 
7 AD05SE0001-01 ANELLO DI RAFFREDDAMENTO P3C COOLING RING P3C 1 

9 AD22AN0011 POMPA ACQUA MARE PAGURO 
3000 COMPACT 

SEA WATER PUMP PAGURO 
3000 COMPACT 1 

10 AD01FA0001 MOTORE FARYMANN 15W 50HZ ENGINE FARYMANN 15W 
50HZ 1 

11 AD40AV0001 MOTORINO D' AVVIAMENTO P3C STARTING MOTOR P3C 1 

12 AD11FI0004 ANTIVIBRANTE INTERNO (<5KVA) INTERNAL SHOCK ABSORBER 
(<5KVA) 4 

13 AD12ST0062-01 STAFFA A OMEGA P3C ASP OMEGA BRACKET P3C ASP 1 
13 AD12ST0101-01 STAFFA A OMEGA P3C SCA OMEGA BRACKET P3C SCA  

14 AD07NA0001 REFRIGERANTE OLIO P3C/4/5 OIL COOLER P3C/4/5 1 
15 AD10NA0005 COLLETTORE DI SCARICO P3C EXHAUST MANIFOLD P3C 1 

16 AD23SS0003 TERMOCONTATTO POLO SINGOLO SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

17 AD40FA7701584 GUARNIZIONE COLL. SCARICO GASKET EXHAUST MANIFOLD 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 3000 COMPACT - TABLE B 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 3000 COMPACT - TABLE B 
 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 1 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT P3/4/5 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 6 

 
PAGURO 3000 C - TAB. C 

 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 7

 
PAGURO 3000 C - TAB. C - INVERTER 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD08NS0001 INVERTER P2/3C 1 

2 D09CN0003-00 KIT CONNECTOR FOR 
INVERTER 3P + 4P 1 

 
 
 

 
 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 8 

 
PAGURO 3000 COMPACT - TABLE D 

 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 3000 COMPACT - TABLE D 
 

POS. CODE DESCRIPTION Q.TY 
1 AD40AN233 SCREW M4X8 4 

2 AD40AN2400 COVER WATER PUMP 
P3C 1 

3 AD40AN2048 IMPELLER  1 
4 AD40AN4072 SHIM  2 

5 AD40AN3990 BODY WATER PUMP  
P3C 1 

6 AD40AN3737 LIPSEAL 1 
7 AD40AN21092 ORING 10.78X2.62 2 
8 AD40AN1925 SEEGER 12X1 INOX 1 
9 AD40AN2470 SEEGER 28X1.2 1 

10 AD40AN2402 BALL BEARING 12X28X8 2 
11 AD40AN3991 SHAFT P3C 1 
12 AD40AN3992 JOINT CONNECTION 1 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 10

PAGURO 3000 COMPACT - TABLE E 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 11

PAGURO 3000 COMPACT - TABLE E 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AC10SB0001-00 CAPSULA COMPLETA P3000 COMPLETE CAPSULE P3000 1 

2 AD38AD0007 ONDA ADESIVA CAPSULA P3C ASP CAPSULE ADHESIVE WAVE P3C 
ASP 1 

2 AD38AD0008 ONDA ADESIVA CAPSULA P3C SCA CAPSULE ADHESIVE WAVE P3C 
SCA 1 

3 AD18MT0004 PROFILO ADESIVO PER GUSCIO 14x8 PROFILE 14X8 ADES. MOUSSE 
EXPANDED 10M  ROLL 1 

4 AD19AV0001 PROFILO IN GOMMA PER COFANO 
P3/4/5 HOOD GASKET P3/4/5 1 

5 AD12ST0004 STAFFA ESTERNA 570MM P3/4/5 EXTERNAL BRACKET 570MM 
P3/4/5 2 

6 AD11MC0002 SUPPORTO ANTIVIBRANTE EXTERNAL RUBBER MOUNT 4 
7 AD21BL0001 O-RING CHIUSURA CAPSULA CLOSING RUBBER STRIP 8 
8 AD21BL0002 O-RING CHIUSURA CAPSULA CLOSING RUBBER STRIP 4 
9 AD23TR0001 GANCETTO CHIUSURA CAPSULA HOOK 10 

10 AD18MT0004 PROFILO ADESIVO PER GUSCIO 14x8 PROFILE 14X8 ADES. MOUSSE 
EXPANDED 10M  ROLL 1 

11 AC12MT0019-
00 FONOASSORBENTE SUPERIORE P3C SOUNDPROOF P3C LID 1 

12 AC12MT0020-
00 FONOASSORBENTE INFERIORE P3C SOUNDPTOOF P3C BOTTOM 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 12

PAGURO 3000 COMPACT – CRANKCASE 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 13

PAGURO 3000 COMPACT - CRANKCASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7111294 BLOCCO MOTORE CRANKCASE 1 
2 AD40FA7750324 BRONZINA BANCO MAIN BEARING BUSH 1 
3 AD40FA7270514 COPRI CUSCINETTO BEARING COVER 1 
4 AD40FA8500214 O-RING 99X3 O-RING 99X3 1 
5 AD40FA8902023 ANELLO DI SICURA 80X2.5 RETAINING RING 80X2.5 1 
6 AD40FA8905957 PARAOLIO 60X80X8 OIL SEAL 60X80X8 1 
7 AD40FA5120904 PRIGIONIERO STUD 4 
8 AD40FA8906603 RONDELLA SERRATED LOCK WASHER 4 
9 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 4 

10 AD40FA5120884 PROGIONIERO STUD (CYLINDER MTG) 2 
11 AD40FA5120894 PRIGIONIERO STUD (CYLINDER MTG) 2 
12 AD40FA2370132 PRESSOSTATO OLIO 1 POLO OIL PRESSURE SWITCH 1-POLE 1 
13 AD40FA9171504 COPERCHIO COVER 1 
14 AD40FA7702954 GUARNIZIONE GASKET 1 
15 AD40FA8909502 VITE HD M6X16 SCREW HD C.S. M6X16 6 
16 AD40FA7240446 POMPA OLIO OIL PUMP 1 
17 AD40FA7701674 GUARNIZIONE GASKET 1 
18 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
19 AD40FA8903131 VITE A BRUGOLA M6X30 SOCKET CAP SCREW M6X30 2 
20 AD40FA8903106 VITE A BRUGOLA M6X20 SOCKET CAP SCREW M6X20 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 14

PAGURO 3000 COMPACT - CANK SHAFT 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 15

PAGURO 3000  COMPACT - CARNK SHAFT 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7150754 ALBERO MOTORE CRANKSCHAFT 1 
2 AD40FA4520794 INGRANAGGIO SPUR GEAR 1 
3 AD40FA8906802 CHIAVETTA A6X4X12 FITTING KEY A6X4X12 2 
4 AD40FA8000252 CUSCINETTO A RULLI CYLINDER ROLLER BEARING 1 
5 AD40FA8500104 O-RING 32X2 O-RING 32X2 1 
6 AD40FA8040064 DISCO A MOLLA  52X36X1.2 BELLEVILLE WASHER 52X36X1.2 2 
7 AD40FA5190344 ANELLO ANGOLARE BALL RACE 1 
8 AD40FA5140444 DADO CAMPANA FLYWHEEL NUT 1 
9 AD40FA5402671 REGOLATORE GIRI N=3100E GOVERNOR N=3100E 1 

10 AD40FA8906106 SPINOTTO 4X27.8 PIN 4X27.8 1 
11 AD40FA7260335 BIELLA CONNECTING ROD 1 
12 AD40FA5100164 BULLONE BIELLA CONNECTING ROD BOLT 2 
13 AD40FA5140374 DADO A COLLETTO COLLAR NUT 2 
14 AD40FA4651554 BOCCOLA SPINOTTO PISTON PIN BUSHING 1 
15 AD40FA4700084 BRONZINA BIELLA BEARING SHELL 1 
16 AD40FAE7251018 PISTONE COMPLETO PISTON ASSEMBLY 1 
17 AD40FAE5351421 SERIE FASCE PISTONE PISTON RING SET 1 
18 AD40FA4180144 SPINOTTO PISTONE PISTON PIN 1 
19 AD40FA8909101 ZEEGER A22X1.5 LOCK-PISTON PIN A22X1.5 2 
20 AD40FA7290496 CILINDRO CYLINDER WITH ELBOW 90° 1 
21 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 4 
22 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 2 
23 AD40FA9600544 TUBETTO PASSAGGIO ACQUA WATER TRANSFER PIPE 2 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 16

PAGURO 3000 COMPACT - CYLINDER HEAD  
 

 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FAE7311928 TESTA CILINDRO COMPLETA CYLINDER HEAD ASSEMBLY 1 
2 AD40FA7710284 GUARNIZIONE TESTA 1.3MM CYLINDER HEAD GASKET 1,3MM 1 
3 AD40FA4260184 GUIDA VALVOLA VALVE GUIDE 2 
4 AD40FA4270304 VALVOLA ASPIRAZIONE VALVE CONE 1 
5 AD40FA4271064 VALVOLA SCARICO VALVE CONE 1 
6 AD40FA5212444 ANELLO RING 1 

7 AD40FA8610054 
GUARNIZIONE SU GAMBO 

VALVOLA VALVE STEAM GASKET 80803 2 
8 AD40FA5550012 VALVOLA COPERCHIO ROTANTE ROTOCAP-VALVE 1 
9 AD40FA8050474 MOLLA VALVOLA SCARICO PRESSURE SPRING 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 17

10 AD40FAE5270024 CONO VALVOLA VALVE COTTER 2 
11 AD40FA5310054 MOLLA SPRING RETAINER 2 
12 AD40FA8050444 MOLLA VAVOLA ASPIRAZIONE PRESSURE SPRING 1 
13 AD40FA9270154 SPESSORE WASHER 2 
14 AD40FA4150824 ALBERINO BILANCERI SHAFT ROCKER ARM 1 
15 AD40FA6330584 BILANCERE SCARICO ROCKER ARM 1 
16 AD40FA6330574 BILANCERE ASPIRAZIONE ROCKER ARM 1 
17 AD40FA7750424 BOCCOLA BUSH 2 
18 AD40FA5130174 VITE REGOLAZIONE PRESSURE SCREW 2 
19 AD40FA8903804 DADO ESAGONALE M7 HEXAGON NUT M7 2 
20 AD40FA8904368 PRIGIONIERO M6X55 STUD M6X55 1 
21 AD40FA8904366 PRIGIONIERO M6X50 STUD M6X50 1 
22 AD40FA8501964 GUARNIZIONE GASKET 1 
23 AD40FA5370041 INIETTORE NOZZLE HOLDER 1 
24 AD40FA5372082 POLVERIZZATORE NOZZLE 1 
25 AD40FA5372212 MOLLA INIETTORE NOZZLE SPRING 1 
26 AD40FA5372142 AGO PREMENTE PRESSURE PIN 1 
27 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
28 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
29 AD40FA8070414 MOLLA SPRING SHACKLE 1 
30 AD40FA8902801 PRIGIONIERO M5X10 STUD M5X10 2 
31 AD40FA8904702 DADO ESAGONALE M5 HEXAGON NUT M5 2 
32 AD40FA8900801 RONDELLA 5.3 WASHER 5.3 2 
33 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 2 
34 AD40FA8901704 TAPPO DI CHIUSURA 18MM SEALING PUSH-IN CAP 18MM 2 
35 AD40FA9280454 FLANGIA FLANGE 1 
36 AD40FA7120725 VALVOLINA DI SFIATO OUTLET VALVE 1 

37 AD40FA5551482 SENSORE TEMPERATURA 2 POLI 
TEMPERATURE SWITCH 85°2-

POL 1 
38 AD40FA8907419 GUARNIZIONE RAME A14X20X1.5 COPPER WASHER A14X20X1.5 1 
39 AD40FA9240074 GANCIO SUSPENSION PLATE 1 
40 AD40FA9823535 COPERCHIO DI CONNESSIONE CONNECTING PIECE 1 
41 AD40FA7701084 GURNIZIONE GASKET 1 
42 AD40FA5550032 TERMOSTATO 50°C THERMOSTAT 50°C 1 
43 AD40FA8900703 SPINA DI FERMO 2X16 SPLINT 2X16 1 
44 AD40FA8903719 VITE ESAGONALE M8 HEXAGON SCREW M8 2 
45 AD40FA8901006 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
46 AD40FA5140374 DADO A COLLETTO COLLAR NUT 6 
47 AD40FA8900804 RONDELLA A 8.4 WASHER A 8.4 3 
48 AD40FA8900815 RONDELLA 8.4X17X2 WASHER 8.4X17X2 2 
49 AD40FA8500644 O-RING 24X3.5 O-RING 24X3.5 1 
50 AD40FA9210354 TUBO PROTEZIONE PUNTERIE PROTECTIVE PIPE 1 
51 AD40FA6510324 COPERCHIO PUNTERIE VALVE HOOD 1 
52 AD40FA7701424 GUARNIZIONE GASKET 1 
53 AD40FA7701584 GUARNIZIONE GASKET 2 
54 AD40FA8903716 VITE ESAGONALE M8 HEXAGON SCREW M8 4 
55 AD40FA9280964 FLANGIA FLANGE 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 18

PAGURO 3000 COMPACT - TIMING CASE 
 

 
 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7180794 CARTER DISTRIBUZIONE TIMING CASE 1 
2 AD40FA7701454 GUARNIZIONE GASKET 1 
3 AD40FA8907202 FERMO SPLIT PIN 10X16 2 
4 AD40FA7211155 ALBERO A CAMME CAMSHAFT 1 
5 AD40FA4151054 BULLONE BOLT 1 
6 AD40FA8906845 CHIAVETTA A6X4X14 FITTING KEY A6X4X14 1 
7 AD40FA4520854 INGRANAGGIO SPUR GEAR 1 
8 AD40FA8902504 CUSCINETTO 6007 GROOVED BALL BEARING 6007 1 
9 AD40FA7621065 ASTINA OLIO OIL DIPSTICK 1 

10 AD40FA8500884 O-RING 32.7X1.3 O-RING 32.7X1.3 1 
11 AD40FA6251474B COPERCHIO CARTER HOUSING COVER 1 
12 AD40FA8471214 GURNIZIONE GASKET 1 
13 AD40FA8905956 PARAOLIO 34.8X50X7/7.5 W01 OIL SEAL 34.8X50X7/7.5 W01 1 
14 AD40FA4510414 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
15 AD40FA8903107 VITE A BRUGOLA M6X25 SOCKET CAP SCREW M6X25 2 
16 AD40FA8906505 GUARNIZIONE J6.4 TOOTHED LOCK WASHER J6.4 4 
17 AD40FA5380141 POMPA ACQUA MARE COOLING WATER PUMP 1 
18 AD40FA4510484 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
19 AD40FA8901918 SEEGER 12X1 RETAINING RING 12X1 1 
20 AD40FA5382192 GIRANTE IMPELLER 1 
21 AD40FA5382232 GUARNIZIONE GASKET 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 19

PAGURO 3000 COMPACT - TIMING CASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
22 AD40FA9823232 RACCORDO 10/3/8 SCREW-IN FITTING WES 10/3/8 1 

23 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

24 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

25 AD40FA8904211 PRIGIONIERO M8X20 STUD M8X20 2 
26 AD40FA890:11:05 RONDELLA DI FERMO A8 LOCK WASHER A8 2 
27 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
28 AD40FA7701684 GUARNIZIONE GASKET 1 
29 AD40FAE7340328 FILTRO OLIO COMPLETO OIL FILTER ASSEMBLY 1 
30 AD40FA8903003 TAPPO OLIO 3/8" PLUG SCREW 3/8 1 
31 AD40FA8907425 GUARNIZIONE RAME A17X23X1.5 COPPER WASHER A17X23X1.5 1 
32 AD40FA8903710 VITE ESAGONALE M6X20 HEXAGON SCREW M6X20 2 
33 AD40FA8907404 GUARNIZIONE RAME A6X10X1.5 COPPER WASHER A6X10X1.5 2 
34 AD40FAE7140118 FACILITATORE AVVIAMENTO PRIMER ASSEMBLY 1 
35 AD40FA4210514 ASTA PUNTERIA PUSH ROD 2 
36 AD40FA5363052 RACCORDO POMPA INIEZIONE ROLLER TAPPET 1 
37 AD40FA5360281 POMPA INIEZIONE 1Q65/42 FUEL INJECTION PUMP 1Q65/42 1 
38 AD40FA7702014 GUARNIZIONE GASKET 1 
39 AD40FA9450114 SPESSORE 0.5 SHIM 0.5 1 
40 AD40FA9450094 SPESSORE 0.2 SHIM 0.2 1 
41 AD40FA9450184 SPESSORE 0.35 SHIM 0.35 1 
42 AD40FA8904312 PRIGIONIERO M8X20 STUD M8X20 2 
43 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
44 AD40FA8901005 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
45 AD40FA175.078.1 POMPA ALIMENTAZIONE FEED PUMP 1 
46 AD40FA8471234 GUARNIZIONE GASKET 1 
47 AD40FA8902803 PRIGIONIERO M6X16 STUD M6X16 2 
48 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
49 AD40FA8901103 RONDELLA ELASTICA A6 LOCK WASHER A6 2 
50 AD40FAG5090184 TAPPO RIEMPIMENTO OLIO SCREWED DRAIN PLUG 1 
51 AD40FA5120944 VITE ESAGONALE HEXAGON SCREW 1 
52 AD40FA8901003 RONDELLA ELASTICA A6 SPRING WASHER A6 1 
53 AD40FA7702034 GUARNIZIONE GASKET 1 
54 AD40FA1280106 DISPOSITIVO DECOMPRESSIONE COMPRESSION RELEASE 1 
55 AD40FA8903104 VITE M5X30 SOCKET CAP SCREW M5X30 2 
56 AD40FA8500654 O-RING 32X3 O-RING 32X3 1 
57 AD40FA8903129 VITE M8X70 SOCKET CAP SCREW M8X70 2 
58 AD40FA8903135 VITE M8X90 SOCKET CAP SCREW M8X90 1 
59 AD40FA8903130 VITE M8X80 SOCKET CAP SCREW M8X80 2 
60 AD40FA8903131 VITE M6X30 SOCKET CAP SCREW M6X30 2 
61 AD40FA5220194 RONDELLA WASHER 1 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 20

PAGURO 3000 COMPACT - SPEED CONTROL ASSEMBLY 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 21

PAGURO 3000 COMPACT - SPEED CONTROL ASSEMBLY 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD40FAE7220798 
LEVA REGOAZIONE GIRI 

COMPLETA SPEED CONTROLL ASSEMBLY 1 
2 AD40FA4030234 ALBERO ECCENTRICO ECCENTRICT SHAFT 1 
3 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 1 
4 AD40FA8070114 MOLLA RITORNO RETAINING SPRING 1 
5 AD40FA6220224 LEVA REGOLATORE ADJUSTING LEVER 1 
6 AD40FA9410274 SICURA LOCKING PLATE 1 
7 AD40FA5130034 VITE DI REGOLAZIONE ADJUSTING SCREW 1 
8 AD40FA5140992 DADO DI FERMO M6 SPRING-STOP HEX NUT M6 1 
9 AD40FA8200114 FERMO CIRCULAR SPRING 1 

10 AD40FA9200094 PIATTELLO CONTROL PLATE 1 
11 AD40FA9051145 LEVA LEVER 1 
12 AD40FA8070354 MOLLA TORSIONE TORSION SPRING 1 
13 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 1 
14 AD40FA8906603 RONDELLA I8.4 SERRATED LOCK WASHER I8.4 1 
15 AD40FA5551442 RIVETTO 3.2X8 BLIND RIVET 3,2X8 1 
16 AD40FA890104 FERMO M8X25 THREADED PIN M8X25 1 
17 AD40FA8901602 DADO ESAGONALE M8 HEX NUT 8MM 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 22

PAGURO 3000 COMPACT - FUEL PIPE 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 23

PAGURO 3000 COMPACT - FUEL PIPE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA9713215 TUBETTO RIGIDO COMBUSTIBILE FUEL PRESSURE PIPE 1 
2 AD40FA9714615 TUBO COMBUSTIBILE FUEL PIPE 1 
3 AD40FA5150864 ANELLO RING PIECE 2 
4 AD40FA9715245 TUBO COMBUSTIBILE FUEL PIPE 1 
5 AD40FA5150924 CONNETTORE CONNECTOR 1 
6 AD40FA5410382 FILTRO COMBUSTIBILE FUEL FILTER 1 
7 AD40FA9238914 SUPPORTO BRACKET 1 
8 AD40FA9220772 FASCETTA 32-50/9-C72 HOSE CLAMP 32-50/9-C72 1 
9 AD40FA8903130 VITE A BRUGOLA M8X80 SOCKET CAP SCREW M8X80 1 

10 AD40FA4660084 ANELLO RING PIECE 1 
11 AD40FAE9713965 TUBO COMBUSTIBILE FUEL PIPE 1 
12 AD40FA5152044 ANELLO RING PIECE 1 
13 AD40FA5152674 ANELLO RING PIECE 1 
14 AD40FA2570801 VALVOLA SOLENOIDE 12V SOLENOID VALVE 12V ASSY 1 
15 AD40FA5154474 ANELLO RING PIECE 1 
16 AD40FA8500864 GUARNIZIONE 13.5X18X1.5 GASKET 13.5X18X1.5 3 
17 AD40FA8907416 GUARNIZIONE RAME A8X12X1.5 COPPER WASHER A8X12X1.5 2 
18 AD40FA5151304 VITE FORATA BANJO BOLT 1 
19 AD40FA8907406 GUARNIZIONE RAME A8X12X1 COPPER WASHER A8X12X1 5 
20 AD40FA8907701 VITE FORATA M8X1 BANJO BOLT M8X1 2 
21 AD40FA5153572 VITE FORATA M8 BANJO BOLT M8 2 
22 AD40FA9220722 FASCETTA 8-16/9-C72 HOSE CLAMP 8-16/9-C72 2 
23 AD40FA9221282 FASCETTA 11-13 2 EAR CLIP 11-13 2 
24 AD40FA8500674 GUARNIZIONE GASKET 3 
25 AD40FA5154484 VITE FORATA BANJO BOLT 1 
26 AD40FA9220054 FASCETTA PIPE CLAMP 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 24

PAGURO 3000 COMPACT - FLYWHEEL 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 25

PAGURO 3000 COMPACT - FLYWHEEL  
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7383084 VOLANO FLYWHEEL 1 
2 AD40FA4530184 CORONA DENTATA GEAR RING 1 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 26

PAGURO 3000  COMPACT - CONNECTION FLANGE 
 

 



 
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 27

PAGURO 3000 COMPACT - CONNECTION FLANGE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA6304274 CAMPANA MOTORE ENGINE BELL HOUSING 1 
2 AD40FA5470702 BOCCOLA BUSHING 1 
3 AD40FA8904203 PRIGIONIERO M10X25 STUD M10X25 3 
4 AD40FA8902832 PRIGIONIERO M10X15 STUD M10X15 1 
5 AD40FA8901107 RONDELLA A10 LOCK WASHER A10 4 
6 AD40FA8908501 DADO ESAGONALE M10 SW15 HEX NUT M10 SW15 4 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 3000 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


   
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 3000 - TABLE 1 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 3000 - TABLE 1 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD01FA0001 MOTORE FARYMANN 15W 50HZ 
ENGINE FARYMANN 15W 

50HZ 1 
2 AD12PR0001 STAFFA A U "U" BRACKET 1 
3 AD40AV0001 MORINO D' AVVIAMENTO P3/3C/4/5 STARTING MOTOR P3/3C/4/5 1 
4 AD03ZA0040 ROTORE P3 ROTOR P3 1 
5 AD40CU0002 CUSCINETTO  P3/4/5 BALL BEARING P3/4/5 1 
6 AC07ZA0010-00 STATORE COMPLETO P3 COMPLETE STATOR P3 1 
7     
8 AC05ZA0001 ALTERNATORE COMPLETO P3 COMPLETE ALTERNATOR P3 1 

9 AD16RARO17X23X1.5 
RONDELLA RAME RICOTTO 

17X23X1.5 COPPER WASHER 17X23X1.5 1 
10 AD13O0292C TAPPO CHIUSURA 3/8 CLOSING PLUG 3/8 1 

11 AD12ST0103-00 STAFFA A OMEGA ASP O SCA P3/4/5 
BRACKET OMEGA SHAPE INT 

OR EXH P3/4/5 2 
12 AD11FI0004 ANTIVIBRANTE INTERNO INTERNAL SHOCK ABSORBER 4 
13 AD10NA0004 COLLETTORE SCARICO P3/4/5 EXHAUST MANIFOLD P3/4/5 1 

14 AD23SS0003 TERMOCONTATTO POLO SINGOLO 
SWITCH, TEMPERATURE 

EXHAUST SINGLE 1 

15 AD40FA6304278 CAMPANA MOTORE P3/3C/4/5 
ENGINE BELL HOUSING 

P3/3C/4/5 1 
16 AD07NA0001 REFRIGERANTE OLIO P3C/3/4/5 OIL COOLER P3C/3/4/5 1 
17 AD40FA7240446 POMPA OLIO OIL PUMP 1 
18 AD40FA7701584 GUARNIZIONE COLL. SCARICO GASKET EXHAUST MANIFOLD 1 

 
 



   
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 3000 - TABLE 2 
 

 
 



   
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 3000 - TABLE 2 
 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT P3/4/5 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0225 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 3000 - TABLE 3 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 3000 - TABLE 3 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AC10SB0021-00 CAPSULA COMPLETA P3 COMPLETE CAPSULE P3 1 

2 AD38AD0003 
ONDA ADESIVA CAPSULA P3 LATO 

ASPIRAZIONE WAVE ASP SIDE, ADHESIVE P3 1 

2 AD38AD0004 
ONDA ADESIVA CAPSULA P3 LATO 

SCARICO WAVE SCA SIDE, ADHESIVE P3 1 
3     

4 AD19AV0001 PROFILO IN GOMMA PER COFANO 
P3/4/5 HOOD GASKET P3/4/5 1 

5 AD12ST0004 STAFFA ESTERNA FRAME, EXTERNAL 2 
6 AD11MC0002 SUPPORTO ANTIVIBRANTE SHOCK ABSORBER, EXT 4 
7 AD21BL0001 O-RING CHIUSURA CAPSULA LID CLOSING RUBBER STRIP LID 4 
8 AD21BL0002 O-RING CHIUSURA CAPSULA BOT CLOSING RUBBER STRIP BOT 4 
9 AD23TR0001 GANCETTO HOOK, CAPSULE 10 

10 AD18MT0004 PROFILO ADESIVO PER GUSCIO 14x8 MOUSSE 14X8 1 

11 
AC12MT0017-

00 FONOASSORBENTE LID P3/4/5 
INSULATION FOAM CAPSULE 

P2 LID 1 

12 
AC12MT0018-

00 
FONOASSORBENTE BOTTOM 

P3/4/5/6 
INSULATION FOAM CAPSULE 

P2 BOT 1 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 3000 – CRANKCASE 
 

 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 3000 - CRANKCASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7111294 BLOCCO MOTORE CRANKCASE 1 
2 AD40FA7750324 BRONZINA BANCO MAIN BEARING BUSH 1 
3 AD40FA7270514 COPRI CUSCINETTO BEARING COVER 1 
4 AD40FA8500214 O-RING 99X3 O-RING 99X3 1 
5 AD40FA8902023 ANELLO DI SICURA 80X2.5 RETAINING RING 80X2.5 1 
6 AD40FA8905957 PARAOLIO 60X80X8 OIL SEAL 60X80X8 1 
7 AD40FA5120904 PRIGIONIERO STUD 4 
8 AD40FA8906603 RONDELLA SERRATED LOCK WASHER 4 
9 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 4 

10 AD40FA5120884 PROGIONIERO STUD (CYLINDER MTG) 2 
11 AD40FA5120894 PRIGIONIERO STUD (CYLINDER MTG) 2 
12 AD40FA2370132 PRESSOSTATO OLIO 1 POLO OIL PRESSURE SWITCH 1-POLE 1 
13 AD40FA9171504 COPERCHIO COVER 1 
14 AD40FA7702954 GUARNIZIONE GASKET 1 
15 AD40FA8909502 VITE HD M6X16 SCREW HD C.S. M6X16 6 
16 AD40FA7240446 POMPA OLIO OIL PUMP 1 
17 AD40FA7701674 GUARNIZIONE GASKET 1 
18 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
19 AD40FA8903131 VITE A BRUGOLA M6X30 SOCKET CAP SCREW M6X30 2 
20 AD40FA8903106 VITE A BRUGOLA M6X20 SOCKET CAP SCREW M6X20 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 10

PAGURO 3000 - CANK SHAFT 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11

PAGURO 3000 - CARNK SHAFT 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7150754 ALBERO MOTORE CRANKSCHAFT 1 
2 AD40FA4520794 INGRANAGGIO SPUR GEAR 1 
3 AD40FA8906802 CHIAVETTA A6X4X12 FITTING KEY A6X4X12 2 
4 AD40FA8000252 CUSCINETTO A RULLI CYLINDER ROLLER BEARING 1 
5 AD40FA8500104 O-RING 32X2 O-RING 32X2 1 
6 AD40FA8040064 DISCO A MOLLA  52X36X1.2 BELLEVILLE WASHER 52X36X1.2 2 
7 AD40FA5190344 ANELLO ANGOLARE BALL RACE 1 
8 AD40FA5140444 DADO CAMPANA FLYWHEEL NUT 1 
9 AD40FA5402671 REGOLATORE GIRI N=3100E GOVERNOR N=3100E 1 

10 AD40FA8906106 SPINOTTO 4X27.8 PIN 4X27.8 1 
11 AD40FA7260335 BIELLA CONNECTING ROD 1 
12 AD40FA5100164 BULLONE BIELLA CONNECTING ROD BOLT 2 
13 AD40FA5140374 DADO A COLLETTO COLLAR NUT 2 
14 AD40FA4651554 BOCCOLA SPINOTTO PISTON PIN BUSHING 1 
15 AD40FA4700084 BRONZINA BIELLA BEARING SHELL 1 
16 AD40FAE7251018 PISTONE COMPLETO PISTON ASSEMBLY 1 
17 AD40FAE5351421 SERIE FASCE PISTONE PISTON RING SET 1 
18 AD40FA4180144 SPINOTTO PISTONE PISTON PIN 1 
19 AD40FA8909101 ZEEGER A22X1.5 LOCK-PISTON PIN A22X1.5 2 
20 AD40FA7290496 CILINDRO CYLINDER WITH ELBOW 90° 1 
21 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 4 
22 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 2 
23 AD40FA9600544 TUBETTO PASSAGGIO ACQUA WATER TRANSFER PIPE 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 12

PAGURO 3000 - CYLINDER HEAD  
 

 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FAE7311928 TESTA CILINDRO COMPLETA CYLINDER HEAD ASSEMBLY 1 
2 AD40FA7710284 GUARNIZIONE TESTA 1.3MM CYLINDER HEAD GASKET 1,3MM 1 
3 AD40FA4260184 GUIDA VALVOLA VALVE GUIDE 2 
4 AD40FA4270304 VALVOLA ASPIRAZIONE VALVE CONE 1 
5 AD40FA4271064 VALVOLA SCARICO VALVE CONE 1 
6 AD40FA5212444 ANELLO RING 1 

7 AD40FA8610054 
GUARNIZIONE SU GAMBO 

VALVOLA VALVE STEAM GASKET 80803 2 
8 AD40FA5550012 VALVOLA COPERCHIO ROTANTE ROTOCAP-VALVE 1 
9 AD40FA8050474 MOLLA VALVOLA SCARICO PRESSURE SPRING 1 

10 AD40FAE5270024 CONO VALVOLA VALVE COTTER 2 
11 AD40FA5310054 MOLLA SPRING RETAINER 2 
12 AD40FA8050444 MOLLA VAVOLA ASPIRAZIONE PRESSURE SPRING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 13

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
13 AD40FA9270154 SPESSORE WASHER 2 
14 AD40FA4150824 ALBERINO BILANCERI SHAFT ROCKER ARM 1 
15 AD40FA6330584 BILANCERE SCARICO ROCKER ARM 1 
16 AD40FA6330574 BILANCERE ASPIRAZIONE ROCKER ARM 1 
17 AD40FA7750424 BOCCOLA BUSH 2 
18 AD40FA5130174 VITE REGOLAZIONE PRESSURE SCREW 2 
19 AD40FA8903804 DADO ESAGONALE M7 HEXAGON NUT M7 2 
20 AD40FA8904368 PRIGIONIERO M6X55 STUD M6X55 1 
21 AD40FA8904366 PRIGIONIERO M6X50 STUD M6X50 1 
22 AD40FA8501964 GUARNIZIONE GASKET 1 
23 AD40FA5370041 INIETTORE NOZZLE HOLDER 1 
24 AD40FA5372082 POLVERIZZATORE NOZZLE 1 
25 AD40FA5372212 MOLLA INIETTORE NOZZLE SPRING 1 
26 AD40FA5372142 AGO PREMENTE PRESSURE PIN 1 
27 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
28 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
29 AD40FA8070414 MOLLA SPRING SHACKLE 1 
30 AD40FA8902801 PRIGIONIERO M5X10 STUD M5X10 2 
31 AD40FA8904702 DADO ESAGONALE M5 HEXAGON NUT M5 2 
32 AD40FA8900801 RONDELLA 5.3 WASHER 5.3 2 
33 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 2 
34 AD40FA8901704 TAPPO DI CHIUSURA 18MM SEALING PUSH-IN CAP 18MM 2 
35 AD40FA9280454 FLANGIA FLANGE 1 
36 AD40FA7120725 VALVOLINA DI SFIATO OUTLET VALVE 1 

37 AD40FA5551482 SENSORE TEMPERATURA 2 POLI 
TEMPERATURE SWITCH 85°2-

POL 1 
38 AD40FA8907419 GUARNIZIONE RAME A14X20X1.5 COPPER WASHER A14X20X1.5 1 
39 AD40FA9240074 GANCIO SUSPENSION PLATE 1 
40 AD40FA9823535 COPERCHIO DI CONNESSIONE CONNECTING PIECE 1 
41 AD40FA7701084 GURNIZIONE GASKET 1 
42 AD40FA5550032 TERMOSTATO 50°C THERMOSTAT 50°C 1 
43 AD40FA8900703 SPINA DI FERMO 2X16 SPLINT 2X16 1 
44 AD40FA8903719 VITE ESAGONALE M8 HEXAGON SCREW M8 2 
45 AD40FA8901006 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
46 AD40FA5140374 DADO A COLLETTO COLLAR NUT 6 
47 AD40FA8900804 RONDELLA A 8.4 WASHER A 8.4 3 
48 AD40FA8900815 RONDELLA 8.4X17X2 WASHER 8.4X17X2 2 
49 AD40FA8500644 O-RING 24X3.5 O-RING 24X3.5 1 
50 AD40FA9210354 TUBO PROTEZIONE PUNTERIE PROTECTIVE PIPE 1 
51 AD40FA6510324 COPERCHIO PUNTERIE VALVE HOOD 1 
52 AD40FA7701424 GUARNIZIONE GASKET 1 
53 AD40FA7701584 GUARNIZIONE GASKET 2 
54 AD40FA8903716 VITE ESAGONALE M8 HEXAGON SCREW M8 4 
55 AD40FA9280964 FLANGIA FLANGE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 14

PAGURO 3000 - TIMING CASE 
 

 
 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7180794 CARTER DISTRIBUZIONE TIMING CASE 1 
2 AD40FA7701454 GUARNIZIONE GASKET 1 
3 AD40FA8907202 FERMO SPLIT PIN 10X16 2 
4 AD40FA7211155 ALBERO A CAMME CAMSHAFT 1 
5 AD40FA4151054 BULLONE BOLT 1 
6 AD40FA8906845 CHIAVETTA A6X4X14 FITTING KEY A6X4X14 1 
7 AD40FA4520854 INGRANAGGIO SPUR GEAR 1 
8 AD40FA8902504 CUSCINETTO 6007 GROOVED BALL BEARING 6007 1 
9 AD40FA7621065 ASTINA OLIO OIL DIPSTICK 1 

10 AD40FA8500884 O-RING 32.7X1.3 O-RING 32.7X1.3 1 
11 AD40FA6251474B COPERCHIO CARTER HOUSING COVER 1 
12 AD40FA8471214 GURNIZIONE GASKET 1 
13 AD40FA8905956 PARAOLIO 34.8X50X7/7.5 W01 OIL SEAL 34.8X50X7/7.5 W01 1 
14 AD40FA4510414 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
15 AD40FA8903107 VITE A BRUGOLA M6X25 SOCKET CAP SCREW M6X25 2 
16 AD40FA8906505 GUARNIZIONE J6.4 TOOTHED LOCK WASHER J6.4 4 
17 AD40FA5380141 POMPA ACQUA MARE COOLING WATER PUMP 1 
18 AD40FA4510484 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
19 AD40FA8901918 SEEGER 12X1 RETAINING RING 12X1 1 
20 AD40FA5382192 GIRANTE IMPELLER 1 
21 AD40FA5382232 GUARNIZIONE GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 15

PAGURO 3000 - TIMING CASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
22 AD40FA9823232 RACCORDO 10/3/8 SCREW-IN FITTING WES 10/3/8 1 

23 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

24 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

25 AD40FA8904211 PRIGIONIERO M8X20 STUD M8X20 2 
26 AD40FA890:11:05 RONDELLA DI FERMO A8 LOCK WASHER A8 2 
27 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
28 AD40FA7701684 GUARNIZIONE GASKET 1 
29 AD40FAE7340328 FILTRO OLIO COMPLETO OIL FILTER ASSEMBLY 1 
30 AD40FA8903003 TAPPO OLIO 3/8" PLUG SCREW 3/8 1 
31 AD40FA8907425 GUARNIZIONE RAME A17X23X1.5 COPPER WASHER A17X23X1.5 1 
32 AD40FA8903710 VITE ESAGONALE M6X20 HEXAGON SCREW M6X20 2 
33 AD40FA8907404 GUARNIZIONE RAME A6X10X1.5 COPPER WASHER A6X10X1.5 2 
34 AD40FAE7140118 FACILITATORE AVVIAMENTO PRIMER ASSEMBLY 1 
35 AD40FA4210514 ASTA PUNTERIA PUSH ROD 2 
36 AD40FA5363052 RACCORDO POMPA INIEZIONE ROLLER TAPPET 1 
37 AD40FA5360281 POMPA INIEZIONE 1Q65/42 FUEL INJECTION PUMP 1Q65/42 1 
38 AD40FA7702014 GUARNIZIONE GASKET 1 
39 AD40FA9450114 SPESSORE 0.5 SHIM 0.5 1 
40 AD40FA9450094 SPESSORE 0.2 SHIM 0.2 1 
41 AD40FA9450184 SPESSORE 0.35 SHIM 0.35 1 
42 AD40FA8904312 PRIGIONIERO M8X20 STUD M8X20 2 
43 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
44 AD40FA8901005 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
45 AD40FA175.078.1 POMPA ALIMENTAZIONE FEED PUMP 1 
46 AD40FA8471234 GUARNIZIONE GASKET 1 
47 AD40FA8902803 PRIGIONIERO M6X16 STUD M6X16 2 
48 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
49 AD40FA8901103 RONDELLA ELASTICA A6 LOCK WASHER A6 2 
50 AD40FAG5090184 TAPPO RIEMPIMENTO OLIO SCREWED DRAIN PLUG 1 
51 AD40FA5120944 VITE ESAGONALE HEXAGON SCREW 1 
52 AD40FA8901003 RONDELLA ELASTICA A6 SPRING WASHER A6 1 
53 AD40FA7702034 GUARNIZIONE GASKET 1 
54 AD40FA1280106 DISPOSITIVO DECOMPRESSIONE COMPRESSION RELEASE 1 
55 AD40FA8903104 VITE M5X30 SOCKET CAP SCREW M5X30 2 
56 AD40FA8500654 O-RING 32X3 O-RING 32X3 1 
57 AD40FA8903129 VITE M8X70 SOCKET CAP SCREW M8X70 2 
58 AD40FA8903135 VITE M8X90 SOCKET CAP SCREW M8X90 1 
59 AD40FA8903130 VITE M8X80 SOCKET CAP SCREW M8X80 2 
60 AD40FA8903131 VITE M6X30 SOCKET CAP SCREW M6X30 2 
61 AD40FA5220194 RONDELLA WASHER 1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 16

PAGURO 3000 - SPEED CONTROL ASSEMBLY 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 17

PAGURO 3000 - SPEED CONTROL ASSEMBLY 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD40FAE7220798 
LEVA REGOAZIONE GIRI 

COMPLETA SPEED CONTROLL ASSEMBLY 1 
2 AD40FA4030234 ALBERO ECCENTRICO ECCENTRICT SHAFT 1 
3 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 1 
4 AD40FA8070114 MOLLA RITORNO RETAINING SPRING 1 
5 AD40FA6220224 LEVA REGOLATORE ADJUSTING LEVER 1 
6 AD40FA9410274 SICURA LOCKING PLATE 1 
7 AD40FA5130034 VITE DI REGOLAZIONE ADJUSTING SCREW 1 
8 AD40FA5140992 DADO DI FERMO M6 SPRING-STOP HEX NUT M6 1 
9 AD40FA8200114 FERMO CIRCULAR SPRING 1 

10 AD40FA9200094 PIATTELLO CONTROL PLATE 1 
11 AD40FA9051145 LEVA LEVER 1 
12 AD40FA8070354 MOLLA TORSIONE TORSION SPRING 1 
13 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 1 
14 AD40FA8906603 RONDELLA I8.4 SERRATED LOCK WASHER I8.4 1 
15 AD40FA5551442 RIVETTO 3.2X8 BLIND RIVET 3,2X8 1 
16 AD40FA890104 FERMO M8X25 THREADED PIN M8X25 1 
17 AD40FA8901602 DADO ESAGONALE M8 HEX NUT 8MM 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 18

PAGURO 3000 - FUEL PIPE 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19

PAGURO 3000 - FUEL PIPE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA9713215 TUBETTO RIGIDO COMBUSTIBILE FUEL PRESSURE PIPE 1 
2 AD40FA9714615 TUBO COMBUSTIBILE FUEL PIPE 1 
3 AD40FA5150864 ANELLO RING PIECE 2 
4 AD40FA9715245 TUBO COMBUSTIBILE FUEL PIPE 1 
5 AD40FA5150924 CONNETTORE CONNECTOR 1 
6 AD40FA5410382 FILTRO COMBUSTIBILE FUEL FILTER 1 
7 AD40FA9238914 SUPPORTO BRACKET 1 
8 AD40FA9220772 FASCETTA 32-50/9-C72 HOSE CLAMP 32-50/9-C72 1 
9 AD40FA8903130 VITE A BRUGOLA M8X80 SOCKET CAP SCREW M8X80 1 

10 AD40FA4660084 ANELLO RING PIECE 1 
11 AD40FAE9713965 TUBO COMBUSTIBILE FUEL PIPE 1 
12 AD40FA5152044 ANELLO RING PIECE 1 
13 AD40FA5152674 ANELLO RING PIECE 1 
14 AD40FA2570801 VALVOLA SOLENOIDE 12V SOLENOID VALVE 12V ASSY 1 
15 AD40FA5154474 ANELLO RING PIECE 1 
16 AD40FA8500864 GUARNIZIONE 13.5X18X1.5 GASKET 13.5X18X1.5 3 
17 AD40FA8907416 GUARNIZIONE RAME A8X12X1.5 COPPER WASHER A8X12X1.5 2 
18 AD40FA5151304 VITE FORATA BANJO BOLT 1 
19 AD40FA8907406 GUARNIZIONE RAME A8X12X1 COPPER WASHER A8X12X1 5 
20 AD40FA8907701 VITE FORATA M8X1 BANJO BOLT M8X1 2 
21 AD40FA5153572 VITE FORATA M8 BANJO BOLT M8 2 
22 AD40FA9220722 FASCETTA 8-16/9-C72 HOSE CLAMP 8-16/9-C72 2 
23 AD40FA9221282 FASCETTA 11-13 2 EAR CLIP 11-13 2 
24 AD40FA8500674 GUARNIZIONE GASKET 3 
25 AD40FA5154484 VITE FORATA BANJO BOLT 1 
26 AD40FA9220054 FASCETTA PIPE CLAMP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 20

PAGURO 3000 - FLYWHEEL 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 21

PAGURO 3000 - FLYWHEEL  
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7383084 VOLANO FLYWHEEL 1 
2 AD40FA4530184 CORONA DENTATA GEAR RING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22

PAGURO 3000 - CONNECTION FLANGE 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 23

PAGURO 3000 - CONNECTION FLANGE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA6304274 FLANGIA CONNECTION FLANGE 1 
2 AD40FA5470702 BOCCOLA BUSHING 1 
3 AD40FA8904203 PRIGIONIERO M10X25 STUD M10X25 3 
4 AD40FA8902832 PRIGIONIERO M10X15 STUD M10X15 1 
5 AD40FA8901107 RONDELLA A10 LOCK WASHER A10 4 
6 AD40FA8908501 DADO ESAGONALE M10 SW15 HEX NUT M10 SW15 4 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 4000 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 4000 - TABLE 1 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 4000 - TABLE 1 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD01FA0001 MOTORE FARYMANN 15W 50HZ 
ENGINE FARYMANN 15W 

50HZ 1 
2 AD12PR0001 FAN, ROTOR FAN, ROTOR 1 
3 AD40AV0001 MORINO D' AVVIAMENTO P3/3C/4/5 STARTING MOTOR P3/3C/4/5 1 
4 AD03ZA0002 ROTORE P4 ROTOR P4 1 
5 AD40CU0002 CUSCINETTO P3/4/5 BALL BEARING P3/4/5 1 
6 AC07ZA0009-00 STATORE P4/5 STATOR P4/5 1 
7 AD21CA0101 CONVOGLIATORE D' ARIA AIR CONVEYOR PLASTIC TYPE 1 
8 AC05ZA0013 ALTERNATORE P4/5 ALTERNATOR P4/5 1 

9 AD16RARO17X23X1.5 
RONDELLA RAME RICOTTO 

17X23X1.5 COPPER WASHER 17X23X1.5 1 
10 AD13O0292C TAPPO CHIUSURA 3/8 CLOSING PLUG 3/8 1 

11 AD12ST0103-00 STAFFA A OMEGA ASP O SCA P3/4/5 
BRACKET OMEGA SHAPE INT 

OR EXH P3/4/5 2 
12 AD11FI0004 ANTIVIBRANTE INTERNO INTERNAL SHOCK ABSORBER 4 
13 AD10NA0004 COLLETTORE SCARICO P3/4/5 EXHAUST MANIFOLD P3/4/5 1 

14 AD23SS0003 TERMOCONTATTO POLO SINGOLO 
SWITCH, TEMPERATURE 

EXHAUST SINGLE 1 

15 AD40FA6304278 CAMPANA MOTORE P3/3C/4/5 
ENGINE BELL HOUSING 

P3/3C/4/5 1 
16 AD07NA0001 REFRIGERANTE OLIO P3C/4/5 OIL COOLER P3C/4/5 1 
17 AD40FA7240446 POMPA OLIO OIL PUMP 1 
18 AD40FA7701584 GUARNIZIONE COLL. SCARICO GASKET EXHAUST MANIFOLD 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 4000 - TABLE 2 

 
 



   
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 4000 - TABLE 2 
 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT P3/4/5 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0250 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 4000 - TABLE 3 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 4000 - TABLE 3 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AC10SB0019-00 CAPSULA COMPLETA P4000 COMPLETE CAPSULE P4000 1 

2 AD38AD0014 ONDA ADESIVA CAPSULA P4 ASP 
CAPSULE ADHESIVE WAVE P4 

ASP 1 

2 AD38AD0015 ONDA ADESIVA CAPSULA P4 SCA 
CAPSULE ADHESIVE WAVE P4 

SCA 1 
3     

4 AD19AV0001 PROFILO IN GOMMA PER COFANO 
P3/4/5 HOOD GASKET P3/4/5 1 

5 AD12ST0004 STAFFA ESTERNA 570MM P3/4/5 EXTERNAL BRACKET 570MM 
P3/4/5 2 

6 AD11MC0002 SUPPORTO ANTIVIBRANTE EXTERNAL RUBBER MOUNT 4 
7 AD21BL0001 O-RING CHIUSURA CAPSULA LID CLOSING RUBBER STRIP LID 4 
8 AD21BL0002 O-RING CHIUSURA CAPSULA BOT CLOSING RUBBER STRIP BOT 4 
9 AD23TR0001 GANCETTO HOOK 10 

10 AD18MT0004 PROFILO ADESIVO PER GUSCIO 14x8 PROFILE 14X8 ADES. MOUSSE 
EXPANDED 10M  ROLL 1 

11 
AC12MT0017-

00 
FONOASSORBENTE SUPERIORE 

P3/4/5 SOUNDPROOF P3/4/5 LID 1 

12 
AC12MT0018-

00 
FONOASSORBENTE INFERIORE 

P3/4/5 
SOUNDPROOF P3/4/5 

BOTTOM 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 4000 – CRANKCASE 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 4000 - CRANKCASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7111294 BLOCCO MOTORE CRANKCASE 1 
2 AD40FA7750324 BRONZINA BANCO MAIN BEARING BUSH 1 
3 AD40FA7270514 COPRI CUSCINETTO BEARING COVER 1 
4 AD40FA8500214 O-RING 99X3 O-RING 99X3 1 
5 AD40FA8902023 ANELLO DI SICURA 80X2.5 RETAINING RING 80X2.5 1 
6 AD40FA8905957 PARAOLIO 60X80X8 OIL SEAL 60X80X8 1 
7 AD40FA5120904 PRIGIONIERO STUD 4 
8 AD40FA8906603 RONDELLA SERRATED LOCK WASHER 4 
9 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 4 

10 AD40FA5120884 PROGIONIERO STUD (CYLINDER MTG) 2 
11 AD40FA5120894 PRIGIONIERO STUD (CYLINDER MTG) 2 
12 AD40FA2370132 PRESSOSTATO OLIO 1 POLO OIL PRESSURE SWITCH 1-POLE 1 
13 AD40FA9171504 COPERCHIO COVER 1 
14 AD40FA7702954 GUARNIZIONE GASKET 1 
15 AD40FA8909502 VITE HD M6X16 SCREW HD C.S. M6X16 6 
16 AD40FA7240446 POMPA OLIO OIL PUMP 1 
17 AD40FA7701674 GUARNIZIONE GASKET 1 
18 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
19 AD40FA8903131 VITE A BRUGOLA M6X30 SOCKET CAP SCREW M6X30 2 
20 AD40FA8903106 VITE A BRUGOLA M6X20 SOCKET CAP SCREW M6X20 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 10

PAGURO 4000 - CANK SHAFT 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 11

PAGURO 4000 - CARNK SHAFT 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7150754 ALBERO MOTORE CRANKSCHAFT 1 
2 AD40FA4520794 INGRANAGGIO SPUR GEAR 1 
3 AD40FA8906802 CHIAVETTA A6X4X12 FITTING KEY A6X4X12 2 
4 AD40FA8000252 CUSCINETTO A RULLI CYLINDER ROLLER BEARING 1 
5 AD40FA8500104 O-RING 32X2 O-RING 32X2 1 
6 AD40FA8040064 DISCO A MOLLA  52X36X1.2 BELLEVILLE WASHER 52X36X1.2 2 
7 AD40FA5190344 ANELLO ANGOLARE BALL RACE 1 
8 AD40FA5140444 DADO CAMPANA FLYWHEEL NUT 1 
9 AD40FA5402671 REGOLATORE GIRI N=3100E GOVERNOR N=3100E 1 

10 AD40FA8906106 SPINOTTO 4X27.8 PIN 4X27.8 1 
11 AD40FA7260335 BIELLA CONNECTING ROD 1 
12 AD40FA5100164 BULLONE BIELLA CONNECTING ROD BOLT 2 
13 AD40FA5140374 DADO A COLLETTO COLLAR NUT 2 
14 AD40FA4651554 BOCCOLA SPINOTTO PISTON PIN BUSHING 1 
15 AD40FA4700084 BRONZINA BIELLA BEARING SHELL 1 
16 AD40FAE7251018 PISTONE COMPLETO PISTON ASSEMBLY 1 
17 AD40FAE5351421 SERIE FASCE PISTONE PISTON RING SET 1 
18 AD40FA4180144 SPINOTTO PISTONE PISTON PIN 1 
19 AD40FA8909101 ZEEGER A22X1.5 LOCK-PISTON PIN A22X1.5 2 
20 AD40FA7290496 CILINDRO CYLINDER WITH ELBOW 90° 1 
21 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 4 
22 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 2 
23 AD40FA9600544 TUBETTO PASSAGGIO ACQUA WATER TRANSFER PIPE 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 12

PAGURO 4000 - CYLINDER HEAD  
 

 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FAE7311928 TESTA CILINDRO COMPLETA CYLINDER HEAD ASSEMBLY 1 
2 AD40FA7710284 GUARNIZIONE TESTA 1.3MM CYLINDER HEAD GASKET 1,3MM 1 
3 AD40FA4260184 GUIDA VALVOLA VALVE GUIDE 2 
4 AD40FA4270304 VALVOLA ASPIRAZIONE VALVE CONE 1 
5 AD40FA4271064 VALVOLA SCARICO VALVE CONE 1 
6 AD40FA5212444 ANELLO RING 1 

7 AD40FA8610054 
GUARNIZIONE SU GAMBO 

VALVOLA VALVE STEAM GASKET 80803 2 
8 AD40FA5550012 VALVOLA COPERCHIO ROTANTE ROTOCAP-VALVE 1 
9 AD40FA8050474 MOLLA VALVOLA SCARICO PRESSURE SPRING 1 

10 AD40FAE5270024 CONO VALVOLA VALVE COTTER 2 
11 AD40FA5310054 MOLLA SPRING RETAINER 2 



   
PAGURO - SPARE PARTS CATALOGUE 

 13

12 AD40FA8050444 MOLLA VAVOLA ASPIRAZIONE PRESSURE SPRING 1 
13 AD40FA9270154 SPESSORE WASHER 2 
14 AD40FA4150824 ALBERINO BILANCERI SHAFT ROCKER ARM 1 
15 AD40FA6330584 BILANCERE SCARICO ROCKER ARM 1 
16 AD40FA6330574 BILANCERE ASPIRAZIONE ROCKER ARM 1 
17 AD40FA7750424 BOCCOLA BUSH 2 
18 AD40FA5130174 VITE REGOLAZIONE PRESSURE SCREW 2 
19 AD40FA8903804 DADO ESAGONALE M7 HEXAGON NUT M7 2 
20 AD40FA8904368 PRIGIONIERO M6X55 STUD M6X55 1 
21 AD40FA8904366 PRIGIONIERO M6X50 STUD M6X50 1 
22 AD40FA8501964 GUARNIZIONE GASKET 1 
23 AD40FA5370041 INIETTORE NOZZLE HOLDER 1 
24 AD40FA5372082 POLVERIZZATORE NOZZLE 1 
25 AD40FA5372212 MOLLA INIETTORE NOZZLE SPRING 1 
26 AD40FA5372142 AGO PREMENTE PRESSURE PIN 1 
27 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
28 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
29 AD40FA8070414 MOLLA SPRING SHACKLE 1 
30 AD40FA8902801 PRIGIONIERO M5X10 STUD M5X10 2 
31 AD40FA8904702 DADO ESAGONALE M5 HEXAGON NUT M5 2 
32 AD40FA8900801 RONDELLA 5.3 WASHER 5.3 2 
33 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 2 
34 AD40FA8901704 TAPPO DI CHIUSURA 18MM SEALING PUSH-IN CAP 18MM 2 
35 AD40FA9280454 FLANGIA FLANGE 1 
36 AD40FA7120725 VALVOLINA DI SFIATO OUTLET VALVE 1 

37 AD40FA5551482 SENSORE TEMPERATURA 2 POLI 
TEMPERATURE SWITCH 85°2-

POL 1 
38 AD40FA8907419 GUARNIZIONE RAME A14X20X1.5 COPPER WASHER A14X20X1.5 1 
39 AD40FA9240074 GANCIO SUSPENSION PLATE 1 
40 AD40FA9823535 COPERCHIO DI CONNESSIONE CONNECTING PIECE 1 
41 AD40FA7701084 GURNIZIONE GASKET 1 
42 AD40FA5550032 TERMOSTATO 50°C THERMOSTAT 50°C 1 
43 AD40FA8900703 SPINA DI FERMO 2X16 SPLINT 2X16 1 
44 AD40FA8903719 VITE ESAGONALE M8 HEXAGON SCREW M8 2 
45 AD40FA8901006 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
46 AD40FA5140374 DADO A COLLETTO COLLAR NUT 6 
47 AD40FA8900804 RONDELLA A 8.4 WASHER A 8.4 3 
48 AD40FA8900815 RONDELLA 8.4X17X2 WASHER 8.4X17X2 2 
49 AD40FA8500644 O-RING 24X3.5 O-RING 24X3.5 1 
50 AD40FA9210354 TUBO PROTEZIONE PUNTERIE PROTECTIVE PIPE 1 
51 AD40FA6510324 COPERCHIO PUNTERIE VALVE HOOD 1 
52 AD40FA7701424 GUARNIZIONE GASKET 1 
53 AD40FA7701584 GUARNIZIONE GASKET 2 
54 AD40FA8903716 VITE ESAGONALE M8 HEXAGON SCREW M8 4 
55 AD40FA9280964 FLANGIA FLANGE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 14

PAGURO 4000 - TIMING CASE 
 

 
 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7180794 CARTER DISTRIBUZIONE TIMING CASE 1 
2 AD40FA7701454 GUARNIZIONE GASKET 1 
3 AD40FA8907202 FERMO SPLIT PIN 10X16 2 
4 AD40FA7211155 ALBERO A CAMME CAMSHAFT 1 
5 AD40FA4151054 BULLONE BOLT 1 
6 AD40FA8906845 CHIAVETTA A6X4X14 FITTING KEY A6X4X14 1 
7 AD40FA4520854 INGRANAGGIO SPUR GEAR 1 
8 AD40FA8902504 CUSCINETTO 6007 GROOVED BALL BEARING 6007 1 
9 AD40FA7621065 ASTINA OLIO OIL DIPSTICK 1 

10 AD40FA8500884 O-RING 32.7X1.3 O-RING 32.7X1.3 1 
11 AD40FA6251474B COPERCHIO CARTER HOUSING COVER 1 
12 AD40FA8471214 GURNIZIONE GASKET 1 
13 AD40FA8905956 PARAOLIO 34.8X50X7/7.5 W01 OIL SEAL 34.8X50X7/7.5 W01 1 
14 AD40FA4510414 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
15 AD40FA8903107 VITE A BRUGOLA M6X25 SOCKET CAP SCREW M6X25 2 
16 AD40FA8906505 GUARNIZIONE J6.4 TOOTHED LOCK WASHER J6.4 4 
17 AD40FA5380141 POMPA ACQUA MARE COOLING WATER PUMP 1 
18 AD40FA4510484 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
19 AD40FA8901918 SEEGER 12X1 RETAINING RING 12X1 1 
20 AD40FA5382192 GIRANTE IMPELLER 1 
21 AD40FA5382232 GUARNIZIONE GASKET 1 



   
PAGURO - SPARE PARTS CATALOGUE 

 15

PAGURO 4000 - TIMING CASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
22 AD40FA9823232 RACCORDO 10/3/8 SCREW-IN FITTING WES 10/3/8 1 

23 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

24 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

25 AD40FA8904211 PRIGIONIERO M8X20 STUD M8X20 2 
26 AD40FA890:11:05 RONDELLA DI FERMO A8 LOCK WASHER A8 2 
27 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
28 AD40FA7701684 GUARNIZIONE GASKET 1 
29 AD40FAE7340328 FILTRO OLIO COMPLETO OIL FILTER ASSEMBLY 1 
30 AD40FA8903003 TAPPO OLIO 3/8" PLUG SCREW 3/8 1 
31 AD40FA8907425 GUARNIZIONE RAME A17X23X1.5 COPPER WASHER A17X23X1.5 1 
32 AD40FA8903710 VITE ESAGONALE M6X20 HEXAGON SCREW M6X20 2 
33 AD40FA8907404 GUARNIZIONE RAME A6X10X1.5 COPPER WASHER A6X10X1.5 2 
34 AD40FAE7140118 FACILITATORE AVVIAMENTO PRIMER ASSEMBLY 1 
35 AD40FA4210514 ASTA PUNTERIA PUSH ROD 2 
36 AD40FA5363052 RACCORDO POMPA INIEZIONE ROLLER TAPPET 1 
37 AD40FA5360281 POMPA INIEZIONE 1Q65/42 FUEL INJECTION PUMP 1Q65/42 1 
38 AD40FA7702014 GUARNIZIONE GASKET 1 
39 AD40FA9450114 SPESSORE 0.5 SHIM 0.5 1 
40 AD40FA9450094 SPESSORE 0.2 SHIM 0.2 1 
41 AD40FA9450184 SPESSORE 0.35 SHIM 0.35 1 
42 AD40FA8904312 PRIGIONIERO M8X20 STUD M8X20 2 
43 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
44 AD40FA8901005 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
45 AD40FA175.078.1 POMPA ALIMENTAZIONE FEED PUMP 1 
46 AD40FA8471234 GUARNIZIONE GASKET 1 
47 AD40FA8902803 PRIGIONIERO M6X16 STUD M6X16 2 
48 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
49 AD40FA8901103 RONDELLA ELASTICA A6 LOCK WASHER A6 2 
50 AD40FAG5090184 TAPPO RIEMPIMENTO OLIO SCREWED DRAIN PLUG 1 
51 AD40FA5120944 VITE ESAGONALE HEXAGON SCREW 1 
52 AD40FA8901003 RONDELLA ELASTICA A6 SPRING WASHER A6 1 
53 AD40FA7702034 GUARNIZIONE GASKET 1 
54 AD40FA1280106 DISPOSITIVO DECOMPRESSIONE COMPRESSION RELEASE 1 
55 AD40FA8903104 VITE M5X30 SOCKET CAP SCREW M5X30 2 
56 AD40FA8500654 O-RING 32X3 O-RING 32X3 1 
57 AD40FA8903129 VITE M8X70 SOCKET CAP SCREW M8X70 2 
58 AD40FA8903135 VITE M8X90 SOCKET CAP SCREW M8X90 1 
59 AD40FA8903130 VITE M8X80 SOCKET CAP SCREW M8X80 2 
60 AD40FA8903131 VITE M6X30 SOCKET CAP SCREW M6X30 2 
61 AD40FA5220194 RONDELLA WASHER 1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 16

PAGURO 4000 - SPEED CONTROL ASSEMBLY 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 17

PAGURO 4000 - SPEED CONTROL ASSEMBLY 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD40FAE7220798 
LEVA REGOAZIONE GIRI 

COMPLETA SPEED CONTROLL ASSEMBLY 1 
2 AD40FA4030234 ALBERO ECCENTRICO ECCENTRICT SHAFT 1 
3 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 1 
4 AD40FA8070114 MOLLA RITORNO RETAINING SPRING 1 
5 AD40FA6220224 LEVA REGOLATORE ADJUSTING LEVER 1 
6 AD40FA9410274 SICURA LOCKING PLATE 1 
7 AD40FA5130034 VITE DI REGOLAZIONE ADJUSTING SCREW 1 
8 AD40FA5140992 DADO DI FERMO M6 SPRING-STOP HEX NUT M6 1 
9 AD40FA8200114 FERMO CIRCULAR SPRING 1 

10 AD40FA9200094 PIATTELLO CONTROL PLATE 1 
11 AD40FA9051145 LEVA LEVER 1 
12 AD40FA8070354 MOLLA TORSIONE TORSION SPRING 1 
13 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 1 
14 AD40FA8906603 RONDELLA I8.4 SERRATED LOCK WASHER I8.4 1 
15 AD40FA5551442 RIVETTO 3.2X8 BLIND RIVET 3,2X8 1 
16 AD40FA890104 FERMO M8X25 THREADED PIN M8X25 1 
17 AD40FA8901602 DADO ESAGONALE M8 HEX NUT 8MM 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 18

PAGURO 4000 - FUEL PIPE 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 19

PAGURO 4000 - FUEL PIPE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA9713215 TUBETTO RIGIDO COMBUSTIBILE FUEL PRESSURE PIPE 1 
2 AD40FA9714615 TUBO COMBUSTIBILE FUEL PIPE 1 
3 AD40FA5150864 ANELLO RING PIECE 2 
4 AD40FA9715245 TUBO COMBUSTIBILE FUEL PIPE 1 
5 AD40FA5150924 CONNETTORE CONNECTOR 1 
6 AD40FA5410382 FILTRO COMBUSTIBILE FUEL FILTER 1 
7 AD40FA9238914 SUPPORTO BRACKET 1 
8 AD40FA9220772 FASCETTA 32-50/9-C72 HOSE CLAMP 32-50/9-C72 1 
9 AD40FA8903130 VITE A BRUGOLA M8X80 SOCKET CAP SCREW M8X80 1 

10 AD40FA4660084 ANELLO RING PIECE 1 
11 AD40FAE9713965 TUBO COMBUSTIBILE FUEL PIPE 1 
12 AD40FA5152044 ANELLO RING PIECE 1 
13 AD40FA5152674 ANELLO RING PIECE 1 
14 AD40FA2570801 VALVOLA SOLENOIDE 12V SOLENOID VALVE 12V ASSY 1 
15 AD40FA5154474 ANELLO RING PIECE 1 
16 AD40FA8500864 GUARNIZIONE 13.5X18X1.5 GASKET 13.5X18X1.5 3 
17 AD40FA8907416 GUARNIZIONE RAME A8X12X1.5 COPPER WASHER A8X12X1.5 2 
18 AD40FA5151304 VITE FORATA BANJO BOLT 1 
19 AD40FA8907406 GUARNIZIONE RAME A8X12X1 COPPER WASHER A8X12X1 5 
20 AD40FA8907701 VITE FORATA M8X1 BANJO BOLT M8X1 2 
21 AD40FA5153572 VITE FORATA M8 BANJO BOLT M8 2 
22 AD40FA9220722 FASCETTA 8-16/9-C72 HOSE CLAMP 8-16/9-C72 2 
23 AD40FA9221282 FASCETTA 11-13 2 EAR CLIP 11-13 2 
24 AD40FA8500674 GUARNIZIONE GASKET 3 
25 AD40FA5154484 VITE FORATA BANJO BOLT 1 
26 AD40FA9220054 FASCETTA PIPE CLAMP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 20

PAGURO 4000 - FLYWHEEL 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 21

PAGURO 4000 - FLYWHEEL  
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7383084 VOLANO FLYWHEEL 1 
2 AD40FA4530184 CORONA DENTATA GEAR RING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22

PAGURO 4000 - CONNECTION FLANGE 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 23

PAGURO 4000 - CONNECTION FLANGE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA6304274 FLANGIA CONNECTION FLANGE 1 
2 AD40FA5470702 BOCCOLA BUSHING 1 
3 AD40FA8904203 PRIGIONIERO M10X25 STUD M10X25 3 
4 AD40FA8902832 PRIGIONIERO M10X15 STUD M10X15 1 
5 AD40FA8901107 RONDELLA A10 LOCK WASHER A10 4 
6 AD40FA8908501 DADO ESAGONALE M10 SW15 HEX NUT M10 SW15 4 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 5000 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 5000 - TABLE 1 
 

 



   
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 5000 - TABLE 1 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD01FA0002 MOTORE FARYMANN 18W 50HZ 
ENGINE FARYMANN 15W 

50HZ 1 
2 AD12PR0001 FAN, ROTOR FAN, ROTOR 1 
3 AD40AV0001 MORINO D' AVVIAMENTO P3/3C/4/5 STARTING MOTOR P3/3C/4/5 1 
4 AD03ZA0002 ROTORE P5 ROTOR P5 1 
5 AD40CU0002 CUSCINETTO P3/4/5 BALL BEARING P3/4/5 1 
6 AC07ZA0009-00 STATORE P5 STATOR P5 1 
7 AD21CA0101 CONVOGLIATORE D' ARIA AIR CONVEYOR PLASTIC TYPE 1 
8 AC05ZA0013 ALTERNATORE P5 ALTERNATOR P5 1 

9 AD16RARO17X23X1.5 
RONDELLA RAME RICOTTO 

17X23X1.5 COPPER WASHER 17X23X1.5 1 
10 AD13O0292C TAPPO CHIUSURA 3/8 CLOSING PLUG 3/8 1 

11 AD12ST0103-00 STAFFA A OMEGA ASP O SCA P3/4/5 
BRACKET OMEGA SHAPE INT 

OR EXH P3/4/5 1 
12 AD11FI0004 ANTIVIBRANTE INTERNO INTERNAL SHOCK ABSORBER 4 
13 AD10NA0004 COLLETTORE SCARICO P3/4/5 EXHAUST MANIFOLD P3/4/5 1 

14 AD23SS0003 TERMOCONTATTO POLO SINGOLO 
SWITCH, TEMPERATURE 

EXHAUST SINGLE 1 

15 AD40FA6304278 CAMPANA MOTORE P3/3C/4/5 
ENGINE BELL HOUSING 

P3/3C/4/5 1 
16 AD07NA0001 REFRIGERANTE OLIO P3C/4/5 OIL COOLER P3C/4/5 1 
17 AD40FA7240446 POMPA OLIO OIL PUMP 1 
18 AD40FA7701584 GUARNIZIONE COLL. SCARICO GASKET EXHAUST MANIFOLD 1 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 5000 - TABLE 2 
 

 
 



   
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 5000 - TABLE 2 
 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT P3/4/5 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0280 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

 PAGURO 5000 - TABLE 3 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 5000 - TABLE 3 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AC10SB0020-00 CAPSULA COMPLETA P5 COMPLETE CAPSULE P5 1 

2 AD38AD0016 ONDA ADESIVA CAPSULA P5 SCA 
CAPSULE ADHESIVE WAVE P5 

SCA 1 

2 AD38AD0017 ONDA ADESIVA CAPSULA P5 ASP 
CAPSULE ADHESIVE WAVE P5 

ASP 1 
3 AD18MT0004    

4 AD19AV0001 PROFILO IN GOMMA PER COFANO 
P3/4/5 HOOD GASKET P3/4/5 1 

5 AD12ST0004 STAFFA ESTERNA 570MM P3/4/5 EXTERNAL BRACKET 570MM 
P3/4/5 2 

6 AD11MC0002 SUPPORTO ANTIVIBRANTE EXTERNAL RUBBER MOUNT 4 
7 AD21BL0001 O-RING CHIUSURA CAPSULA LID CLOSING RUBBER STRIP LID 4 
8 AD21BL0002 O-RING CHIUSURA CAPSULA BOT CLOSING RUBBER STRIP BOT 4 
9 AD23TR0001 GANCETTO HOOK 10 

10 AD18MT0004 PROFILO ADESIVO PER GUSCIO 14x8 PROFILE 14X8 ADES. MOUSSE 
EXPANDED 10M  ROLL 1 

11 
AC12MT0017-

00 FONOASSORBENTE ASP P3/4/5 
INSULATION FOAM CAPSULE 

P5 LID 1 

12 
AC12MT0018-

00 SCAFONOASSORBENTE SCA P3/4/5 
INSULATION FOAM CAPSULE 

P5 BOT 1 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 5000 – CRANKCASE 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 5000 - CRANKCASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7111294 BLOCCO MOTORE CRANKCASE 1 
2 AD40FA7750324 BRONZINA BANCO MAIN BEARING BUSH 1 
3 AD40FA7270514 COPRI CUSCINETTO BEARING COVER 1 
4 AD40FA8500214 O-RING 99X3 O-RING 99X3 1 
5 AD40FA8902023 ANELLO DI SICURA 80X2.5 RETAINING RING 80X2.5 1 
6 AD40FA8905957 PARAOLIO 60X80X8 OIL SEAL 60X80X8 1 
7 AD40FA5120904 PRIGIONIERO STUD 4 
8 AD40FA8906603 RONDELLA SERRATED LOCK WASHER 4 
9 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 4 

10 AD40FA5120884 PROGIONIERO STUD (CYLINDER MTG) 2 
11 AD40FA5120894 PRIGIONIERO STUD (CYLINDER MTG) 2 
12 AD40FA2370132 PRESSOSTATO OLIO 1 POLO OIL PRESSURE SWITCH 1-POLE 1 
13 AD40FA9171504 COPERCHIO COVER 1 
14 AD40FA7702954 GUARNIZIONE GASKET 1 
15 AD40FA8909502 VITE HD M6X16 SCREW HD C.S. M6X16 6 
16 AD40FA7240446 POMPA OLIO OIL PUMP 1 
17 AD40FA7701674 GUARNIZIONE GASKET 1 
18 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
19 AD40FA8903131 VITE A BRUGOLA M6X30 SOCKET CAP SCREW M6X30 2 
20 AD40FA8903106 VITE A BRUGOLA M6X20 SOCKET CAP SCREW M6X20 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 10

PAGURO 5000 - CANK SHAFT 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11

PAGURO 5000 - CARNK SHAFT 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7150754 ALBERO MOTORE CRANKSCHAFT 1 
2 AD40FA4520794 INGRANAGGIO SPUR GEAR 1 
3 AD40FA8906802 CHIAVETTA A6X4X12 FITTING KEY A6X4X12 2 
4 AD40FA8000252 CUSCINETTO A RULLI CYLINDER ROLLER BEARING 1 
5 AD40FA8500104 O-RING 32X2 O-RING 32X2 1 
6 AD40FA8040064 DISCO A MOLLA  52X36X1.2 BELLEVILLE WASHER 52X36X1.2 2 
7 AD40FA5190344 ANELLO ANGOLARE BALL RACE 1 
8 AD40FA5140444 DADO CAMPANA FLYWHEEL NUT 1 
9 AD40FA5402671 REGOLATORE GIRI N=3100E GOVERNOR N=3100E 1 

10 AD40FA8906106 SPINOTTO 4X27.8 PIN 4X27.8 1 
11 AD40FA7260335 BIELLA CONNECTING ROD 1 
12 AD40FA5100164 BULLONE BIELLA CONNECTING ROD BOLT 2 
13 AD40FA5140374 DADO A COLLETTO COLLAR NUT 2 
14 AD40FA4651554 BOCCOLA SPINOTTO PISTON PIN BUSHING 1 
15 AD40FA4700084 BRONZINA BIELLA BEARING SHELL 1 
16 AD40FAE7251018 PISTONE COMPLETO PISTON ASSEMBLY 1 
17 AD40FAE5351421 SERIE FASCE PISTONE PISTON RING SET 1 
18 AD40FA4180144 SPINOTTO PISTONE PISTON PIN 1 
19 AD40FA8909101 ZEEGER A22X1.5 LOCK-PISTON PIN A22X1.5 2 
20 AD40FA7290496 CILINDRO CYLINDER WITH ELBOW 90° 1 
21 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 4 
22 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 2 
23 AD40FA9600544 TUBETTO PASSAGGIO ACQUA WATER TRANSFER PIPE 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 12

PAGURO 5000 - CYLINDER HEAD  
 

 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FAE7311928 TESTA CILINDRO COMPLETA CYLINDER HEAD ASSEMBLY 1 
2 AD40FA7710284 GUARNIZIONE TESTA 1.3MM CYLINDER HEAD GASKET 1,3MM 1 
3 AD40FA4260184 GUIDA VALVOLA VALVE GUIDE 2 
4 AD40FA4270304 VALVOLA ASPIRAZIONE VALVE CONE 1 
5 AD40FA4271064 VALVOLA SCARICO VALVE CONE 1 
6 AD40FA5212444 ANELLO RING 1 

7 AD40FA8610054 
GUARNIZIONE SU GAMBO 

VALVOLA VALVE STEAM GASKET 80803 2 
8 AD40FA5550012 VALVOLA COPERCHIO ROTANTE ROTOCAP-VALVE 1 
9 AD40FA8050474 MOLLA VALVOLA SCARICO PRESSURE SPRING 1 

10 AD40FAE5270024 CONO VALVOLA VALVE COTTER 2 
11 AD40FA5310054 MOLLA SPRING RETAINER 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 13

12 12 MOLLA VAVOLA ASPIRAZIONE PRESSURE SPRING 1 
13 AD40FA9270154 SPESSORE WASHER 2 
14 AD40FA4150824 ALBERINO BILANCERI SHAFT ROCKER ARM 1 
15 AD40FA6330584 BILANCERE SCARICO ROCKER ARM 1 
16 AD40FA6330574 BILANCERE ASPIRAZIONE ROCKER ARM 1 
17 AD40FA7750424 BOCCOLA BUSH 2 
18 AD40FA5130174 VITE REGOLAZIONE PRESSURE SCREW 2 
19 AD40FA8903804 DADO ESAGONALE M7 HEXAGON NUT M7 2 
20 AD40FA8904368 PRIGIONIERO M6X55 STUD M6X55 1 
21 AD40FA8904366 PRIGIONIERO M6X50 STUD M6X50 1 
22 AD40FA8501964 GUARNIZIONE GASKET 1 
23 AD40FA5370041 INIETTORE NOZZLE HOLDER 1 
24 AD40FA5372082 POLVERIZZATORE NOZZLE 1 
25 AD40FA5372212 MOLLA INIETTORE NOZZLE SPRING 1 
26 AD40FA5372142 AGO PREMENTE PRESSURE PIN 1 
27 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
28 AD40FA8907802 RONDELLA ELASTICA 6 SPRING WASHER 6 2 
29 AD40FA8070414 MOLLA SPRING SHACKLE 1 
30 AD40FA8902801 PRIGIONIERO M5X10 STUD M5X10 2 
31 AD40FA8904702 DADO ESAGONALE M5 HEXAGON NUT M5 2 
32 AD40FA8900801 RONDELLA 5.3 WASHER 5.3 2 
33 AD40FA8901705 TAPPO DI CHIUSURA 22MM SEALING PUSH-IN CAP 22MM 2 
34 AD40FA8901704 TAPPO DI CHIUSURA 18MM SEALING PUSH-IN CAP 18MM 2 
35 AD40FA9280454 FLANGIA FLANGE 1 
36 AD40FA7120725 VALVOLINA DI SFIATO OUTLET VALVE 1 

37 AD40FA5551482 SENSORE TEMPERATURA 2 POLI 
TEMPERATURE SWITCH 85°2-

POL 1 
38 AD40FA8907419 GUARNIZIONE RAME A14X20X1.5 COPPER WASHER A14X20X1.5 1 
39 AD40FA9240074 GANCIO SUSPENSION PLATE 1 
40 AD40FA9823535 COPERCHIO DI CONNESSIONE CONNECTING PIECE 1 
41 AD40FA7701084 GURNIZIONE GASKET 1 
42 AD40FA5550032 TERMOSTATO 50°C THERMOSTAT 50°C 1 
43 AD40FA8900703 SPINA DI FERMO 2X16 SPLINT 2X16 1 
44 AD40FA8903719 VITE ESAGONALE M8 HEXAGON SCREW M8 2 
45 AD40FA8901006 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
46 AD40FA5140374 DADO A COLLETTO COLLAR NUT 6 
47 AD40FA8900804 RONDELLA A 8.4 WASHER A 8.4 3 
48 AD40FA8900815 RONDELLA 8.4X17X2 WASHER 8.4X17X2 2 
49 AD40FA8500644 O-RING 24X3.5 O-RING 24X3.5 1 
50 AD40FA9210354 TUBO PROTEZIONE PUNTERIE PROTECTIVE PIPE 1 
51 AD40FA6510324 COPERCHIO PUNTERIE VALVE HOOD 1 
52 AD40FA7701424 GUARNIZIONE GASKET 1 
53 AD40FA7701584 GUARNIZIONE GASKET 2 
54 AD40FA8903716 VITE ESAGONALE M8 HEXAGON SCREW M8 4 
55 AD40FA9280964 FLANGIA FLANGE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 14

PAGURO 5000 - TIMING CASE 
 

 
 
 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7180794 CARTER DISTRIBUZIONE TIMING CASE 1 
2 AD40FA7701454 GUARNIZIONE GASKET 1 
3 AD40FA8907202 FERMO SPLIT PIN 10X16 2 
4 AD40FA7211155 ALBERO A CAMME CAMSHAFT 1 
5 AD40FA4151054 BULLONE BOLT 1 
6 AD40FA8906845 CHIAVETTA A6X4X14 FITTING KEY A6X4X14 1 
7 AD40FA4520854 INGRANAGGIO SPUR GEAR 1 
8 AD40FA8902504 CUSCINETTO 6007 GROOVED BALL BEARING 6007 1 
9 AD40FA7621065 ASTINA OLIO OIL DIPSTICK 1 

10 AD40FA8500884 O-RING 32.7X1.3 O-RING 32.7X1.3 1 
11 AD40FA6251474B COPERCHIO CARTER HOUSING COVER 1 
12 AD40FA8471214 GURNIZIONE GASKET 1 
13 AD40FA8905956 PARAOLIO 34.8X50X7/7.5 W01 OIL SEAL 34.8X50X7/7.5 W01 1 
14 AD40FA4510414 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
15 AD40FA8903107 VITE A BRUGOLA M6X25 SOCKET CAP SCREW M6X25 2 
16 AD40FA8906505 GUARNIZIONE J6.4 TOOTHED LOCK WASHER J6.4 4 
17 AD40FA5380141 POMPA ACQUA MARE COOLING WATER PUMP 1 
18 AD40FA4510484 INGRANAGGIO POMPA ACQUA SPUR GEAR 1 
19 AD40FA8901918 SEEGER 12X1 RETAINING RING 12X1 1 
20 AD40FA5382192 GIRANTE IMPELLER 1 
21 AD40FA5382232 GUARNIZIONE GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 15

PAGURO 5000 - TIMING CASE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
22 AD40FA9823232 RACCORDO 10/3/8 SCREW-IN FITTING WES 10/3/8 1 

23 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

24 AD13I1500CX13 CURVA A PORTAGOMMA M 
3/8x13 BEND HOSE CONNECTION  M 3/8x13 1 

25 AD40FA8904211 PRIGIONIERO M8X20 STUD M8X20 2 
26 AD40FA890:11:05 RONDELLA DI FERMO A8 LOCK WASHER A8 2 
27 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
28 AD40FA7701684 GUARNIZIONE GASKET 1 
29 AD40FAE7340328 FILTRO OLIO COMPLETO OIL FILTER ASSEMBLY 1 
30 AD40FA8903003 TAPPO OLIO 3/8" PLUG SCREW 3/8 1 
31 AD40FA8907425 GUARNIZIONE RAME A17X23X1.5 COPPER WASHER A17X23X1.5 1 
32 AD40FA8903710 VITE ESAGONALE M6X20 HEXAGON SCREW M6X20 2 
33 AD40FA8907404 GUARNIZIONE RAME A6X10X1.5 COPPER WASHER A6X10X1.5 2 
34 AD40FAE7140118 FACILITATORE AVVIAMENTO PRIMER ASSEMBLY 1 
35 AD40FA4210514 ASTA PUNTERIA PUSH ROD 2 
36 AD40FA5363052 RACCORDO POMPA INIEZIONE ROLLER TAPPET 1 
37 AD40FA5360281 POMPA INIEZIONE 1Q65/42 FUEL INJECTION PUMP 1Q65/42 1 
38 AD40FA7702014 GUARNIZIONE GASKET 1 
39 AD40FA9450114 SPESSORE 0.5 SHIM 0.5 1 
40 AD40FA9450094 SPESSORE 0.2 SHIM 0.2 1 
41 AD40FA9450184 SPESSORE 0.35 SHIM 0.35 1 
42 AD40FA8904312 PRIGIONIERO M8X20 STUD M8X20 2 
43 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 2 
44 AD40FA8901005 RONDELLA ELASTICA B8 SPRING WASHER B8 2 
45 AD40FA175.078.1 POMPA ALIMENTAZIONE FEED PUMP 1 
46 AD40FA8471234 GUARNIZIONE GASKET 1 
47 AD40FA8902803 PRIGIONIERO M6X16 STUD M6X16 2 
48 AD40FA8903803 DADO ESAGONALE M6 HEXAGON NUT M6 2 
49 AD40FA8901103 RONDELLA ELASTICA A6 LOCK WASHER A6 2 
50 AD40FAG5090184 TAPPO RIEMPIMENTO OLIO SCREWED DRAIN PLUG 1 
51 AD40FA5120944 VITE ESAGONALE HEXAGON SCREW 1 
52 AD40FA8901003 RONDELLA ELASTICA A6 SPRING WASHER A6 1 
53 AD40FA7702034 GUARNIZIONE GASKET 1 
54 AD40FA1280106 DISPOSITIVO DECOMPRESSIONE COMPRESSION RELEASE 1 
55 AD40FA8903104 VITE M5X30 SOCKET CAP SCREW M5X30 2 
56 AD40FA8500654 O-RING 32X3 O-RING 32X3 1 
57 AD40FA8903129 VITE M8X70 SOCKET CAP SCREW M8X70 2 
58 AD40FA8903135 VITE M8X90 SOCKET CAP SCREW M8X90 1 
59 AD40FA8903130 VITE M8X80 SOCKET CAP SCREW M8X80 2 
60 AD40FA8903131 VITE M6X30 SOCKET CAP SCREW M6X30 2 
61 AD40FA5220194 RONDELLA WASHER 1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 16

PAGURO 5000 - SPEED CONTROL ASSEMBLY 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 17

PAGURO 5000 - SPEED CONTROL ASSEMBLY 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 

1 AD40FAE7220798 LEVA REGOAZIONE GIRI 
COMPLETA SPEED CONTROLL ASSEMBLY 1 

2 AD40FA4030234 ALBERO ECCENTRICO ECCENTRICT SHAFT 1 
3 AD40FA8500044 O-RING 10X2.2 O-RING 10X2.2 1 
4 AD40FA8070114 MOLLA RITORNO RETAINING SPRING 1 
5 AD40FA6220224 LEVA REGOLATORE ADJUSTING LEVER 1 
6 AD40FA9410274 SICURA LOCKING PLATE 1 
7 AD40FA5130034 VITE DI REGOLAZIONE ADJUSTING SCREW 1 
8 AD40FA5140992 DADO DI FERMO M6 SPRING-STOP HEX NUT M6 1 
9 AD40FA8200114 FERMO CIRCULAR SPRING 1 

10 AD40FA9200094 PIATTELLO CONTROL PLATE 1 
11 AD40FA9051145 LEVA LEVER 1 
12 AD40FA8070354 MOLLA TORSIONE TORSION SPRING 1 
13 AD40FA8903805 DADO ESAGONALE M8 HEXAGON NUT M8 1 
14 AD40FA8906603 RONDELLA I8.4 SERRATED LOCK WASHER I8.4 1 
15 AD40FA5551442 RIVETTO 3.2X8 BLIND RIVET 3,2X8 1 
16 AD40FA890104 FERMO M8X25 THREADED PIN M8X25 1 
17 AD40FA8901602 DADO ESAGONALE M8 HEX NUT 8MM 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 18

PAGURO 5000 - FUEL PIPE 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19

PAGURO 5000 - FUEL PIPE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA9713215 TUBETTO RIGIDO COMBUSTIBILE FUEL PRESSURE PIPE 1 
2 AD40FA9714615 TUBO COMBUSTIBILE FUEL PIPE 1 
3 AD40FA5150864 ANELLO RING PIECE 2 
4 AD40FA9715245 TUBO COMBUSTIBILE FUEL PIPE 1 
5 AD40FA5150924 CONNETTORE CONNECTOR 1 
6 AD40FA5410382 FILTRO COMBUSTIBILE FUEL FILTER 1 
7 AD40FA9238914 SUPPORTO BRACKET 1 
8 AD40FA9220772 FASCETTA 32-50/9-C72 HOSE CLAMP 32-50/9-C72 1 
9 AD40FA8903130 VITE A BRUGOLA M8X80 SOCKET CAP SCREW M8X80 1 

10 AD40FA4660084 ANELLO RING PIECE 1 
11 AD40FAE9713965 TUBO COMBUSTIBILE FUEL PIPE 1 
12 AD40FA5152044 ANELLO RING PIECE 1 
13 AD40FA5152674 ANELLO RING PIECE 1 
14 AD40FA2570801 VALVOLA SOLENOIDE 12V SOLENOID VALVE 12V ASSY 1 
15 AD40FA5154474 ANELLO RING PIECE 1 
16 AD40FA8500864 GUARNIZIONE 13.5X18X1.5 GASKET 13.5X18X1.5 3 
17 AD40FA8907416 GUARNIZIONE RAME A8X12X1.5 COPPER WASHER A8X12X1.5 2 
18 AD40FA5151304 VITE FORATA BANJO BOLT 1 
19 AD40FA8907406 GUARNIZIONE RAME A8X12X1 COPPER WASHER A8X12X1 5 
20 AD40FA8907701 VITE FORATA M8X1 BANJO BOLT M8X1 2 
21 AD40FA5153572 VITE FORATA M8 BANJO BOLT M8 2 
22 AD40FA9220722 FASCETTA 8-16/9-C72 HOSE CLAMP 8-16/9-C72 2 
23 AD40FA9221282 FASCETTA 11-13 2 EAR CLIP 11-13 2 
24 AD40FA8500674 GUARNIZIONE GASKET 3 
25 AD40FA5154484 VITE FORATA BANJO BOLT 1 
26 AD40FA9220054 FASCETTA PIPE CLAMP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 20

PAGURO 5000 - FLYWHEEL 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 21

PAGURO 5000 - FLYWHEEL  
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA7383084 VOLANO FLYWHEEL 1 
2 AD40FA4530184 CORONA DENTATA GEAR RING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22

PAGURO 5000 - CONNECTION FLANGE 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 23

PAGURO 5000 - CONNECTION FLANGE 
 

PR. COD. DESCRIZIONE DESCRIPTION Q.TA' 
1 AD40FA6304274 FLANGIA CONNECTION FLANGE 1 
2 AD40FA5470702 BOCCOLA BUSHING 1 
3 AD40FA8904203 PRIGIONIERO M10X25 STUD M10X25 3 
4 AD40FA8902832 PRIGIONIERO M10X15 STUD M10X15 1 
5 AD40FA8901107 RONDELLA A10 LOCK WASHER A10 4 
6 AD40FA8908501 DADO ESAGONALE M10 SW15 HEX NUT M10 SW15 4 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 6000 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2

PAGURO 6000 - TAB.1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 6000 - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD01LO0001 ENGINE P6 3000RPM 1 

2 AC90SC0004-00 EXHAUST MANIFOLD 
P6/9/6.5/9v 1 

3 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

4 AD03ZA0021 ROTOR P6 1 

5 AD40CU0004 BALL BEARING ROTOR 
P6/9 1 

6 AD12VE0011-00 COOLING FAN 
P6/9/14/18 1 

7 AC07ZA0001-00 STATOR P6 1 
8 AC05ZA0004 ALTERNATOR P6 1 

9 AD16RARO17X2
3X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 
ALTERNATOR 1 

11 AD40LO6429561 BRACKET EXHAUST SIDE 1 
11 AD40LO6429562 BRACKET INTAKE SIDE 1 

12 AD11FI0001-01 
SHOCK ABSORBER, 
INTERNAL 
P6/9/6.5/9v/12v 

4 

13 AD12ST0003 U ENGINE FRAME P6/9 1 
14 AD40LO2032370 BELL HOUSING LDW502 1 
15 AD40LO9880938 FLYWHEEL LDW502 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 4

PAGURO 6000 - TAB. 2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 6000 - TAB. 2 
 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6.5/8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0003 TRANSFORMER, 
CURRENT P6/9/6.5/8.5 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0300 CAPACITOR 30.0µF 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 
(DISCONTINUED) 

1 

11 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 
BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 6000 - TAB.3 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 6000 - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40AN4393 WATER PUMP P-LOMB 1 
2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 2 

4 AD40AN3737 LIPSEAL 12x24x7 2 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP COVER 4 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 6000 - TAB.4 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 6000 - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0003 CAPSULE P6 1 

2 AD38AD0020 CAPSULE ADHESIVE 
WAVE P6 SCA 1 

2 AD38AD0021 CAPSULE ADHESIVE 
WAVE P6 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 GASKET, HOOD 1 

5 AD12ST0006 EXTERNAL BRACKET DX 
P6/9 1 

5 AD12ST0007 EXTERNAL BRACKET SX 
P6/9 1 

6 AD11FI0005 SHOK ABSORBERS P- 
LOMB 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

9 AD23TR0001 HOOK FOR CAPSULE 14 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0001-
00 

INSULATION FOAM 
CAPSULE P6 LID 1 

12 AC12MT0002-
00 

INSULATION FOAM 
CAPSULE P6 BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 10

PAGURO 6000 - PUMP FOR OIL EXTRACTION 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 11

PAGURO 6000 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 
5 AD40LO6595021 OIL PUMP FOR LMG4000 1 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12

PAGURO 6000 - ELECTROVALVE 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13

PAGURO 6000 - ELECTROVALVE 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 SOLENOID VALVE WITH 
MANUAL RESET DEVICE 1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL.STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 

 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 14

PAGURO 6000 - FUEL LINES 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15

PAGURO 6000 - FUEL LINES 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 

 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 16

PAGURO 6000 - HOSES FOR WATER COOLER 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 17

PAGURO 6000 - HOSES FOR WATER COOLER 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340017 TUBE 1 
8 AD40LO3630038 CLAMP d.32-50 SX9C W1 2 

12 AD40LO3630129 CLAMP 1 

31 AD40LO9305099 RECIRCULATION TUBE 
LDW 502M-702M 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901032 Banjo bolt 14X1 1 

 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 18

PAGURO 6000 - COOLANT RADIATOR 
 

 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 19

PAGURO 6000 - COOLANT RADIATOR 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 

32 AD40LO9730410 
SCREW FOR 
EXCHANGER FOCS 
M8X110 INOX 

4 

26 AD40LO3630128 
(AD40LO3630038) 

CLAMP d.32-50 SX9C 
W1 2 

27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 Gasket 1 

29 AD40LO7350443 
(AD40LO7350324) 

RADIATOR WATER-
WATER 502/M-702/M 
BLACK 

1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 20

PAGURO 6000 - COOLANT PUMP 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21

PAGURO 6000 - COOLANT PUMP 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 /// See TAB.3 /// 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 /// See TAB.3 /// 
19 /// See TAB.3 /// 
20 /// See TAB.3 /// 
21 AD40LO1200233 OR 40,95X2,62 U 1 

 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 22

PAGURO 6000 - AIR FILTER 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23

PAGURO 6000 - AIR FILTER 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP DIA. 60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 24

PAGURO 6000 - EXHAUST GAS ACCESSORIES 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 25

PAGURO 6000 - EXHAUST GAS ACCESSORIES 
 

NO. CODE: DESCRIPTION Q.TY 
0 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 AISI 
304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AC90SC0004-00 EXHAUST MANIFOLD 
P6/9/6.5/9v 1 

30 AD40LO9602100 TUBE 1 

 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 26

PAGURO 6000 - 1ST PTO ACCESSORIES 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27

PAGURO 6000 - 1ST PTP ACCESSORIES 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BULLONE/BOLT 'N 10 8 

12 AD40LO2032438 
(AD40LO2032370) 

BELL HOUSING SAE5 
SHORT 502MG ALU. 
GREY 

1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 
GREY 

1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND RAD.MGVOLPI 
GREY 

1 

16 AD40LO7565013 ROND.ELAST./SP.WAS
HER S C10 8 

 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 28

PAGURO 6000 - CRANKSHAFT 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 29

PAGURO 6000 - CRANKSHAFT 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1050954 ALB.GOMITO/CRANKSH
AFT D ** 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 

 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 30

PAGURO 6000 - PISTON / CONNECTING ROD 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 31

PAGURO 6000 - PISTON / CONNECTING ROD 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6501427 PISTON STD. 
COMPLETE FOCS502 2 

1 AD40LO6501428 PISTONE/PISTON +0,5 
F CR 2 

2 AD40LO1526172 CONNECTING ROD 2 

2 AD40LO1526199 CONNECTING ROD -
0,25 2 

2 AD40LO1526200 CONNECTING ROD -
0,50 2 

3 AD40LO8211141 RING SET STD 2 
3 AD40LO8211142 RINGS +0.5 2 
3 AD40LO8211143 RINGS +1 2 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 2 

5 AD40LO1261099 PISTON CIRCLIP 2 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 32

PAGURO 6000 - FLYWHEEL 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 33

PAGURO 6000 - FLYWHEEL 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

2 AD40LO2816088 RING GEAR 1 

3 AD40LO1780097 Hex. Screw M10 X 1.25 x 
30 5 

 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 34

PAGURO 6000 - PULLEYS / BELT 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 35

PAGURO 6000 - PULLEYS / BELT 
 

NO. CODE: DESCRIPTION Q.TY 
1 ED0039023610 FLANGIA/FLANGE 1 

2 ED0097300150 SOC HEAD SCREW 
M6X30-5931.8G+ZN.B 4 

3 ED0098653190 CRANKSHAFT BOLT 1 

 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 36

PAGURO 6000 - CRANKCASE 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 37

PAGURO 6000 - CRANKCASE 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1511206 
BASAM. 
COMPL.LDW502 
L.MARINE 

1 

2 AD40LO1970140 CYL DOWEL D13/11 15 
LONG 2 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611188 BEAR.STAND. 2 
6 AD40LO1611189 BEAR.-0.25 2 
6 AD40LO1611190 BEAR.-0.50 2 
6 AD40LO1611193 SUPP.BEARING STD. 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

13 AD40LO8400140 PARAL.PIN N 10 2 

22 AD40LO9820168 *PHL HEAD SCR 
D3.9X9.5L 1 

23 AD40LO9320182 TUBE N 1 

24 AD40LO1200076 ORING 2050, silic. 
rubber-- 2 

25 AD40LO7481054 RIVET 3.2X8 -1103-0410 6 
26 AD40LO3740156 OIL FILTER D I 1 
28 AD40LO5066366 PANEL N 1 

29 AD40LO9732084 SOC HEAD SCR M6X12L 
UNI5931 ST 4 

30 AD40LO5090030 PANEL N 10 1 
31 AD40LO4460038 GASKET S 10 1 

32 AD40LO4505042 
GASKET BETWEEN 
INF.AND 
SUP.CRANKCASE 

1 

33 AD40LO4505043 
GASKET BETWEEN 
INF.AND 
SUP.CRANKCASE 

1 

34 AD40LO6584495 VOLUTA/WATERPUMP 
SEAT N 1 

35 AD40LO1760130 HEX FLANG HEAD SCRE 
M6X12-8.8+Zn.B 2 

37 AD40LO1760135 BOLT N 10 4 
38 AD40LO9800061 CAPSCREW 1 

39 AD40LO9040026 PLUG M18x1,5 DIN 908 
8.8+ZnB 2 

40 AD40LO4670088 CUPPER WASHER 
18X24X1 2 

40 AD40LO4670088 CUPPER WASHER 
18X24X1 2 

50 AD40LO8205123 GRASKET SET, 
CRANKCASE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 38

PAGURO 6000 - CYLINDER HEAD 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 39

PAGURO 6000 - CYLINDER HEAD 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9200914 COMPL.HEAD FOCS 502 
MAR.+ANTICOR.TREAT. 1 

5 AD40LO8990047 SHUTTER CAP D18 1 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 2 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16-
5739- 1 

9 AD40LO9820206 SCREW M10X90 6 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 6 

11 AD40LO1200081 OR 3100 D2000 1 
17 AD40LO4845200 VALVE GUIDE 4 
18 AD40LO8000226 VALVE SEAT 2 
19 AD40LO8000227 VALVE SEAT 2 

23 AD40LO4130096 PRECHAMBER LOCKING 
NUT 2 

25 AD40LO6725029 PRECHAMBER MB. D C 2 
26 AD40LO4730877 HEAD GASKET 1 

26 AD40LO4730878 METAL HEAD GASKET SP 
1.5-1.55 LDW502 LGW 1 

26 AD40LO4730879 HEAD GASKET 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 40

PAGURO 6000 - HEAD COVER 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 41

PAGURO 6000 - HEAD COVER 
 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125742 ROCKER ARM COVER 1 
4 AD40LO9032093 OIL FILLING CAP M30X2 1 

5 AD40LO1200082 O-RING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 10 

7 AD40LO4400103 ROCKER ARM COVER 
GASKET 1 

12 AD40LO7481054 RIVET 3.2X8 -1103-0410 7 

13 AD40LO9080133 PLUG AVSEAL D8 02961-
00810 1 

 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 42

PAGURO 6000 - INJECTION SYSTEM 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 43

PAGURO 6000 - INJECTION SYSTEM 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 4 
2 AD40LO6590307 INJ. PUMP 2 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injection Pump 4 

4 AD40LO1200213 ORING 2106 26,70-X-
1.78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COOPER WASHER 
14X19X1 2 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 4 

10 AD40LO9375993 COMMON RAIL FOCS 
2C 1 

11 AD40LO1200286 ORING 9.25 X 1.78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE  1 

13 AD40LO9680041 REL. VALVE  2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
15 AD40LO8335144 SHIM 1 
15 AD40LO8335145 SHIM 1 
15 AD40LO8335146 SHIM 1 
15 AD40LO8335147 SHIM 1 
15 AD40LO8335148 SHIM 1 
15 AD40LO8335149 SHIM 1 
15 AD40LO8335150 SHIM 1 
15 AD40LO8335151 SHIM 1 
15 AD40LO8335152 SHIM 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25.12 X 1.78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 
26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELI. VALVE 2/3/4 
32 AD40LO5375017 DELI. VALVE 2/3/4 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 44

PAGURO 6000 - CAMSHAFT 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 45

PAGURO 6000 - CAMSHAFT 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011629 CAMSHAFT 1 
4 AD40LO3580035 ECCENTRIC 1 
8 AD40LO1410112 PUSH ROD 2 

 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 46

PAGURO 6000 - ROCKER ARMS/VALVES 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 47

PAGURO 6000 - ROCKER ARMS/VALVES 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COOLETS 4/6/8 

3 AD40LO5755005 SPRING 4 

4 AD40LO7625185 RONDELLA D.19X25X1 
WASHER D 4 

6 AD40LO6045110 ROCKER ARM SHAFT 
2/C 502/602/70 1 

6 AD40LO6045085 ROCKER ARM SHAFT 1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 3 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 3 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJ.SCREW 1 
11 AD40LO8615105 SUPPORT 3 
13 AD40LO1541193 ROCKERARM 4 
14 AD40LO1541220 ROCKERARM 2 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJ. SCREW 1 
17 AD40LO8430061 TAPER PIN 'D 10 1 
18 AD40LO9000148 PLUG D.10 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 3 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 8 

27 AD40LO4535015 VALVE STEM SEAL 4 
28 AD40LO9652101 INTAKE VALVE 2 
29 AD40LO9685105 EXHAUST VALVE 2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 48

PAGURO 6000 - TIMING SYSTEM 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 49

PAGURO 6000 - TIMING SYSTEM 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WASHER D.11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D.10,5X32X4 1 

5 AD40LO6800090 STUD M10X70 
RAD.CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 

 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 50

PAGURO 6000 - SPEED GOVERNOR 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 51

PAGURO 6000 - SPEED GOVERNOR 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4896330 GOVERNOR 
ASSEMBLY 1 

1 AD40LO4896330 
(AD40L052009460) 

GOVERNOR 
ASSEMBLY 1 

2 KDISC. 
(AD40LO6110107)  1 

3 AD40LO1200037 ORING 110 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3.2X6.0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW TCEI 
M3X6 UNI5931 12.9 2 

10 KDISC. 
(AD40LO63200730)  1 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380103 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281-RUBBER 
SILIC- 1 

18 AD40LO6275166 SPEED GOVERNATOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR radiale rig 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNATOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNATOR 
SUPPORT ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUSTNEEDLE 
BEARING AXK2542 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 52

PAGURO 6000 - CONTROLS 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 53

PAGURO 6000 – CONTROLS 
 

NO. CODE: DESCRIPTION Q.TY 
7 AD40LO8576076 EX. FUELDEV. 1 

8 AD40LO4480046 Copper wahser 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

12 AD40LO9790023 SOC HEAD SCRE M5X8 
UNI 6107 acc.5S zn 1 

13 AD40LO6000049 LEVER PAD 1 

14 AD40LO771R001 PLAIN WASHER 
5.3X10X1 1 

15 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 

19 AD40LO5200413 INTERNAL STOP 
LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h.8.5 1 

23 AD40LO6760044 STUD 6X1X10 
UNI5911 1 

76 AD40LO1760128 
SCREW M6 FOR 
EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL 
LOCK 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 54

PAGURO 6000 - THERMOSTAT UNIT 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 55

PAGURO 6000 - THERMOSTAT UNIT 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

10 AD40LO9195108 
THERMIST.-
THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D10/10.2.1 2 

18 AD40LO1901193 UNION BOLT M10 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 56

PAGURO 6000 - AIR INLET MANIFOLD/ AIRFILTER 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 57

PAGURO 6000 - AIR INLET MANIFOLD/ AIRFILTER 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

4 AD40LO5201339 ACCELERATOR LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 SPRING FOR 
ACCELERATOR LEVER 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 3 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B  

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486265 INTAKE MANIFOLD 1 

23 AD40LO2486265 
(AD40LO4896651) INTAKE MANIFOLD 1 

24 AD40LO4420080 INTAKE MANFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 58

 PAGURO 6000 - TEMPERATURE SENSORS 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 59

PAGURO 6000 - TEMPERATURE SENSORS 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

2 AD40LO9195078 THERMOSTAT 1 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 60

PAGURO 6000 - GLOW PLUGS/CONTROL UNIT 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 61

PAGURO 6000 - GLOW PLUGS/CONTROL UNIT 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2185548 CONNECTION CABLE 1 
2 AD40LO2100109 GLOW PLUB 2 

6 AD40L02471019 NYLON COLLAR PLT2I-
MO 3.6X203 1 

8 AD40L03240004 NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 

 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 62

PAGURO 6000 - 3rd PTO 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 63

PAGURO 6000 - 3rd PTO 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40.95X2.62 U 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 64

PAGURO 6000 - FLYWHEEL SIDE SUPPORT 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 65

PAGURO 6000 - FLYWHEEL SIDE SUPPORT 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FLANGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 

 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 66

PAGURO 6000 - OIL PUMP 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 67

PAGURO 6000 - OIL PUMP 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET  1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPECIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 68

PAGURO 6000 - OIL FILTER 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 69

PAGURO 6000 - OIL FILTER 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FILTER 
CONNECTION 1 

2 AD40LO2175283 
(AD40LO2175107) 

OIL CARTRID. SPARE 
PART KOHLER 1 

3 AD40LO1202036 ORING DIA61 SILICON 
RUBBER 1 

6 AD40LO1200219 ORING 1 

8 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO8900557 SUPPORT (L.MARINE) 1 

12 AD40LO8900425 
BRACKET FOR OIL 
COOLER AND FILTER 
CARTRI 

1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO4670067 GASKET 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 70

PAGURO 6000 - OIL DIPSTICK 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 71

PAGURO 6000 - OIL DIPSTICK 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9330132 GASKET 1 

4 AD40LO1200001 ANEL. OR 108-GOM. 
NITRIL D2000 1 

5 AD40LO5715089 WASHER 1 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 72

PAGURO 6000 - COOLANT INLET FLANGE 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 73

PAGURO 6000 - COOLANT INLET FLANGE 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 2 

3 AD40LO3866107 FLANGE 1 

 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 74

PAGURO 6000 - BREATHER SYSTEM 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 75

PAGURO 6000 - BREATHER SYSTEM 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO5365075 HOSE D 1 
5 AD40LO9599165 TUBE 1 

6 AD40LO1770111 FLG.HEX HEAD SCREW 
M8X18 1 

7 AD40LO9730107 ALLE SCREW TCEI 
6X14-5931-8G+ZN.B 6 

8 AD40LO2610072 COVER D A 1 
9 AD40LO4431164 GASKET FV C 1 

 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 76

PAGURO 6000 - FUEL FILTER 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 77

PAGURO 6000 - FUEL FILTER 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO1570045 BANJO BOLT  

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 8 

7 AD40LO8760110 
(AD40LO8760082) 

SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 VITE TCEI 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 BANJO BOLT 14X1 1 
16 AD40LO1901039 BOLT 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175045) FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175235) FUEL FILTER 1 

23 AD40LO9040012 OIL DRAIN PLUG M14 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 78

PAGURO 6000 - FUEL FEED PUMP 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 79

PAGURO 6000 - FUEL FEED PUMP 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2.1 2 

8 AD40LO1901193 UNION BOLT M 10 1 

 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 80

 PAGURO 6000 - STARTING MOTOR 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 81

PAGURO 6000 - STARTING MOTOR 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO5840194 STA. MOTOR 1 

3 AD40LO5840194 
(AD40LO5840196) STA. MOTOR 1 

5 AD40LO9730044 
ALLEN SCREW TCEI 
10X25-
5931.12.9+DACR 

1 

8 AD40LO7625113 WASHER 1 
10 AD40LO2501163 HOLLOW STUD 1 

 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 82

 PAGURO 6000 - AIR INLET ACCESSORIED 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 83

PAGURO 6000 - AIR INLET ACCESSORIED 
 

NO. CODE: DESCRIPTION Q.TY 

4 AD40LO45010810 INTAKE ELBOW 
GASKET 1 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 84

PAGURO 6000 - FITTING FOR CAB HEATING 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 85

PAGURO 6000 - FITTING FOR CAB HEATING 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 86

PAGURO 6000 - SPECIAL DETACHED COMPONENTS 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 
 AD40LO9730279 ALLEN SCREW D 10 4 
 AD40LO5365076 CONNECTING HOSE 1 

 AD40LO6927504 GUARD FOR 
DISTRIBUTION BELT 1 

 AD40LO8400020 PIN 6X12 UNI 1707 2 
 AD40LO9000134 PLUG 1 
 AD40LO9000161 CAP 1 
 AD40LO9080214 CAP S 10 1 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 2 

 AD40LO3630147 CLAMP d.12-22 SX9C 
W2 1 

 AD40LO1950008 VALVE SPRING 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 6500 
 
 

SPARE PARTS CATALOGUE 

mailto:info@volpitecno.com
http://www.volpitecno.com


 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 6500 - TAB. 1 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 6500 - TAB. 1 
 

POS. CODE DESCRIPTION Q.TY 

1 AD01LO0003 ENGINE LDW1003 
3000RPM- 1 

2 AC90SC0004-00 EXHAUST MANIFOLD 
P6/9/6.5/9v 1 

3 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

4 AD03ZA0008-01 ROTOR P6.5 1 
5 AD40CU0004 BEARING FOR ROTOR 1 
7 AC07ZA0006-00 STATOR  P6.5 1 
8 AC05ZA0008 ALTERNATOR P6.5 1 

9 AD16RARO17X23
X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 3/8 1 
11 AD40LO6429561 BRACKET SCA. SIDE 1 
11 AD40LO6429562 BRACKET ASP SIDE 1 

12 AD11FI0001-01 
INTERNAL SHOCK 

ABSORBER 
P6/9/6.5/9v/12v 

6 

13 AD12ST0003 U ENGINE FRAME 1 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 6500 - TAB. 2 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 5

 
PAGURO 6500 - TAB. 2 

 
POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 D09CO0280 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 1 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 6500 - TAB. 3 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 6500 - TAB. 3 
NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 6500 - TAB. 4 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 6500 - TAB. 4 
 

POS. CODE DESCRIPTION Q.TY 
1 AC10SB0018-00 CAPSULE P6.5 1 

2 AD38AD0028 WAVE SCA, ADHESIVE 
P6.5 1 

2 AD38AD0029 WAVE ASP, ADHESIVE 
P6.5 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 D12ST0001 EXTERNAL BRACKET 
700MM DX 1 

5 D12ST0009 EXTERNAL BRACKET 
700MM  SX 1 

6 AD11FI0005 SHOCK ABSORBER, EXT 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

9 AD23TR0001 
HOOK FOR 

SOUNDPROOFED 
CAPSULE 

14 

10 AD18MT0004 MOUSSE 14X18 1 

11 AC12MT0013 INSULATION FOAM 
CAPSULE P6.5 LID 1 

12 AC12MT0014 INSULATION FOAM 
CAPSULE P6.5 BOT 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 6500 - PUMP FOR OIL EXTRACTION 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 6500 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 6500 - ELECTROVALVE 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 6500 - ELECTROVALVE 
 

 

 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 6500 - FUEL LINES 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 6500 - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 6500 - HOSES FOR WATER COOLER 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 6500 - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340017 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 1 
13 AD40LO9305100 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901119 BOLT 1 
39 AD40LO9580045 TUBE 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 6500 - COOLANT RADIATOR 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 6500 - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 6 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350440 
(AD40LO7350243) 

RADIATOR LDW1003 
MARINE BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 6500 - COOLANT PUMP 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 6500 - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 6500 - AIR FILTER 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 6500 - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 6500 - EXHAUST GAS ACCESSORIES 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 6500 - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AC90SC0004-00 EXHAUST MANIFOLD 
P6.5 1 

30 AD40LO9602100 TUBE 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 6500 - 1st PTO ACCESSORIES 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 6500 - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 6500 - CYLINDER HEAD 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 6500 - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 SHUTTER CAP D18 2 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 3 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS 8 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 8 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER D.8X15X1,5 1 
17 AD40LO4845200 VALVE GUIDE 6 
18 AD40LO8000197 VALVE SEAT INLET 3 
19 AD40LO8000211 VALVE SEAT EXHAUST 3 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 3 

24 AD40LO3527517 PRECHAMBER SPACER 9 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 3 

26 AD40LO4730004 
HEAD GASKET 1003 
THICK.1,43 META. 

(47308 
1 

26 AD40LO4730005 HEAD GASKET 1003 
TH.1,53 STEEL 1 

26 AD40LO4730012 
HEAD GASKET 1003 
THICK.1,63 META. 

(47308 
1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 6500 - HEAD COVER 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 6500 - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125726 ROCKER ARM COVER 
ASSY LDW1003 1 

3 AD40LO5066222 
BREATHING SYSTEM 
SHEET METAL PLATE 

KDW 1 
1 

4 AD40LO9032093 OIL FILLING CAP 
M30X2 1 

5 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400102 ROCKER ARM COVER 
GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 9 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 6500 - INJECTION SYSTEM 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 6500 - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 6 
2 AD40LO6590290 UNIT PUMP INJECTOR 3 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 6 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 3 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 6 

10 AD40LO9375995 FUEL RAIL FOCS 3 CYL 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL. VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12X1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 
26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C. SLEEVE 2/3/4 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 6500 - CAMSHAFT 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 6500 - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011632 CAMSHAFT 1003 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FEEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 3 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 6500 - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 6500 - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 6 
4 AD40LO7625185 WASHER D.19X25X1 6 
6 AD40LO6045111 ROCKER ARM ASSY 1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 4 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 4 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 4 
13 AD40LO1541193 ROCKERARM 6 
14 AD40LO1541220 ROCKERARM 3 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN D10 1 
18 AD40LO9000148 PLUG D11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 4 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 12 

27 AD40LO4535015 VALVE STEM SEAL 6 
28 AD40LO9652157 INTAKE VALVE 3 
29 AD40LO9685150 EXHAUST VALVE 3 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 6500 - TIMING SYSTEM 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 6500 - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WASHER D. 11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D. 
10,5X32X4 1 

5 AD40LO6800090 STUD M10X70RAD. 
CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 6500 - SPEED GOVERNOR 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 6500 - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 4 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380104 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281 SILC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR RADIALE RIG 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 6500 - CONTROLS 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 6500 - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 COPPER WASHER 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h. 8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 6500 - THERMOSTAT UNIT 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 6500 - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 6500 - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 6500 - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 3 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 4 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486266 INTAKE MANIFOLD 1 

24 AD40LO4420081 INTAKE MANIFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 48 

 PAGURO 6500 - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 6500 - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2185548 CONNECTION 
CABLE 2 

2 AD40LO2100089 
(AD40LO2100098) 

GLOW PLUG 3 

6 AD40LO2471019 NYLON COLLAR 
PLT2I-MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 6500 - 3rd PTO 
 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 6500 - 3rd PTO 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 6500 - CRANKSHAFT 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 6500 - CRANKSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1051105 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 3 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 6500 - PISTON / CONNECTING ROD 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 6500 - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 3 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 3 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 3 

2 AD40LO1526226 CONNECTING ROD 
ASSY 3 

3 AD40LO8211248 RINGS STAND. 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 3 

5 AD40LO1261099 PISTON CIRCLIP 6 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 6500 - CRANKCASE 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 6500 - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1511271 LDW1003 CRANKCASE 
ASSEMBLY 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 4 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

20 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 

50 AD40LO8205109 CRANKCASE GASKET 
SET 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 6500 - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 6500 - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FALGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 6500 - OIL PUMP 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 6500 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 6500 - OIL FILTER 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 6500 - OIL FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FLTER 
CONNECTION 1 

2 AD40LO2175283 
(AD40LO2175107) 

OIL CARTRID. SPARE 
PART KOHLER 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 6500 - OIL DIPSTICK 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 6500 - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-GOM. 
NITRIL D2000 2 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 6500 - OIL COOLER 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 6500 - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

2 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 6500 - COOLANT INLET FLANGE 
 
 
 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 6500 - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 6500 - COOLANT PUMP 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 6500 - COOLANT PUMP 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1770178 THERMOSTAT 2 
2 AD40LO6584540 WATER PUMP ASSLY 1 

3 AD40LO4580215 WATER PUMP GASKET 
STEEL FOAM 1 

4 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 2 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 6500 - OIL PAN 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 6500 - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645551 OIL SUMP 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 19 

4 AD40LO9485272 OIL RETURN PIPE 1 

5 AD40LO1200274 OR D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE) 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 6500 - FITTING FOR CAB HEATING 
 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 6500 - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 6500 - FUEL FILTER 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 6500 - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 7 

7 AD40LO8760110 SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 6500 - FUEL FEED PUMP 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 6500 - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 6500 - FLYWHEEL 
 
 
 
 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 6500 - FLYWHEEL 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 6500 - ENGINE FLANGE /BACKPLATE 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 6500 - ENGINE FLANGE /BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 6500 - AIR INLET ACCESORIES 
 
 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 6500 - AIR INLET ACCESORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 6500 - PULLEYS / BELT 
 
 
 
 
 
 

 
 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 6500 - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 88 

PAGURO 6500 - STARTING MOTOR 
 
 
 
 
 

 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 6500 - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



 

  
 

 

 

 

    
PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 6500 - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW M6X40-
5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 8500 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 8500 v - TAB.1 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 8500 v - TAB.1 
NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0006-01 ENGINE LW1404 
1500RPM 1 

2 AD40LO9543069 EXHAUST MANIFOLD 
P8.5 1 

3 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

4 AD03ZA0015-01 ROTOR P8.5 1 
5 AD40CU0004 BEARING FOR ROTOR 1 
7 AC07ZA0007-00 STATOR P8.5 1 

8 AC05ZA0009 COMPLETE ALTERNATOR 
P8500 1 

9 AD16RARO17X2
3X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 3/8 1 

11 AD12ST0017-01 L - BRACKET ENGINE FOR 
P14/18/8.5 2 

12 AD11FI0001-01 SHOCK ABSORBER, 
INTERNAL 4 

13 AD12ST0003 U ENGINE FRAME 1 

14 AD40LO2032436 BELL HOUSING SAE 5 EX 
315 1 

15 AD40LO9881160 FLYWHEEL 1500 G/1' 1 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 8500 - TAB. 2 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 5

 
PAGURO 8500 - TAB. 2 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0225 CAPACITOR 2 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AD08SC0019 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 D08SC0019-01 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 8500 - TAB.3 

 
 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 8500 - TAB.3 
NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 8500 - TAB.4 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 8500 - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0011 CAPSULE P8.5 1 

2 AD38AD0030-00 CAPSULE ADHESIVE 
WAVE P8.5 SCA 1 

2 AD38AD0031-00 CAPSULE ADHESIVE 
WAVE P8.5 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 AD12ST0070-00 EXTERNAL BRACKET 
800MM P8.5 2 

6 AD11FI0005 SHOK ABSORBERS P- 
LOMB 1 

7 AD21BL0001 SILICON RING CLOSURE 
CAPSULE 40.65X5.34 6 

8 AD21BL0002 SILICON RING CLOSURE 
CAPSULE 50.16X5.34 8 

9 AD23TR0001 HOOK FOR CAPSULE 22 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0015-00 INSULATION FOAM 
CAPSULE P8.5 LID 1 

12 AC12MT0016-00 INSULATION FOAM 
CAPSULE P8.5 BOT 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 10 

 
PAGURO 8500 - PUMP FOR OIL EXTRACTION 

 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 8500 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 
 
 
 

 
 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 8500 - ELECTROVALVE 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 8500 - ELECTROVALVE 
 

 

 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 8500 - FUEL LINES 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 8500 - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 8500 - HOSES FOR WATER COOLER 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 8500 - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 
 
 
 
 

 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340021 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 3 
13 AD40LO9305101 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 3 

32 AD40LO1901187 CONNECT.BOLT 
M14X1.5 INOX 1 

33 AD40LO7330361 UNION FOR HOSE 
FITTING 1 

34 AD40LO9340028 PIPE 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 8500 - COOLANT RADIATOR 
 
 
 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 8500 - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 8 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350434 
(AD40LO7350244) 

RADIATOR 
LDW1404M BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 8500 - COOLANT PUMP 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 8500 - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 8500 - AIR FILTER 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 8500 - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 8500 - EXHAUST GAS ACCESSORIES 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 8500 - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 8500 - 1st PTO ACCESSORIES 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 8500 - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 8500 - CYLINDER HEAD 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 8500 - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 Shutter cap D18 6 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 4 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739- 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS+ 10 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 10 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER 1 
17 AD40LO4845200 VALVE GUIDE 8 
18 AD40LO8000197 VALVE SEAT INLET 4 
19 AD40LO8000211 VALVE SEAT EXHAUST 4 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 4 

24 AD40LO3527517 PRECHAMBER SPACER 12 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 4 

26 AD40LO4730016 HEAD GASKET 1404 
TH.1,53 STEEL 1 

26 AD40LO4730019 HEAD GASKET 1404 
TH.1,63 STEEL 1 

26 AD40LO4730694 GASKET 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 8500 - HEAD COVER 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 8500 - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125748 VALVE COVER 
(KOHLER) 1 

3 AD40LO5066265 PANEL 1 
4 AD40LO9032093 Oil filling cap M30x2 1 

5 AD40LO1200082 O-RING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400101 GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 12 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 

14 AD40LO2501102 STUD BOLT 2 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 8500 - INJECTION SYSTEM 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 8500 - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 8 
2 AD40LO6590290 UNIT PUMP INJECTOR 4 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 8 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 4 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 8 

10 AD40LO9375988 FUEL TUBE SVIC 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL.VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12 X 1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 
26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C.SLEEVE 2/3/4 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 8500 - CAMSHAFT 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 8500 - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011634 CAMSHAFT 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FUEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 4 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 8500 - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 8500 - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 8 
4 AD40LO7625185 WASHER D.19X25X1 8 
6 AD40LO6045112 R.A.ASS.Y 1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 5 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 5 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 5 
13 AD40LO1541193 ROCKERARM 8 
14 AD40LO1541220 ROCKERARM 4 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN 'D 10 1 
18 AD40LO9000148 PLUG D.11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 5 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 16 

27 AD40LO4535015 VALVE STEM SEAL 8 
28 AD40LO9652157 INTAKE VALVE 4 
29 AD40LO9685150 EXHAUST VALVE 4 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 8500 - TIMING SYSTEM 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 39 

 PAGURO 8500 - TIMING SYSTEM  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 
SCREW 

M10X1,25X25"MATER
.CLASSE B + DAC 

1 

2 AD40LO7625045 WASHER D.11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D.10,5X32X4 1 

5 AD40LO6800090 STUD M10X70 
RAD.CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 40 

 PAGURO 8500 - SPEED GOVERNOR 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 8500 - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0,6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 6 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 4 

15 AD40LO1380102 UNIONLINK 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281- SILIC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 Oil seal 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR radiale rig 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 Du bush Dia 25x28x10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
SUPPORT ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 8500 - CONTROLS 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 8500 - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 Copper wahser 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 
21 AD40LO3203075 LOCKNUT M.8 h.8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 8500 - THERMOSTAT UNIT 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 8500 - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 CAP 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 8500 - AI INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 8500 - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201339 ACCELERATOR LEVER 1 
4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

9 AD40LO9730031 SOC HEAD CAP SCR 
M8X40L 1 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 4 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 5 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486493 MANIFOLD 1 
24 AD40LO4420082 GASKET 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 48 

 PAGURO 8500 - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 8500 - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2185548 CONNECTION CABLE 3 

2 AD40LO2100089 
(AD40LO2100098) GLOW PLUG 4 

6 AD40LO2471019 NYLON COLLAR PLT2I-
MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 8500 - 3rd PTO 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 8500 - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 U 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 8500 - CRANKSHAFT 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 8500 - CRANKSHAFT 
 

 
 
 
 
 
 

 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1050961 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 
5 AD40LO2280150 KEY 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 8500 - PISTON / CONNECTING ROD 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 8500 - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 4 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 4 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 4 

2 AD40LO1526226 CONNECTING ROD 
ASSY 4 

3 AD40LO8211248 RINGS STAND 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 4 

5 AD40LO1261099 PISTON CIRCLIP 8 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 2/3/4 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 8500 - CRANKCASE 
 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 8500 - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1511273 CRANKCASE 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 6 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

50 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 8500 - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 8500 - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FLANGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 8500 - OIL PUMP 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 8500 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6605132 OIL PUMP 099 ADVIK 1 
5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 8500 - OIL FILTER 
 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 8500 - OIL FILTER 
 

 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO2175285 
(AD40LO2175131) 

KOHLER OIL 
CARTRIDGE SPARE 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 8500 - OIL DIPSTICK 
 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 8500 - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-RUBB. 
NITRIL D2000 2 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 8500 - OIL COOLER 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 8500 - OIL COOLER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO2501154 Threaded adaptor on 
thermostat 1 

4 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

5 AD40LO9535131 SCAV.P. N 1 

6 AD40LO9346037 Metal connector on 
crankcase 1 

8 AD40LO9305097 Hose pipe (inlet oil 
cooler 1 

9 AD40LO7350374 OIL COOLER 1 

10 AD40LO7265075 
CONNECTOR TO FIX 

OIL 
COOLER/CARTRIDGE 

1 

11 AD40LO9305470 Rubber hose oil cooler 
return 1 

12 AD40LO3630145 CLAMP .d.16-25 SX9C-
W4 VITE TIPO 4 

13 AD40LO1213543 SEAL RING FOR OIL 
RAD.7350.374 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 8500 - COOLANT INLET FLANGE 
 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 8500 - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 8500 - OIL PUMP 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 8500 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6605132 OIL PUMP 099 ADVIK 1 
5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 8500 - OIL PAN 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 8500 - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645553 OILPAN (L.MARINE) 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 23 

4 AD40LO9485271 PIPE 1 

5 AD40LO1200274 ORING D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 8500 - FITTING FOR CAB HEATING 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 8500 - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG  



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 8500 - FUEL FILTER 
 
 
 
 
 

 
 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 8500 - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 
COPPER WASHER 
D19/14.2 1.5 THK 

 
7 

7 AD40LO8760110 
(AD40LO8760082) 

SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175045) FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175235) FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 8500 - FUEL FEED PUMP 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 8500 - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 8500 - FLYWHEEL 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 8500 - FLYWHEEL 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 8500 - ENGINE FLANGE / BACKPLATE 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 8500 - ENGINE FLANGE / BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 8500 - AIR INLET ACCESSORIES 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 8500 - AIR INLET ACCESSORIES 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 8500 - PULLEYS / BELT 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 8500 - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 88 

 PAGURO 8500 - STARTING MOTOR 
 
 
 
 
 
 

 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 8500 - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



  

 

 

 

 
   

PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 8500 - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE) 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW TCEI 
M6X40-5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 9000 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 9000 - TAB.1 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 9000 - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0002 ENGINE LDW702 
3000RPM 1 

2 AC09SC0004-00 EXHAUST MANIFOLD  
P6/9/6.5 1 

3 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

4 AD03ZA0020 ROTOR P6 1 

5 AD40CU0004 BALL BEARING ROTOR 
P6/9 1 

6 AD12VE0011-00 COOLING FAN 
P6/9/14/18 1 

7 AC07ZA0002-00 STATOR P9 1 
8 AC05ZA0005 ALTERNATOR P9 1 

9 AD16RARO17X2
3X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 3/8 1 
11 AD40LO6429561 BRACKET SCA. SIDE 1 
11 AD40LO6429562 BRACKET ASP SIDE 1 

12 AD11FI0001-01 
INTERNAL SHOCK 

ABSORBER 
P6/9/6.5/9v/12v 

4 

13 AD12ST0003 U ENGINE FRAME P6/9 1 

14 AD40LO2032370 CONNECTING HOUSING 
FOR LDW 502 1 

15 AD40LO9880938 FLYWHEEL 3000 RPM 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

 
PAGURO 9000 - TAB. 2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

 
PAGURO 9000 - TAB. 2 

 
POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0350 CAPACITOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 9000 - TAB.3 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 9000 - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 
3 AD40AN2402 BALL BEARING 60012RS 

(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 
11 AD40AN3823 WATER PUMP IMPELLER 

(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 9000 - TAB.4 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 9000 - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0004 CAPSULE P9 1 

2 AD38AD0022 CAPSULE ADHESIVE 
WAVE P9 SCA 1 

2 AD38AD0023 CAPSULE ADHESIVE 
WAVE P9 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 AD12ST0006 EXTERNAL BRACKET DX 
P6/9 1 

5 AD12ST0007 EXTERNAL BRACKET SX 
P6/9 1 

6 AD11FI0005 SHOK ABSORBERS P- 
LOMB 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

9 AD23TR0001 HOOK FOR CAPSULE 14 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0003-00 INSULATION FOAM 
CAPSULE P9 LID 1 

12 AC12MT0004-00 INSULATION FOAM 
CAPSULE P9 BOT 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 9000 - ENGINE MOUNTS 
 
 
 
 

 
 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 9000 - ENGINE MOUNTS 
 

NO. CODE: DESCRIPTION Q.TY 

0 AD40LO6429560 
(AD40LO6429349) 

LOWER UNIT, TIMING 
AND STARTER SIDE 

GREY 
1 

18 AD40LO7565013 ROND.ELAST./SP.WAS
HER S C10 2 

23 AD40LO1790024 BOLT 'D 10 2 

31 AD40LO9730213 SCREW TCEI 8X25-
5931 INOX 4 

 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 9000 - PUMP FOR OIL EXTRACTION 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 9000 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 
5 AD40LO6595021 OIL PUMP FOR LMG4000 1 

 

 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 9000 - ELECTROVALVE 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 9000 - ELECTROVALVE 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 SOLENOID VALVE WITH 
MANUAL RESET DEVICE 1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL.STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 

 
 
 
 
 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 9000 - FUEL LINES 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 9000 - FUEL LINES 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 

 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 9000 - HOSES FOR WATER COOLER 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 9000 - HOSES FOR WATER COOLER 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340015 TUBE 1 
8 AD40LO3630028 CLAMP d.32-50 SX9C W1 2 

12 AD40LO3630129 CLAMP 1 

13 AD40LO9305099 RECIRCULATION TUBE 
LDW 502M-702M 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901032 Banjo bolt 14X1 1 

 
 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 9000 - COOLANT RADIATOR 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 9000 - COOLANT RADIATOR 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 

21 AD40LO9730410 
SCREW FOR 

EXCHANGER FOCS 
M8X110 INOX 

4 

26 AD40LO3630128 
(AD40LO3630038) 

CLAMP d.32-50 SX9C 
W1 2 

27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 Gasket 1 

29 AD40LO7350443 
(AD40LO7350324) 

RADIATOR WATER-
WATER 502/M-702/M 

BLACK 
1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 9000 - COOLANT PUMP 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 9000 - COOLANT PUMP 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 Pump, Sea Water 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 OR 40,95X2,62 U 1 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 9000 - AIR FILTER 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 9000 - AIR FILTER 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP DIA. 60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 

 

 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 9000 - EXHAUST GAS ACCESSORIES 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 9000 - EXHAUST GAS ACCESSORIES 
 

NO. CODE: DESCRIPTION Q.TY 
0 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 AISI 
304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AC09SC0004-00 EXHAUST MANIFOLD  
P6/9/6.5 1 

30 AD40LO9602100 TUBE 1 

 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 9000 - 1st PTO ACCESSORIES 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 9000 - 1st PTO ACCESSORIES 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BULLONE/BOLT 'N 10 8 

12 AD40LO2032438 
(AD40LO2032370) 

BELL HOUSING SAE5 
SHORT 502MG ALU. 

GREY 
1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND RAD.MGVOLPI 

GREY 
1 

16 AD40LO7565013 ROND.ELAST./SP.WAS
HER S C10 8 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 9000 - CRANKSHAFT 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 31 

 
PAGURO 9000 - CRANKSHAFT 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1051104 CRANKSHAFT ASSY 
LDW702 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 2 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 

 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 9000 - PISTON / CONNECTING ROD 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 9000 - PISTON / CONNECTING ROD 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 2 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 2 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 2 

2 AD40LO1526226 CONNECTING ROD 
ASSY 2 

3 AD40LO8211248 RINGS STAND. 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 2 

5 AD40LO1261099 PISTON CIRCLIP 4 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 9000 - FLYWHEEL 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 9000 - FLYWHEEL 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 

 

 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 9000 - PULLEYS / BELT 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 9000 - PULLEYS / BELT 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 

 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 9000 - CRANKCASE 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 9000 - CRANKCASE 
 

 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1510914 CRANKCASE ASSY 
TWO CYLINDER 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP. BEARING STD. 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 SHOULDER RING STD 
1404 2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 TRHUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 2 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

20 AD40LO4670059 COPPER WASHER 
d14/10.2.1 1 

50 AD40LO8205107 
ORING AND GASKET 
SET FOCS 2C (LOW 

SERI 
1 



        
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 9000 - CYLINDER HEAD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 9000 - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9200912 CYLINDER HEAD 1 
5 AD40LO8990047 SHUTTER CAP D18 1 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 2 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS+ 6 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 6 

11 AD40LO1200081 ORING  3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER D.8X15X1,5 1 
17 AD40LO4845200 VALVE GUIDE 4 
18 AD40LO8000228 VALVE SEAT 2 
19 AD40LO8000229 VALVE SEAT 2 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 2 

24 AD40LO3527517 PRECHAMBER SPACER 6 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 2 

26 AD40LO4730826 HEAD GASKET 702/P 
1.41-1.49 1 

26 AD40LO4730827 HEAD GASKET 702/P 
1.51-1.59 1 

26 AD40LO4730828 HEAD GASKET 702/P 
1.61-1.69 1 

40 AD40LO8205106 
ORING AND GASKET 
SET FOCS 2C (HIGHT 

SE 
1 



        
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 9000 - HEAD COVER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 9000 - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125740 ROCKER ARM COVER 
ASSY 1 

3 AD40LO5066220 
BREATHING SYSTEM 
SHEET METAL PLATE 

KDW 7 
1 

4 AD40LO9032093 OIL FILLING CAP 
M30X2 1 

5 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 8 

7 AD40LO4400103 ROCKER ARM COVER 
GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 7 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 

14 AD40LO2501102 STUD BOLT 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 9000 - INJECTION SYSTEM 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 9000 - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 4 
2 AD40LO6590290 UNIT PUMP INJECTOR 2 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 4 

4 AD40LO1200213 ORING 2106 - 
26.70X1.78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 2 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 4 

10 AD40LO9375993 COMMON RAIL FOCS 
2C 1 

11 AD40LO1200286 ORING 9.25X1.78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL. VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25.12X1.78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 
25 KDISC.  4to12 
26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C. SLEEVE 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 9000 - CAMSHAFT 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 9000 - CAMSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1011630 CAMSHAFT702 FULLY 
MACHINED 1 

4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FUEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 9000 - ROCKER ARMS/VALVES 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 9000 - ROCKER ARMS/VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETS 4/6/8 

3 AD40LO5755137 VALVE SPRING 4 
4 AD40LO7625185 WASHER D.19X25X1 4 
6 AD40LO6045110 ROCKER ARM ASSY 1 
6 AD40LO6045085 ROCKER ARM SHAFT 1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 3 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 3 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER CREW 1 
11 AD40LO8615105 SUPPORT 3 
13 AD40LO1541193 ROCKERARM 4 
14 AD40LO1541220 ROCKERARM 2 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER CREW 1 
17 AD40LO8430061 TAPPER PIN D 10 1 
18 AD40LO9000148 PLUG D.11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 3 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 8 

27 AD40LO4535015 VALVE STEAM SEAL 4 
28 AD40LO9652157 INTAKE VALVE 2 
29 AD40LO9685150 EXHAUST VALVE 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 9000 - TIMING SYSTEM 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 9000 - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WHASHER D.11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D.10,5X32X4 1 
5 AD40LO6800090 STUD. M10X70 1 
6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 9000 - SPEED GOVERNOR 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 9000 - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 2 

10 KDISC. 
(AD40LO6320073)  1 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380103 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281 SILC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR RADIALE RIG 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 9000 - CONTROLS 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 9000 - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 Copper wahser 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h.8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 9000 - THERMOSTAT UNIT 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 9000 - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1 2 

18 AD40LO1901193 UNION BOLT M10 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 9000 - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 9000 - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

4 AD40LO5201339 ACCELERATOR LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 SPRING FOR 
ACCELERATOR LEVER 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 3 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486265 INTAKE MANIFOLD 1 

23 AD40LO2486265 
(AD40LO4896651) INTAKE MANIFOLD 1 

24 AD40LO4420080 INTAKE MANIFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 60 

 PAGURO 9000 - GLOW PLUGS / CONTROL UNIT 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 9000 - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2185548 CONNECTION CABLE 1 

2 AD40LO2100089 
(AD40LO2100098) GLOW PLUG 2 

6 AD40LO2471019 NYLON COLLAR PLT2I-
MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 9000 - 3rd PTO 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 9000 - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40.95X2.62 U 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 9000 - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 9000 - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FLANGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 9000 - OIL PUMP 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 9000 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BYPASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 
7 AD40LO6495045 BYPASS VALVE PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 
14 AD40LO1213343 OIL SEAL 32X50X6 1 
15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 9000 - OIL FILTER 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 9000 - OIL FILTER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FILTER 
CONNECTION 1 

2 AD40LO21752830 
(AD40LO21751070) 

OIL CARTRID. SPARE 
PART KOHLER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 9000 - OIL DIPSTICK 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 9000 - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ANEL. OR 108-GOM. 
NITRIL D2000 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 9000 - OIL COOLER 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 9000 - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

2 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 9000 - COOLANT INLET FLANGE 
 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 9000 - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 9000 - FITTING FOR CAB HEATING 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 9000 - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 9000 - FUEL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 9000 - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 7 

7 AD40LO8760110 
(AD40LO8760082) 

SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 BANJO BOLT 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175045) FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175235) FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 9000 - FUEL FEED PUMP 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 9000 - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1 2 

8 AD40LO1901193 UNION BOLT M10 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 9000 - ENGINE FLANGE / BACK PLATE 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 9000 - ENGINE FLANGE / BACK PLATE 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 
HEX HEAD SCRE 
M8X18-5739-

8G+ZN.B 
9 



        
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 9000 - AIR INLET ACCESSORIES 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 9000 - AIR INLET ACCESSORIES 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501021 GASKET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 9000 - STARTING MOTOR 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 9000 - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



        
PAGURO - SPARE PARTS CATALOGUE 

 88 

PAGURO 9000 - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 2 

 AD40LO3630148 CLAMP (L. MARINE) 1 

 AD40LO9400098 BLOW BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW 
M6X40-5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 
 AD40LO2471014 COLLAR N10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 9000 v 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 9000 v - TAB.1 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 9000 v - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0002 ENGINE LDW702 
3000RPM 1 

2 AC09SC0004-00 EXHAUST MANIFOLD  
P6/9/6.5 1 

3 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

4 AD02NS0003 ALTERNATOR P9v 1 

5 AD12ST0104-00 ACTUATOR BRACKET 
P9v/p12v 1 

6 AD12ST0153-00 I-F BRACKET P9v 1 
7 AD09AT0001 ACTUATOR P9v/P12v 1 

8 AD11FI0001 
INTERNAL SHOCK 

ABSORBER 
P6/9/6.5/9v/12v 

4 

9 AD40LO6429561 BRACKET SCA. SIDE 1 
9 AD40LO6429562 BRACKET ASP SIDE 1 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 9000 v - TAB.2 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 9000 v - TAB.2 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6.5/8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 PRINTED CIRCUIT 
BOARD (DISCONTINUED) 1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-25 
WITH CABLE 1 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 9000 v - TAB.3 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 9000 v - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD09FE0001 FERRITITE 4 

2 AD09PR0014 
BOTTER TRANSFORMER 
SINGLEPH. 200VA P 230-
400V 

1 

3 AD09FI0001 EMC FILTER  1 
4 AD09MO0002 CONNECTOR 82X52 1 
5 AD08NS0002 INVERTER P9v/12v 1 

6 AC30SC0003-00 INVERTER ELECTRICAL 
PLANT P9V/12V 1 

 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 9000 v - TAB.4 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 9000 v - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 9000 v - TAB.5 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 9000 v - TAB.5 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0014-00 CAPSULE P9v 1 

2 AD38AD0039-00 CAPSULE ADHESIVE 
WAVE P9v ASP 1 

2 AD38AD0040-00 CAPSULE ADHESIVE 
WAVE P9v SCA 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 AD12ST0006 EXTERNAL BRACKET DX 
P9v 1 

5 AD12ST0007 EXTERNAL BRACKET SX 
P9v 1 

6 AD11FI0005 SHOK ABSORBERS P- 
LOMB 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

9 AD23TR0001 HOOK FOR CAPSULE 14 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0021-00 INSULATION FOAM 
CAPSULE P9v LID 1 

12 AC12MT0022-00 INSULATION FOAM 
CAPSULE P9v BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 9000 v - PUMP FOR OIL EXTRACTION 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 9000 v - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 
5 AD40LO6595021 OIL PUMP FOR LMG4000 1 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 9000 v - ELECTROVALVE 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 9000 v - ELECTROVALVE
NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 SOLENOID VALVE WITH 
MANUAL RESET DEVICE 1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL.STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 
 

 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 9000 v - FUEL LINES 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 9000 v - FUEL LINES 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 

 

 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 9000 v - HOSES FOR WATER COOLER 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 9000 v - HOSES FOR WATER COOLER 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340015 TUBE 1 
8 AD40LO3630028 CLAMP d.32-50 SX9C W1 2 

12 AD40LO3630129 CLAMP 1 

13 AD40LO9305099 RECIRCULATION TUBE 
LDW 502M-702M 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901032 Banjo bolt 14X1 1 
 

 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 9000 v - COOLANT RADIATOR 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 9000 v - COOLANT RADIATOR 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 

21 AD40LO9730410 
SCREW FOR 

EXCHANGER FOCS 
M8X110 INOX 

4 

26 AD40LO3630128 
(AD40LO3630038) 

CLAMP d.32-50 SX9C 
W1 2 

27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 Gasket 1 

29 AD40LO7350443 
(AD40LO7350324) 

RADIATOR WATER-
WATER 502/M-702/M 

BLACK 
1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 9000 v - COOLANT PUMP 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 9000 v - COOLANT PUMP 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 Pump, Sea Water 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 OR 40,95X2,62 U 1 

 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 9000 v - AIR FILTER 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 9000 v - AIR FILTER 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP DIA. 60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 

 

 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 9000 v - EXHAUST GAS ACCESSORIES 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 9000 v - EXHAUST GAS ACCESSORIES 
 

NO. CODE: DESCRIPTION Q.TY 
0 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 AISI 
304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 

 
 

 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 9000 v - 1st PTO ACCESSORIES 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 9000 v - 1st PTO ACCESSORIES 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 AD40LO2816088 RING GEAR 1 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BULLONE/BOLT 'N 10 8 

12 AD40LO2032438 
(AD40LO2032370) 

BELL HOUSING SAE5 
SHORT 502MG ALU. 

GREY 
1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND RAD.MGVOLPI 

GREY 
1 

16 AD40LO7565013 ROND.ELAST./SP.WAS
HER S C10 8 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 9000 v - CRANKSHAFT 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 31 

 
PAGURO 9000 v - CRANKSHAFT 

 
NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1051104 CRANKSHAFT ASSY 
LDW702 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 2 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 

 

 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 9000 v - PISTON / CONNECTING ROD 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 9000 v - PISTON / CONNECTING ROD 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 2 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 2 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 2 

2 AD40LO1526226 CONNECTING ROD 
ASSY 2 

3 AD40LO8211248 RINGS STAND. 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 2 

5 AD40LO1261099 PISTON CIRCLIP 4 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 9000 v - FLYWHEEL 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 9000 v - FLYWHEEL 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 

 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 9000 v - PULLEYS / BELT 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 9000 v - PULLEYS / BELT 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 

 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 9000 v - CRANKCASE 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 9000 v - CRANKCASE 
  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1510914 CRANKCASE ASSY 
TWO CYLINDER 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP. BEARING STD. 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 SHOULDER RING STD 
1404 2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 TRHUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 2 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

20 AD40LO4670059 COPPER WASHER 
d14/10.2.1 1 

50 AD40LO8205107 
ORING AND GASKET 
SET FOCS 2C (LOW 

SERI 
1 



    
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 9000 v - CYLINDER HEAD 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 9000 v - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9200912 CYLINDER HEAD 1 
5 AD40LO8990047 SHUTTER CAP D18 1 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 2 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS+ 6 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 6 

11 AD40LO1200081 ORING  3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER D.8X15X1,5 1 
17 AD40LO4845200 VALVE GUIDE 4 
18 AD40LO8000228 VALVE SEAT 2 
19 AD40LO8000229 VALVE SEAT 2 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 2 

24 AD40LO3527517 PRECHAMBER SPACER 6 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 2 

26 AD40LO4730826 HEAD GASKET 702/P 
1.41-1.49 1 

26 AD40LO4730827 HEAD GASKET 702/P 
1.51-1.59 1 

26 AD40LO4730828 HEAD GASKET 702/P 
1.61-1.69 1 

40 AD40LO8205106 
ORING AND GASKET 
SET FOCS 2C (HIGHT 

SE 
1 



    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 9000 v - HEAD COVER 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 9000 v - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125740 ROCKER ARM COVER 
ASSY 1 

3 AD40LO5066220 
BREATHING SYSTEM 
SHEET METAL PLATE 

KDW 7 
1 

4 AD40LO9032093 OIL FILLING CAP 
M30X2 1 

5 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 8 

7 AD40LO4400103 ROCKER ARM COVER 
GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 7 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 

14 AD40LO2501102 STUD BOLT 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 9000 v - INJECTION SYSTEM 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 9000 v - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 4 
2 AD40LO6590290 UNIT PUMP INJECTOR 2 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 4 

4 AD40LO1200213 ORING 2106 - 
26.70X1.78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 2 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 4 

10 AD40LO9375993 COMMON RAIL FOCS 
2C 1 

11 AD40LO1200286 ORING 9.25X1.78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL. VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25.12X1.78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 
25 KDISC.  4to12 
26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C. SLEEVE 2/3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 9000 v - CAMSHAFT 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 9000 v - CAMSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1011630 CAMSHAFT702 FULLY 
MACHINED 1 

4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FUEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 9000 v - ROCKER ARMS/VALVES 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 9000 v - ROCKER ARMS/VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETS 4/6/8 

3 AD40LO5755137 VALVE SPRING 4 
4 AD40LO7625185 WASHER D.19X25X1 4 
6 AD40LO6045110 ROCKER ARM ASSY 1 
6 AD40LO6045085 ROCKER ARM SHAFT 1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 3 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 3 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER CREW 1 
11 AD40LO8615105 SUPPORT 3 
13 AD40LO1541193 ROCKERARM 4 
14 AD40LO1541220 ROCKERARM 2 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER CREW 1 
17 AD40LO8430061 TAPPER PIN D 10 1 
18 AD40LO9000148 PLUG D.11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 3 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 8 

27 AD40LO4535015 VALVE STEAM SEAL 4 
28 AD40LO9652157 INTAKE VALVE 2 
29 AD40LO9685150 EXHAUST VALVE 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 9000 v - TIMING SYSTEM 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 9000 v - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WHASHER D.11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D.10,5X32X4 1 
5 AD40LO6800090 STUD. M10X70 1 
6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 9000 v - SPEED GOVERNOR 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 9000 v - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 2 

10 KDISC. 
(AD40LO6320073)  1 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380103 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281 SILC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR RADIALE RIG 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 9000 v - CONTROLS 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 9000 v - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 Copper wahser 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h.8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 9000 v - THERMOSTAT UNIT 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 9000 v - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1 2 

18 AD40LO1901193 UNION BOLT M10 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 9000 v - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 9000 v - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

4 AD40LO5201339 ACCELERATOR LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 SPRING FOR 
ACCELERATOR LEVER 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 3 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486265 INTAKE MANIFOLD 1 

23 AD40LO2486265 
(AD40LO4896651) INTAKE MANIFOLD 1 

24 AD40LO4420080 INTAKE MANIFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 9000 v - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 9000 v - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2185548 CONNECTION CABLE 1 

2 AD40LO2100089 
(AD40LO2100098) GLOW PLUG 2 

6 AD40LO2471019 NYLON COLLAR PLT2I-
MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 9000 v - 3rd PTO 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 9000 v - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40.95X2.62 U 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 9000 v - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 9000 v - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FLANGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 9000 v - OIL PUMP 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 9000 v - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BYPASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 
7 AD40LO6495045 BYPASS VALVE PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 
14 AD40LO1213343 OIL SEAL 32X50X6 1 
15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



    
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 9000 v - OIL FILTER 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 9000 v - OIL FILTER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FILTER 
CONNECTION 1 

2 AD40LO21752830 
(AD40LO21751070) 

OIL CARTRID. SPARE 
PART KOHLER 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 9000 v - OIL DIPSTICK 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 9000 v - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ANEL. OR 108-GOM. 
NITRIL D2000 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 9000 v - OIL COOLER 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 9000 v - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

2 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 9000 v - COOLANT INLET FLANGE 
 
 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 9000 v - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 9000 v - FITTING FOR CAB HEATING 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 9000 v - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 9000 v - FUEL FILTER 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 9000 v - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 7 

7 AD40LO8760110 
(AD40LO8760082) 

SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 BANJO BOLT 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175045) FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175235) FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 9000 v - FUEL FEED PUMP 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 9000 v - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1 2 

8 AD40LO1901193 UNION BOLT M10 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 9000 v - ENGINE FLANGE / BACK PLATE 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 9000 v - ENGINE FLANGE / BACK PLATE 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 
HEX HEAD SCRE 
M8X18-5739-

8G+ZN.B 
9 



    
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 9000 v - AIR INLET ACCESSORIES 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 9000 v - AIR INLET ACCESSORIES 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501021 GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 9000 v - STARTING MOTOR 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 9000 v - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



    
PAGURO - SPARE PARTS CATALOGUE 

 88 

PAGURO 9000 v - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 2 

 AD40LO3630148 CLAMP (L. MARINE) 1 

 AD40LO9400098 BLOW BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW 
M6X40-5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 
 AD40LO2471014 COLLAR N10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 89 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 90 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

VTE S.r.l. 
via Luciano Lama, 5 

33050 Fiumicello - Udine - Italia 
Tel.: +39 0431 96488 

Web-site: www.volpitecno.com 
 

http://www.volpitecno.com


 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 12000 v 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 12000 v - TAB.1 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 12000 v - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0003 ENGINE LDW1003 
3000RPM- 11 

2 AD40LO9543069 EXHAUST MANIFOLD 
P12v 1 

3 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

4 AD12ST0104-00 ACTUATOR BRACKET 
P9v/p12v 1 

5 AD40LO6429561 BRACKET SCA. SIDE 1 
5 AD40LO6429562 BRACKET ASP SIDE 1 

6 AD11FI0001 
INTERNAL SHOCK 

ABSORBER 
P6/9/6.5/9v/12v 

4 

7 AD09AT0001 ACTUATOR P9v/P12v 1 

 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO  12000 v  - TAB.2 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO  12000 v  - TAB.2 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P6/9/6./8.5 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0002 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 PRINTED CIRCUIT 
BOARD (DISCONTINUED) 1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-25 
WITH CABLE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 9000 v - TAB.3 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 9000 v - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD09FE0001 FERRITITE 4 

2 AD09PR0014 
BOTTER TRANSFORMER 
SINGLEPH. 200VA P 230-
400V 

1 

3 AD09FI0001 EMC FILTER  1 
4 AD09MO0002 CONNECTOR 82X52 1 
5 AD08NS0002 INVERTER P9v/12v 1 

6 AC30SC0003-00 INVERTER ELECTRICAL 
PLANT P9V/12V 1 

 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 12000 v  - TAB.4 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 12000 v  - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 12000 v  - TAB.5 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 12000 v  - TAB.5 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0013-00 CAPSULE P12v 1 

2 AD38AD0043-00 CAPSULE ADHESIVE 
WAVE P12v ASP 1 

2 AD38AD0044-00 CAPSULE ADHESIVE 
WAVE P12v SCA 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 AD12ST0006 EXTERNAL BRACKET DX 
P12v 1 

5 AD12ST0007 EXTERNAL BRACKET SX 
P12v 1 

6 AD11FI0005 SHOK ABSORBERS P- 
LOMB 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 4 

9 AD23TR0001 HOOK FOR CAPSULE 14 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0023-00 INSULATION FOAM 
CAPSULE P12v LID 1 

12 AC12MT0024-00 INSULATION FOAM 
CAPSULE P12v BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 12 

 
PAGURO 12000 v - PUMP FOR OIL EXTRACTION 

 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 12000 v - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 12000 v - ELECTROVALVE 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 12000 v - ELECTROVALVE 
 

 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 12000 v - FUEL LINES 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 12000 v - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 12000 v - HOSES FOR WATER COOLER 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 12000 v - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340017 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 1 
13 AD40LO9305100 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901119 BOLT 1 
39 AD40LO9580045 TUBE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 12000 v - COOLANT RADIATOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 12000 v - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 6 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350440 
(AD40LO7350243) 

RADIATOR LDW1003 
MARINE BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 12000 v - COOLANT PUMP 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 12000 v - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 12000 v - AIR FILTER 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 12000 v - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 12000 v - EXHAUST GAS ACCESSORIES 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 12000 v - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 12000 v - 1st PTO ACCESSORIES 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 12000 v - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 AD40LO2816088 RING GEAR 1 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 12000 v - CYLINDER HEAD 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 12000 v - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 SHUTTER CAP D18 2 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 3 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS 8 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 8 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER D.8X15X1,5 1 
17 AD40LO4845200 VALVE GUIDE 6 
18 AD40LO8000197 VALVE SEAT INLET 3 
19 AD40LO8000211 VALVE SEAT EXHAUST 3 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 3 

24 AD40LO3527517 PRECHAMBER SPACER 9 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 3 

26 AD40LO4730004 
HEAD GASKET 1003 
THICK.1,43 META. 

(47308 
1 

26 AD40LO4730005 HEAD GASKET 1003 
TH.1,53 STEEL 1 

26 AD40LO4730012 
HEAD GASKET 1003 
THICK.1,63 META. 

(47308 
1 

40 AD40LO8205108 HEAD/FUEL SYSTEM 
GASKET SET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 12000 v - HEAD COVER 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 12000 v - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125726 ROCKER ARM COVER 
ASSY LDW1003 1 

3 AD40LO5066222 
BREATHING SYSTEM 
SHEET METAL PLATE 

KDW 1 
1 

4 AD40LO9032093 OIL FILLING CAP 
M30X2 1 

5 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400102 ROCKER ARM COVER 
GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 9 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 12000 v - INJECTION SYSTEM 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 12000 v - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 6 
2 AD40LO6590290 UNIT PUMP INJECTOR 3 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 6 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 3 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 6 

10 AD40LO9375995 FUEL RAIL FOCS 3 CYL 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL. VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12X1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 

25 KDISC. 
(AD40LO9730206)  4to12

26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C. SLEEVE 2/3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 12000 v - CAMSHAFT 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 12000 v - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011632 CAMSHAFT 1003 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FEEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 12000 v - ROCKER ARMS / VALVES 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 12000 v - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 6 
4 AD40LO7625185 WASHER D.19X25X1 6 
6 AD40LO6045111 ROCKER ARM ASSY 1 

6 KDISC. 
(AD40LO6045087)  1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 4 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 4 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 4 
13 AD40LO1541193 ROCKERARM 6 
14 AD40LO1541220 ROCKERARM 3 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN D10 1 
18 AD40LO9000148 PLUG D11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 4 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 12 

27 AD40LO4535015 VALVE STEM SEAL 6 
28 AD40LO9652157 INTAKE VALVE 3 
29 AD40LO9685150 EXHAUST VALVE 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 12000 v - TIMING SYSTEM 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 12000 v - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WASHER D. 11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D. 
10,5X32X4 1 

5 AD40LO6800090 STUD M10X70RAD. 
CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 12000 v - SPEED GOVERNOR 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 12000 v - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 4 

10 KDISC. 
(AD40LO6320073)  2 

12 KDISC. 
(AD40LO2675127)  1 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380104 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281 SILC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR RADIALE RIG 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 12000 v - CONTROLS 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 12000 v - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 COPPER WASHER 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h. 8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 12000 v - THERMOSTAT UNIT 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 12000 v - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 12000 v - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 12000 v - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 3 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 4 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486266 INTAKE MANIFOLD 1 

24 AD40LO4420081 INTAKE MANIFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 50 

 PAGURO 12000 v - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 12000 v - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2185548 CONNECTION 
CABLE 2 

2 AD40LO2100089 
(AD40LO2100098) 

GLOW PLUG 3 

6 AD40LO2471019 NYLON COLLAR 
PLT2I-MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 12000 v - 3rd PTO 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 12000 v - 3rd PTO 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 12000 v - CRANKSHAFT 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 12000 v - CRANKSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1051105 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 3 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 12000 v - PISTON / CONNECTING ROD 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 12000 v - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 3 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 3 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 3 

2 AD40LO1526226 CONNECTING ROD 
ASSY 3 

3 AD40LO8211248 RINGS STAND. 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 3 

5 AD40LO1261099 PISTON CIRCLIP 6 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 



    
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 12000 v - CRANKCASE 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 12000 v - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1511271 LDW1003 CRANKCASE 
ASSEMBLY 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 4 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

20 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 

50 AD40LO8205109 CRANKCASE GASKET 
SET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 12000 v - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 12000 v - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FALGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 12000 v - OIL PUMP 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 12000 v - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



    
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 12000 v - OIL FILTER 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 12000 v - OIL FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FLTER 
CONNECTION 1 

2 AD40LO2175283 
(AD40LO2175107) 

OIL CARTRID. SPARE 
PART KOHLER 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 12000 v - OIL DIPSTICK 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 12000 v - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-GOM. 
NITRIL D2000 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 12000 v - OIL COOLER 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 12000 v - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

2 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 12000 v - COOLANT INLET FLANGE 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 12000 v - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 12000 v - COOLANT PUMP 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 12000 v - COOLANT PUMP 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1770178 THERMOSTAT 2 
2 AD40LO6584540 WATER PUMP ASSLY 1 

3 AD40LO4580215 WATER PUMP GASKET 
STEEL FOAM 1 

4 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 12000 v - OIL PAN 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 12000 v - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645551 OIL SUMP 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 19 

4 AD40LO9485272 OIL RETURN PIPE 1 

5 AD40LO1200274 OR D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE) 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 12000 v - FITTING FOR CAB HEATING 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 12000 v - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 12000 v - FUEL FILTER 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 12000 v - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 7 

7 AD40LO8760110 SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 12000 v - FUEL FEED PUMP 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 12000 v - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 12000 v - FLYWHEEL 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 12000 v - FLYWHEEL 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



    
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 12000 v - ENGINE FLANGE /BACKPLATE 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 12000 v - ENGINE FLANGE /BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



    
PAGURO - SPARE PARTS CATALOGUE 

 86 

PAGURO 12000 v - AIR INLET ACCESORIES 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 12000 v - AIR INLET ACCESORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 88 

 PAGURO 12000 v - PULLEYS / BELT 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 12000 v - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 12000 v - STARTING MOTOR 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 91 

PAGURO 12 000 v - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



    
PAGURO - SPARE PARTS CATALOGUE 

 92 

 PAGURO 12000 v - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW M6X40-
5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 

PAGURO 12500 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 12500 - TAB.1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 12500 - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01YA0001 ENGINE YANMAR 
3TNV88 1 

2 AD10NA0022-00 EXHAUST SYSTEM P12.5 1 

3 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 

5 AD01FI0001-01 SHOCK ABSORBER 
INTERNAL 6 

6 AD12ST0120-01 DISTRIBUTION BRACKET 
P12.5 1 

7 AD12ST0122-01 BELL BRACKETE ASP SIDE 
P12.5 1 

7 AD12ST0123-01 BELL BRACKET SCA SIDE 
P12.5 1 

8 AD12ST0124-02 EXTERNAL FRAME P12.5 1 
9 AD03ZA0053-00 ROTOR P12.5 1 

10 AD40CU0005 ROTOR BEARING P12.5 1 
11 AD44ZA0033-00 STATOR P12.5 1 
12 AC05ZA0015-00 ALTERNATOR P12.5 1 

13 AD16RARO17X2
3X1.5 WASHER, COPPER 1 

14 AD13O0292C CLOSING PLUG 3/8 1 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 12500 - TAB.2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 12500 - TAB.2 
 

POS. CODE DESCRIPTION Q.TY 

1 AC08SC0024-00 ELECTRICAL PLANT 
P12.5 1 

2 AD09TR0002 TRANSFORMER, 
CURRENT 1 

3 AD09AT0005 TERMOSWITCH 1 
4 AD09RE0016 RELE' 2 
6 AD09CO0750 CAPACITOR 2 

7 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

8 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

9 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

10 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

11 AD38AD0012 STICKER, CONTROL 
PANEL 1 

12 AC30SC0001-00 CABLE, 15MT 1 

13 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

14 AC30SC0002-00 CABLE, 15MT + ATS25 1 

15 AD08DR0005-00 CONTROL PANEL ATS-
25 WITH CABLE 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 12500 - TAB.3 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 12500 - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 

1 AC10SB0022-00 CAPSULE P12.5, 
COMPLETE 1 

2 AD38AD0047-00 WAVE ASP, ADHESIVE 
P12.5 1 

2 AD38AD0048-00 WAVE SCA, ADHESIVE 
P12.5 1 

3 D19GI0001 COPRIGIUNTO  
4 D18MT0004 MOUSSE 14X8 1 
5 AD12ST0124-02 FRAME, EXTERNAL 2 
6 AD11FI0005 SHOCK ABSORBER, EXT. 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 8 

9 AD23TR0001 HOOK, CAPSULE 22 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0025-00 INSULATION FOAM 
CAPSULE P12.5 LID 1 

12 AC12MT0026-00 INSULATION FOAM 
CAPSULE P12.5 BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 12500 - CYLINDER BLOCK 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 12500 - CYLINDER BLOCK 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO729005-01560 
BLOCK ASSY, 
CYLINDER 1 

5 AD40LO124060-01050 PLUG, PT1/8 1 
6 AD40LO129001-01250 PLUG, 50 1 
7 AD40LO124160-01910 PLUG, PT1/4 2 
8 AD40LO124160-01910 PLUG, PT1/4 1 
9 AD40LO171051-01921 PLUG, NPTF1 1 

10 AD40LO129150-02020 
BOLT, METAL 
CAP 8 

13 AD40LO129795-02411 
BUSH, 
CAMSHAFT 1 

14 AD40LO27241-120000 PLUG, 12 2 
15 AD40LO27241-300000 PLUG 30 6 
25 AD40LO129001-02930 BEARING, MAIN 4 

28 
AD40LO129150-02930 

BEARING, 
THRUST 2 

31 AD40LO129004-01190 SPACER 1 
32 AD40LO129150-01200 BOLT, HEAD 14 
33 AD40LO129001-01340 GASKET, HEAD 1 

34 AD40LO129150-02870 
BEARING, 0.25 
US 4 

37 AD40LO129150-02940 
BEARING, 
THRUST 0.25 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 12500 - GEAR HOUSING 
 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 12500 - GEAR HOUSING 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 719802-01500 CASE ASSY, GEAR 1 
4 23876-030000 PLUG, R03 1 
5 23876-040000 PLUG, R04 1 
6 129795-01800 SEAL, OIL 1 
7 119802-32100 COVER ASSY 1 
8 119802-32070 COVER 1 
9 129900-32130 VALVE, RELIEF 1 

10 129418-32320 SPRING 1 
11 129001-32330 PLUG 1 
12 119802-01520 FLANGE, GEAR CASE 1 
13 119802-01561 STUD, M8X25 3 
14 124160-01751 COVER, FILLER 1 
15 124240-01871 COVER 1 
16 129795-01950 PIPE, KNOCK L=18 2 
17 119609-32040 O-RING, P16 4 
18 119802-32111 ROTOR, INNER 1 
19 119802-32120 ROTOR, OUTER 1 
20 119802-32130 SCREW, M6X16 7 
21 121850-51960 O-RING 1 
22 129001-91841 BOLT, M8X85 3 
23 24311-000320 O-RING, 1AP32.0 1 
24 26106-080162 BOLT, M8X 16 PLATED 4 
25 26106-080162 BOLT, M8X 16 PLATED 3 
26 26106-080552 BOLT, M8X 55 PLATED 12 
27 26306-080002 NUT, M8 3 
28 121023-01551 COVER 1 
29 24341-000240 O-RING, 1AS24.0 1 
30 26106-060162 BOLT, M6X 16 PLATED 2 
31 977770-1207F GASKET.LIQUID 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 12500 - FLYWHEEL HOUSING & OIL SUMP 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 12500 - FLYWHEEL HOUSING & OIL SUMP 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129100-01580 PIN, M8X16 2 
2 171487-01600 HOUSING, FLYWHEEL 1 
3 119620-01750 CAP 1 
4 26206-100252 BOLT, M10X 25 PLATED 6 
5 26206-100302 BOLT, M10X 30 PLATED 2 
6 129100-01730 SPACER, OIL SUMP 1 
8 129175-01770 SUMP ASSY, OIL 1 
9 119640-01640 PLUG, DRAIN M22 1 

11 22190-220002 WASHER, SEAL 22 1 
12 26106-080162 BOLT, M8X 16 PLATED 4 
13 26106-080252 BOLT, M8X 25 PLATED 2 
14 26106-080452 BOLT, M8X 45 PLATED 20 

14-1 26106-080452 BOLT, M8X 45 PLATED 16 
15 129100-01580 PIN, M8X16 2 
16 129100-01640 CASE ASSY, OIL SEAL 1 
18 129795-01780 SEAL, OIL 1 
19 129486-01670 BOLT, M8X30 6 
20 26106-080352 BOLT, M8X 35 PLATED 3 
21 977770-1207F GASKET.LIQUID 1 
22 26106-080502 BOLT, M8X 50 PLATED 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 12500 - CYLINDER HEAD & BONNET 
 
 

 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 12500 - CYLINDER HEAD & BONNET
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

NO. CODE: AD40Y DESCRIPTION Q.TY 
1 129900-07900 LIFTER 1 
2 26106-080162 BOLT, M8X 16 PLATED 4 
3 129004-11241 SHAFT ASSY, ROCKER 1 
4 129004-11251 SHAFT, ROCKER ARM 1 
6 119802-11260 SUPPORT, ROCKER ARM 2 
7 119802-11270 SUPPORT, ROCKER ARM 2 
8 119802-11280 STUD 3 
9 129150-11280 SPRING 3 

10 129004-11650 ARM, ROCKER 6 
11 129150-11230 SCREW, VALVE ADJUST 6 
13 129150-11750 NUT, M8 6 
14 129150-11370 CAP, VALVE 6 
15 129004-11700 HEAD ASSY, CYLINDER 1 
19 120130-11860 GUIDE, VALVE 3 
21 129150-11810 GUIDE, VALVE 3 
23 27241-400000 PLUG, 40 2 
24 129004-11130 VALVE, INTAKE 3 
25 129100-11112 VALVE, EXHAUST 3 
26 129795-11120 SPRING, VALVE 6 
27 129795-11180 RETAINER, SPRING 6 
28 121400-11340 SEAL, VALVE STEM 3 
29 124460-11340 SEAL, VALVE STEM 3 
30 27310-080001 COTTER, 8 6 
32 119625-11880 SEAT, NOZZLE 3 
33 129004-11900 RETAINER, NOZZLE 3 
34 120270-54410 WASHER, INJECTOR 3 
35 22351-060012 PIN, SPRING 6.0X12 2 
36 26106-080252 BOLT, M8X 25 PLATED 2 
37 26106-080352 BOLT, M8X 35 PLATED 3 
38 26106-080502 BOLT, M8X 50 PLATED 6 
39 124160-01751 COVER, FILLER 1 
40 129004-11350 BONNET ASSY, HEAD 1 
41 129004-03010 PLATE 1 
42 129150-03070 BAFFLE, BREATHER 1 
43 119802-03110 PLATE 1 
44 119802-03121 COVER, DIAPHRAGM 1 
45 119802-03130 DIAPHRAGM 1 
46 119802-03141 SPRING, DIAPHRAGM 1 
49 129004-11310 GASKET, BONNET 1 
50 22857-500100 SCREW, 5X10 4 
51 22857-500100 SCREW, 5X10 4 
52 124160-11360 KNOB 3 
53 24311-000120 O-RING, 1AP12.0 3 
54 24311-000320 O-RING, 1AP32.0 1 
55 119802-11870 PROTECTOR, NOZZLE 3 
56 977770-1207F GASKET.LIQUID 1 
57 129470-07230 LIFTER 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 12500 - SUCTION MANIFOLD 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 12500 - SUCTION MANIFOLD
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y DESCRIPTION Q.TY 
1 129004-03080 PIPE , BREATHER 1 
2 129410-03990 CLAMP 22 2 
3 129004-12100 MANIFOLD, AIR INTAKE 1 
5 129001-12110 GASKET, MANIFOLD 1 
6 26106-080202 BOLT, M8X 20 PLATED 4 
7 26106-080802 BOLT, M8X 80 PLATED 1 
8 129619-12580 JOINT, AIR HEATER 1 
9 129100-77500 HEATER, AIR 12V 1 

10 129100-77510 GASKET, AIR HEATER 1 
11 129470-77590 GASKET 1 
12 26106-080452 BOLT, M8X 45 PLATED 4 
13 129477-12500 SILENCER ASSY 1 
15 129477-12530 PLATE 1 
16 124770-12540 ELEMENT 1 
17 23000-048000 CLAMP, 48 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 12500 - CAMSHAFT & DRIVING GEAR 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 12500 - CAMSHAFT & DRIVING GEAR 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y DESCRIPTION Q.TY 
1 129150-14200 TAPPET 6 
2 129150-14400 ROD, PUSH L=178 6 
3 129004-14580 CAMSHAFT ASSY 1 
4 129150-02450 BEARING, THRUST 1 
7 129150-14101 GEAR, CAMSHAFT 1 
8 22512-070140 KEY, 7X 14 1 
9 26106-080142 BOLT, M8X 14 PLATED 2 

10 119802-25051 SHAFT, IDLE 1 
11 119802-25100 GEAR ASSY, IDLE 1 
14 119802-25070 BUSH, IDLE GEAR 1 
15 26106-080402 BOLT, M8X 40 PLATED 3 
16 129150-25301 BOLT 4 
17 119802-25901 GEAR, PUMP 1 
18 158552-51151 FLANGE 1 
19 22217-140000 WASHER, SPRING 14 1 
20 26776-140002 NUT, LOCK M14 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 12500 - CRANKSHAFT & PISTON 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 12500 - CRANKSHAFT & PISTON
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129004-21002 CRANKSHAFT ASSY 1 
2 129100-01580 PIN, M8X16 1 
5 119802-21202 GEAR, CRANKSHAFT 1 
6 22512-070140 KEY, 7X 14 1 
8 22351-030010 PIN, SPRING 3.0X10 1 
9 129175-21650 V-PULLEY 1 

10 129795-21661 WASHER 1 
11 121850-21680 BOLT 1 
12 121111-21501 BOLT, FLYWHEEL 6 
13 129175-21580 FLYWHEEL ASSY 1 
15 124550-21600 GEAR, RING 1 
16 129005-22080 PISTON ASSY 3 
18 129005-22500 RING SET, PISTON 3 
22 129202-22300 PIN, PISTON D26 L70 3 
23 22252-000260 RING, 26 6 

24 729402-23100 
ROD ASSY, 

CONNECTING 3 

28 129100-23910 BEARING, PISTON PIN 3 

29 
121550-23200 

BOLT, CONNECTING 
ROD 6 

30 129150-23600 BEARING, CRANK PIN 3 
32 129150-23610 BEARING, 0.25 US 3 
34 129005-22900 PISTON ASSY, 0.25 OS 3 
36 129005-22950 RING SET, 0.25 OS 3 
40 22512-070160 KEY, 7X 16 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 12500 - LUB OIL SYSTEM 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 12500 - LUB OIL SYSTEM 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 171420-34800 DIPSTICK, OIL 1 
2 121520-34810 GUIDE, DIPSTICK 1 
3 119802-35100 BRACKET ASSY, FILTER 1 
4 119802-35110 BRACKET, FILTER 1 
5 129100-35140 STUD 1 
6 129150-35042 GASKET 1 
7 129150-35091 PIPE ASSY, OIL INLET 1 
8 129150-35153 FILTER 80X80L 1 
9 129150-35111 GASKET 1 

10 26106-080202 BOLT, M8X 20 PLATED 3 
11 26106-080352 BOLT, M8X 35 PLATED 2 
12 114250-39450 SWITCH, 0.5KG 1 
13 124160-39140 BOLT, PIPE JOINT M10 1 
14 119802-39450 PIPE ASSY, OIL 1 
15 129005-59830 BOLT ASSY, JOINT M8 1 
16 23857-030000 BOLT, JOINT 3 1 
17 22190-080002 WASHER, SEAL 6 1 
18 22190-080002 WASHER, SEAL 6 1 
19 22190-100002 WASHER, SEAL 10 2 
20 26366-060002 NUT, M6 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 12500 - COOLING FRESH WATER SYSTEM 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 12500 - COOLING FRESH WATER SYSTEM 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129247-42000 PUMP ASSY, WATER 1 
3 129150-42059 GASKET 1 
4 129263-42120 PLATE 1 
8 129150-42300 FLANGE 1 
9 129150-42319 GASKET 1 

11 129054-42320 O-RING 1 
12 26577-060152 SCREW, M6X15 3 
13 26106-060202 BOLT, M6X 20 PLATED 2 
14 26116-060162 BOLT, M6X 16 PLATED 3 
16 129916-49740 PLUG, R03 2 
17 22137-080000 WASHER, 8 1 
18 129156-44760 WASHER 1 
19 22217-080000 WASHER, SPRING 8 1 
20 25132-004400 V-BELT, A44 1 
21 26106-060102 BOLT, M6X 10 PLATED 4 
22 26106-080552 BOLT, M8X 55 PLATED 2 
23 26106-080552 BOLT, M8X 55 PLATED 1 
24 26106-080652 BOLT, M8X 65 PLATED 1 
25 129470-49540 COVER, THERMOSTAT 1 
26 129795-49551 GASKET 1 
27 129470-49801 THERMOSTAT, 76.5 1 
28 129470-49810 GASKET, THERMOSTAT 1 
29 26106-080252 BOLT, M8X 25 PLATED 1 
30 129470-49200 JOINT, RUBBER 1 
31 129470-49220 RETAINER 1 
32 129470-49240 JOINT, RUBBER 28 1 
33 129470-49250 PIPE, WATER 1 
34 129170-49260 JOINT 1 
35 23000-041000 CLAMP, 41 6 
36 26106-080352 BOLT, M8X 35 PLATED 1 
37 129486-42050 GASKET, WATER PUMP 1 
38 23414-080000 GASKET, 8X1.0 1 
39 26106-080122 BOLT, M8X 12 PLATED 1 
40 129670-49290 COCK ASSY, R1/8 1 
43 119620-49290 COCK ASSY, 1/4 1 
44 129263-49610 PIPE, WATER 1 
45 129263-49710 PIPE, WATER 1 
46 124722-59050 CLIP, HOSE 9 2 
47 129263-49620 PIPE, WATER 1 
48 129263-49720 PIPE, WATER 1 
49 124722-59050 CLIP, HOSE 9 2 
50 120445-44530 TANK, SUB 1 
51 120445-44540 SUPPORT 1 
52 127610-91350 SWITCH, 95 1 
53 121450-42450 PLUG, M16 1 
54 124465-44950 GASKET, 16 1 
55 129550-42350 V-PULLEY, D=120 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 12500 - COOLING SEA WATER SYSTEM 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 12500 - COOLING SEA WATER SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y DESCRIPTION Q.TY 
1 129647-42500 PUMP ASSY, WATER 1 
2 129647-42150 BRACKET, PUMP 1 
3 129579-42501 PUMP ASSY, WATER 1 
5 121575-42021 SHAFT, IMPELLER 1 
6 124223-42040 KEY 1 
7 124223-42070 PIECE 1 
8 124223-42080 SEAL, TC13X28X7 1 
9 124223-42091 IMPELLER 1 

10 124223-42110 GASKET, WATER PUMP 1 
11 121575-42120 COVER, BEARING 1 
12 121575-42150 COVER 1 
13 129579-42160 PLATE 1 
14 129579-42190 COVER 1 
15 124070-42400 V-PULLEY 1 
16 124070-42420 WASHER 2 
17 22242-000150 RING, 15 1 
18 22252-000350 RING, 35 1 
19 24107-062024 BEARING, BALL 6202ZZ 2 
20 26014-080162 BOLT, M8X 16 2 
21 26113-040088 BOLT, M4X 8 6 
22 129579-42590 NUT, M8 1 
23 104214-42780 V-BELT, HM30 1 
24 26106-060082 BOLT, M6X 8 PLATED 4 
25 129475-49040 PIPE, WATER 1 
26 104407-21600 V-PULLEY 1 
27 129080-49010 PIPE, WATER 1 
28 171487-49010 PIPE, WATER 1 
29 129475-49020 PIPE, WATER 1 
30 23000-035000 CLAMP, 35 2 
31 129579-49460 RETAINER, D32 2 
32 124460-77680 RETAINER 1 
33 23000-035000 CLAMP, 35 4 
34 23061-070300 PIPE, 7X 300 1 
35 26106-080162 BOLT, M8X 16 PLATED 1 
36 129670-49290 COCK ASSY, R1/8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 12500 - COOLING FRESH WATER COOLER 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 12500 - COOLING FRESH WATER COOLER 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129150-13110 GASKET 1 
2 26306-080002 NUT, M8 2 
3 129619-13560 ELBOW 1 
4 129472-18090 GASKET 1 
5 129176-44900 COOLER ASSY, WATER 1 
6 129176-44000 COOLER ASSY, WATER 1 
8 119620-49290 COCK ASSY, 1/4 1 

12 124160-49480 JOINT, PIPE 2 
13 23414-170000 GASKET, 17X1.0 1 
14 23894-030002 PLUG, G3/8 1 
15 27241-280000 PLUG, 28 7 
16 27241-400000 PLUG, 40 1 
17 129170-44110 CORE ASSY, COOLER 1 
18 129470-44440 COVER, A 1 
19 129470-44450 COVER, B 1 
20 129171-44600 FILLER ASSY 1 
21 120445-44640 GASKET 1 
22 24321-000750 O-RING, 1AG75.0 2 
23 26106-080162 BOLT, M8X 16 PLATED 4 
24 26106-080252 BOLT, M8X 25 PLATED 4 
25 124460-77680 RETAINER 1 
26 23061-070300 PIPE, 7X 300 1 
27 26106-081002 BOLT, M8X100 PLATED 4 
28 26115-080202 BOLT, M8X 20 4 
29 23876-030000 PLUG, R03 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 12500 - FUEL INJECTION PUMP 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 12500 - FUEL INJECTION PUMP 
 

 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 729247-51390 PUMP ASSY, INJECTION 1 
4 158552-51670 JOINT, OVER FLOW 1 

33 158600-51270 STOPPER, TAPPET 1 
34 158563-51281 O-RING, 4D S6 1 
35 158563-51281 O-RING, 4D S6 1 
36 158560-51300 VALVE ASSY, DELIVERY 3 
44 158563-51330 SPRING, DELIVERY 3 
45 158601-51340 HOLDER, DELIVERY 3 
48 158553-51551 JOINT 1 
49 158601-51550 PLUG 1 
50 119802-51560 PLUG, BARREL 1 
51 158552-51570 GASKET 3 
52 158552-51570 GASKET 1 
53 158557-51570 PLUG 1 
54 158601-51570 PLUG 1 
55 158552-51580 LIFTER 1 
56 119802-51590 TIMER SET 1 
57 119802-51600 TIMER ASSY 1 
60 158553-51670 O-RING, 1011 1 
61 119802-51680 RING, BACK UP 1 
62 119802-51690 O-RING 1 
63 24356-010200 O-RING, 4D1020 1 
64 24372-000150 RING, BACK UP T2P15 1 
65 158552-51600 GASKET 1 
66 158553-51630 SPRING, TIMER 1 
68 158553-51640 ELEMENT 1 
69 158601-51650 JOINT, OVER FLOW 1 
70 158553-51660 O-RING, P14 1 
71 158553-51680 GASKET 1 
77 158552-52100 PUMP ASSY, FUEL FEED 1 
78 158552-52500 O-RING 1 
79 158552-52310 O-RING 1 
80 22190-120002 WASHER, SEAL 12 2 
81 22190-120002 WASHER, SEAL 12 2 
82 22190-180002 WASHER, SEAL 18 2 
83 22217-140000 WASHER, SPRING 14 1 
84 22312-050140 PIN, PARALLEL M5X14 2 
85 22351-050010 PIN, SPRING 5.0X10 2 
87 119802-51090 KEY, 4X16 1 
88 23857-060000 BOLT, JOINT 6 1 
90 24311-000070 O-RING, 1AP7.0 1 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
91 158552-52400 O-RING, 4E S42 1 
92 24356-010180 O-RING, 4D1018 1 
93 24356-010200 O-RING, 4D1020 1 
94 26106-060102 BOLT, M6X 10 PLATED 1 
95 158553-51770 BOLT 4 
99 26450-080452 BOLT, M8X 45 4 

100 26776-140002 NUT, LOCK M14 1 
120 158601-51770 PISTON 1 
121 158552-51780 SPRING 1 
122 158601-51790 PLUG 1 
123 22190-120002 WASHER, SEAL 12 1 
124 22190-180002 WASHER, SEAL 18 1 
125 23887-120002 PLUG, 12 1 
128 129916-59020 JOINT, PIPE 12 1 
130 119802-51250 RETAINER, PUMP 1 
131 26106-080162 BOLT, M8X 16 PLATED 1 
132 26106-080202 BOLT, M8X 20 PLATED 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 12500 - GOVERNOR 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 12500 - GOVERNOR
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
2 158553-61050 GASKET 1 
3 158553-61070 GASKET 1 
5 129155-51280 O-RING, S6 1 

21 129255-61410 NUT, LOCK 1 
22 119807-61420 SPRING, RETURN 1 
23 129246-61441 LEVER, REGULATOR 1 
24 129155-61460 BOLT, IDLE 1 
53 26106-060102 BOLT, M6X 10 PLATED 1 
59 119660-61901 RETAINER, SHAFT 1 
63 22190-120000 WASHER, SEAL 12 1 
65 23887-120002 PLUG, 12 1 
67 26106-060102 BOLT, M6X 10 PLATED 1 
68 26756-060002 NUT, LOCK M6 1 
82 24341-000280 O-RING, 1AS28.0 1 

82-1 158552-61900 O-RING 1 
83 26106-060142 BOLT, M6X 14 PLATED 2 
84 26106-060142 BOLT, M6X 14 PLATED 4 
85 26106-060202 BOLT, M6X 20 PLATED 10 

101 119653-77950 SOLENOID, STOP 1 
103 171002-66830 SCREW 1 

104 129246-61061 
COVER, GOVERNOR 

CASE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 12500 - FUEL INJECTION VALVE 
 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 12500 - FUEL INJECTION VALVE 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 729246-53101 VALVE ASSY,INJECTION 3 
2 129246-53001 VALVE ASSY,INJECTION 3 
5 114250-53080 NUT, NOZZLE D16.95 3 

10 114250-53120 SPRING, NOZZLE 3 
11 114250-53130 SEAT, SPRING 3 
12 114250-53140 PLATE 3 
13 114250-53210 PIN 6 
14 114250-53400 SHIM SET 3 
26 129270-59550 PIPE, FUEL 2 
27 119802-59570 PIPE, FUEL 1 
28 129270-59580 CAP 1 
29 23000-013000 CLAMP, 13 7 
30 129150-59120 RETAINER, PIPE 2 
33 129150-59131 BOLT, M4X14 4 
35 129004-59811 PIPE ASSY, INJECTION 1 
39 129004-59821 PIPE ASSY, INJECTION 1 
43 129004-59831 PIPE ASSY, INJECTION 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 12500 - FUEL LINE 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 12500 - FUEL LINE 
 

 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129004-55611 BRACKET, FILTER 1 
2 119802-55800 FILTER, FUEL 1 
3 26106-080302 BOLT, M8X 30 PLATED 2 
4 119802-59100 PIPE, FUEL 1 
5 119802-59110 PIPE, FUEL 1 
6 23000-016000 CLAMP, 16 4 
7 119225-52102 PUMP ASSY, FUEL FEED 1 
8 119802-55700 SEPARATOR ASSY 1 
9 119802-55710 ELEMENT 1 

10 129100-55690 RING, RETAINING 1 
11 24321-000650 O-RING, 1AG65.0 1 
12 24311-000160 O-RING, 1AP16. 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 12500 - STARTING MOTOR 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 12500 - STARTING MOTOR 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129129-77010 STARTER ASSY 1 
2 X0283060061 ROLLER 5 
3 129129-77460 SCREW 2 
4 X9490561370 NUT 1 
5 X9491200240 BALL 1 
6 129129-77210 YOKE ASSY 1 
7 129129-77220 ARMATURE ASSY 1 
8 129129-77230 BEARING 1 
9 129129-77240 BEARING 1 

10 129129-77250 STARTER 1 
11 X0280210230 NUT 1 
12 X0283270140 RETAINER 1 
13 X9491703371 SPRING, COIL 1 
14 129129-77390 CLUTCH ASSY, STARTER 1 
17 129129-77400 SHAFT 1 
18 129129-77410 SPRING, COIL 1 
19 129129-77420 PINION 1 
20 129129-77430 RING 1 
21 129129-77260 RETAINER 1 
22 129129-77270 PINION 1 
23 129129-77280 HOUSING 1 
24 129129-77290 FRAME 1 
25 129129-77300 HOLDER ASSY 1 
26 X9491730461 SPRING 4 
27 129129-77310 SWITCH ASSY 1 
28 129129-77320 BOLT 2 
29 129129-77330 BOLT 2 
30 129129-77340 SPRING 1 
31 129129-77350 O-RING 2 
32 129129-77362 COVER 1 
34 129129-77380 CAP 1 
35 26116-120252 BOLT, M12X 25 PLATED 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 12500 - GENERATOR 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 12500 - GENERATOR 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 129410-77330 ADJUSTER 1 
2 129423-77200 GENERATOR, 12V-40A 1 
3 X9490561001 NUT 1 
4 119620-77380 ROTOR ASSY 1 
5 119620-79240 BALL BEARING 1 
6 119620-79250 COVER, BEARING 1 
7 119620-79360 WASHER, THRUST 1 
8 119620-77421 FRAME ASSY, DRIVE 1 
9 119620-79200 BALL BEARING 1 

10 119620-79210 PLATE 1 
11 119620-79220 SCREW 4 
12 119620-79230 BOLT, STUD 2 
13 119620-77440 FLAME ASSY, REAR 1 
14 129240-79300 COVER 1 
15 119620-77461 PULLEY 1 
16 119620-77471 NUT 1 
17 129423-77710 REGULATOR ASSY 1 
18 119620-79260 HOLDER 1 
19 119620-79270 HOLDER, BRUSH 1 
20 119620-77480 BRUSH ASSY 2 
21 119620-79280 SPRING 2 
22 119620-79290 SCREW 1 
23 119620-79300 SCREW 1 
24 119620-79310 BOLT 3 
25 119620-79320 SCREW W/WASHER 2 
26 119620-79330 BOLT 2 
27 119620-79340 INSULATION BUSH 1 
28 119620-79350 NUT 2 
29 119620-77490 COLLAR 1 
30 129795-01900 STUD 1 
31 26306-100002 NUT, M10 1 
32 26106-080452 BOLT, M8X 45 PLATED 1 
33 119650-77910 RELAY ASSY, GLOW 1 
36 129211-77920 TIMER 1 
37 119643-66900 DIODE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 12500 - GASKET SET 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 12500 - GASKET SET 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: AD40Y... DESCRIPTION Q.TY 
1 729150-92800 GASKET SET 1 
2 129001-01340 GASKET, HEAD 1 
3 121850-51960 O-RING 1 
4 124460-11340 SEAL, VALVE STEM 3 
5 119802-11870 PROTECTOR, NOZZLE 3 
6 119625-11880 SEAT, NOZZLE 3 
7 129004-11310 GASKET, BONNET 1 
8 129470-77590 GASKET 1 
9 129150-13110 GASKET 1 

10 24321-000750 O-RING, 1AG75.0 2 
11 121400-11340 SEAL, VALVE STEM 3 
12 129150-35042 GASKET 1 
13 129486-42050 GASKET, WATER PUMP 1 
14 129795-49551 GASKET 1 
15 129470-49810 GASKET, THERMOSTAT 1 
16 120445-44640 GASKET 1 
17 22190-080002 WASHER, SEAL 6 2 
18 124465-44950 GASKET, 16 1 
19 24311-000120 O-RING, 1AP12.0 3 
20 24311-000320 O-RING, 1AP32.0 2 
21 24341-000240 O-RING, 1AS24.0 1 
22 129472-18090 GASKET 1 
23 129001-12110 GASKET, MANIFOLD 1 
24 129150-35111 GASKET 1 
25 22190-220002 WASHER, SEAL 22 1 
26 22190-100002 WASHER, SEAL 10 2 
27 23414-080000 GASKET, 8X1.0 1 
28 129100-77510 GASKET, AIR HEATER 1 
29 119609-32040 O-RING, P16 4 
30 129400-92430 HONE 1 
31 977770-1207F GASKET.LIQUID 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 14000 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 14000 - TAB.1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 14000 - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD01LO0003 ENGINE LDW 3000RPM 1 

2 AD40LO9543069 EXHAUST MANIFOLD 
P14 1 

3 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

4 AD03ZA0006 ROTOR P14 1 
5 AD40CU0005 ROTOR BEARING P14 1 

6 AD12VE0011-00 COOLING FAN 
P6/9/14/18  1 

7 AC07ZA0003-00 STATOR COMPLETE P14 1 
8 AC05ZA0006 ALTERNATOR P14 1 

9 AD16RAR817X23
X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG3/8 1 

11 AD12ST0017-01 L-BRACKET EMGINE FOR 
P14/18/8.5 1 

12 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER  2 

13 AD12ST0003 U ENGINE FRAME 1 

14 AD11FI0008 INTERNAL SHOCK 
ABSORBER 2 

15 AD12ST0151-00 EXTERNAL FRAME FOR 
P14 1 

16 AD40LO2032436 BELL HOUSING 1 
17 AD40LO9880938 FLYWEEL 3000RPM 1 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 14000 - TAB.2 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 14000 - TAB.2 
 

POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P14/18 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0004 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0400 CAPACITOR 4 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 1 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 14000 - TAB.3 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 14000 - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 
3 AD40AN2402 BALL BEARING 60012RS 

(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 
11 AD40AN3823 WATER PUMP IMPELLER 

(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 14000 - TAB.4 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 14000 - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 

1 AC10SB0006 CAPSULE PAGURO 
14000 1 

2 AD38AD0024 CAPSULE ADHESIVE 
WAVE P14 SCA 1 

2 AD38AD0025 CAPSULE ADHESIVE 
WAVE P14 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 
5 AD12ST0014 EXTERNAL BRACKET  P14 1 
5 AD12ST0015 EXTERNAL BRACKET P14 1 

6 AD11FI0005 EXTERNAL SHOCK 
ABSORBER 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 8 

9 AD23TR0001 HOOK FOR CAPSULE 22 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0005-00 INSULATION FOAM 
CAPSULE P14 LID 1 

12 AC12MT0006-00 INSULATION FOAM 
CAPSULE P14 BOT 1 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 14000 - PUMP FOR OIL EXTRACTION 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 14000 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 

 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 14000 - ELECTROVALVE 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 14000 - ELECTROVALVE 
 

 
 

 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 14000 - FUEL LINES 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 14000 - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 14000 - HOSES FOR WATER COOLER 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 14000 - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340017 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 1 
13 AD40LO9305100 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901119 BOLT 1 
39 AD40LO9580045 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 14000 - COOLANT RADIATOR 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 14000 - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 6 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350440 
(AD40LO7350243) 

RADIATOR LDW1003 
MARINE BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 14000 - COOLANT PUMP 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 14000 - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 14000 - AIR FILTER 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 14000 - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 14000 - EXHAUST GAS ACCESSORIES 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 14000 - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 14000 - 1st PTO ACCESSORIES 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 14000 - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 AD40LO2816088 RING GEAR 1 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 14000 - CYLINDER HEAD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 14000 - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 SHUTTER CAP D18 2 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 3 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS 8 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 8 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER D.8X15X1,5 1 
17 AD40LO4845200 VALVE GUIDE 6 
18 AD40LO8000197 VALVE SEAT INLET 3 
19 AD40LO8000211 VALVE SEAT EXHAUST 3 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 3 

24 AD40LO3527517 PRECHAMBER SPACER 9 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 3 

26 AD40LO4730004 
HEAD GASKET 1003 
THICK.1,43 META. 

(47308 
1 

26 AD40LO4730005 HEAD GASKET 1003 
TH.1,53 STEEL 1 

26 AD40LO4730012 
HEAD GASKET 1003 
THICK.1,63 META. 

(47308 
1 

40 AD40LO8205108 HEAD/FUEL SYSTEM 
GASKET SET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 14000 - HEAD COVER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 14000 - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125726 ROCKER ARM COVER 
ASSY LDW1003 1 

3 AD40LO5066222 
BREATHING SYSTEM 
SHEET METAL PLATE 

KDW 1 
1 

4 AD40LO9032093 OIL FILLING CAP 
M30X2 1 

5 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400102 ROCKER ARM COVER 
GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 9 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 14000 - INJECTION SYSTEM 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 14000 - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 6 
2 AD40LO6590290 UNIT PUMP INJECTOR 3 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 6 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 3 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 6 

10 AD40LO9375995 FUEL RAIL FOCS 3 CYL 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL. VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12X1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 

25 KDISC. 
(AD40LO9730206)  4to12

26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C. SLEEVE 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 14000 - CAMSHAFT 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 14000 - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011632 CAMSHAFT 1003 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FEEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 14000 - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 14000 - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 6 
4 AD40LO7625185 WASHER D.19X25X1 6 
6 AD40LO6045111 ROCKER ARM ASSY 1 

6 KDISC. 
(AD40LO6045087)  1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 4 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 4 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 4 
13 AD40LO1541193 ROCKERARM 6 
14 AD40LO1541220 ROCKERARM 3 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN D10 1 
18 AD40LO9000148 PLUG D11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 4 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 12 

27 AD40LO4535015 VALVE STEM SEAL 6 
28 AD40LO9652157 INTAKE VALVE 3 
29 AD40LO9685150 EXHAUST VALVE 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 14000 - TIMING SYSTEM 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 14000 - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WASHER D. 11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D. 
10,5X32X4 1 

5 AD40LO6800090 STUD M10X70RAD. 
CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 14000 - SPEED GOVERNOR 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 14000 - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 4 

10 KDISC. 
(AD40LO6320073)  2 

12 KDISC. 
(AD40LO2675127)  1 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380104 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281 SILC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR RADIALE RIG 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 14000 - CONTROLS 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 14000 - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 COPPER WASHER 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h. 8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 14000 - THERMOSTAT UNIT 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 14000 - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 14000 - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 14000 - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 3 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 4 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486266 INTAKE MANIFOLD 1 

24 AD40LO4420081 INTAKE MANIFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 48 

 PAGURO 14000 - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 14000 - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2185548 CONNECTION 
CABLE 2 

2 AD40LO2100089 
(AD40LO2100098) 

GLOW PLUG 3 

6 AD40LO2471019 NYLON COLLAR 
PLT2I-MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 14000 - 3rd PTO 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 14000 - 3rd PTO 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 14000 - CRANKSHAFT 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 14000 - CRANKSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1051105 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 3 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 14000 - PISTON / CONNECTING ROD 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 14000 - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 3 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 3 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 3 

2 AD40LO1526226 CONNECTING ROD 
ASSY 3 

3 AD40LO8211248 RINGS STAND. 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 3 

5 AD40LO1261099 PISTON CIRCLIP 6 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 



        
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 14000 - CRANKCASE 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 14000 - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1511271 LDW1003 CRANKCASE 
ASSEMBLY 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 4 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

20 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 

50 AD40LO8205109 CRANKCASE GASKET 
SET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 14000 - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 14000 - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FALGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 14000 - OIL PUMP 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 14000 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 14000 - OIL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 14000 - OIL FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FLTER 
CONNECTION 1 

2 AD40LO2175283 
(AD40LO2175107) 

OIL CARTRID. SPARE 
PART KOHLER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 14000 - OIL DIPSTICK 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 14000 - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-GOM. 
NITRIL D2000 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 14000 - OIL COOLER 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 14000 - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

2 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 14000 - COOLANT INLET FLANGE 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 14000 - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 14000 - COOLANT PUMP 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 14000 - COOLANT PUMP 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1770178 THERMOSTAT 2 
2 AD40LO6584540 WATER PUMP ASSLY 1 

3 AD40LO4580215 WATER PUMP GASKET 
STEEL FOAM 1 

4 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 14000 - OIL PAN 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 14000 - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645551 OIL SUMP 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 19 

4 AD40LO9485272 OIL RETURN PIPE 1 

5 AD40LO1200274 OR D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE) 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 14000 - FITTING FOR CAB HEATING 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 14000 - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 14000 - FUEL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 14000 - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 7 

7 AD40LO8760110 SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 14000 - FUEL FEED PUMP 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 14000 - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 14000 - FLYWHEEL 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 14000 - FLYWHEEL 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



        
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 14000 - ENGINE FLANGE /BACKPLATE 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 14000 - ENGINE FLANGE /BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



        
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 14000 - AIR INLET ACCESORIES 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 14000 - AIR INLET ACCESORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 14000 - PULLEYS / BELT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 14000 - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 88 

 PAGURO 14000 - STARTING MOTOR 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 14000 - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



        
PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 14000 - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW M6X40-
5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 14000 3-PHASE 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 14000 3-PHASE - TAB.1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 14000 3-PHASE - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0003 ENGINE LDW1003 
3000RPM 1 

2 AD40LO9543069 EX-HAUST MANIFOLD 
P14 1 

3 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

4 AD03ZA0011 ROTOR P14/18 PHASE 1 

5 AD40CU0002 ROTOR BEARING P14/18 
PHASE 1 

6 AD12VE0011-00 COOLING FAN 
P6/9/14/18 1 

7 AC07ZA0011-00 STATOR COMPLETE 
P14/18 PHASE 1 

8 AC05ZA0016-00 ALTERNATOR P14/18 
PHASE 1 

9 AD16RARO17X2
3X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 3/8 1 

11 AD12ST0017-01 L - BRACKET ENGINE FOR 
P14/18/8.5 1 

12 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER 2 

13 AD12ST0003 U ENGINE FRAME 1 

14 AD11FI0008 INTERNAL SHOCK 
ABSORBER 2 

15 AD12ST0151-00 EXTERNAL FRAME FOR 
P14 1 

16 AD40LO2032436 BELL HOUSING 1 
17 AD40LO9880938 FLYWHEEL 3000RPM 1 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 14000 3-PHASE - TAB.2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 14000 3-PHASE - TAB.2 
 

POS. CODE DESCRIPTION Q.TY 
1 AD09AT0005 TERMOSWITCH 1 
2 AD09MO0002 CONNECTOR 82X52 1 

3 AD09TR0004 TRANSFORMER, 
CURRENT 1 

4 AD09RE0016 RELE' 2 
5 AD09RS0003 RESISTOR, R47 1 
6 AD40DI4041 DIODES BRIDGE 3 

7 AD04ZA0012 
COMPOUND TRIF.ATN 

28/2 20 KVA 230/400 V. 
50 HZ (ALT. 125 MM) 

1 

8 AD09PR0014 
BOTTER TRANSFORMER 
SINGLEPH. 200VA P230-

400V 
1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 1 

17 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 14000 3-PHASE - TAB.3 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 14000 3-PHASE - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40AN4393 WATER PUMP ST106 
LOMBARDINI/PAGURO 1 

2 AD40AN2470 CIRCLIP 28X1.2 1 
3 AD40AN2402 BALL BEARING 60012RS 

(12X28X8) 1 

4 AD40AN3737 Lipseal 12x24x7 1 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP 4X8 1 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 
11 AD40AN3823 WATER PUMP IMPELLER 

(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 14000 3-PHASE - TAB.4 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 14000 3-PHASE - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 

1 AC10SB0006 CAPSULE PAGURO 
14000 1 

2 AD38AD0024 CAPSULE ADHESIVE 
WAVE P14 SCA 1 

2 AD38AD0025 CAPSULE ADHESIVE 
WAVE P14 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 
5 AD12ST0014 EXTERNAL BRACKET  P14 1 
5 AD12ST0015 EXTERNAL BRACKET P14 1 

6 AD11FI0005 EXTERNAL SHOCK 
ABSORBER 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 8 

9 AD23TR0001 HOOK FOR CAPSULE 22 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0005-00 INSULATION FOAM 
CAPSULE P14 LID 1 

12 AC12MT0006-00 INSULATION FOAM 
CAPSULE P14 BOT 1 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 14000 3-PHASE - PUMP FOR OIL EXTRACTION 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 14000 3-PHASE - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 

 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 14000 3-PHASE - ELECTROVALVE 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 14000 3-PHASE - ELECTROVALVE 
 

 
 

 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 14000 3-PHASE - FUEL LINES 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 14000 3-PHASE - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 14000 3-PHASE - HOSES FOR WATER COOLER 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 14000 3-PHASE - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340017 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 1 
13 AD40LO9305100 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

28 AD40LO1901119 BOLT 1 
39 AD40LO9580045 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 14000 3-PHASE - COOLANT RADIATOR 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 14000 3-PHASE - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 6 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350440 
(AD40LO7350243) 

RADIATOR LDW1003 
MARINE BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 14000 3-PHASE - COOLANT PUMP 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 14000 3-PHASE - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 14000 3-PHASE - AIR FILTER 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 14000 3-PHASE - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 14000 3-PHASE - EXHAUST GAS ACCESSORIES 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 14000 3-PHASE - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 14000 3-PHASE - 1st PTO ACCESSORIES 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 14000 3-PHASE - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 AD40LO2816088 RING GEAR 1 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 14000 3-PHASE - CYLINDER HEAD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 14000 3-PHASE - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 SHUTTER CAP D18 2 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 3 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS 8 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 8 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER D.8X15X1,5 1 
17 AD40LO4845200 VALVE GUIDE 6 
18 AD40LO8000197 VALVE SEAT INLET 3 
19 AD40LO8000211 VALVE SEAT EXHAUST 3 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 3 

24 AD40LO3527517 PRECHAMBER SPACER 9 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 3 

26 AD40LO4730004 
HEAD GASKET 1003 
THICK.1,43 META. 

(47308 
1 

26 AD40LO4730005 HEAD GASKET 1003 
TH.1,53 STEEL 1 

26 AD40LO4730012 
HEAD GASKET 1003 
THICK.1,63 META. 

(47308 
1 

40 AD40LO8205108 HEAD/FUEL SYSTEM 
GASKET SET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 14000 3-PHASE - HEAD COVER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 14000 3-PHASE - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125726 ROCKER ARM COVER 
ASSY LDW1003 1 

3 AD40LO5066222 
BREATHING SYSTEM 
SHEET METAL PLATE 

KDW 1 
1 

4 AD40LO9032093 OIL FILLING CAP 
M30X2 1 

5 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400102 ROCKER ARM COVER 
GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 9 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 14000 3-PHASE - INJECTION SYSTEM 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 14000 3-PHASE - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 6 
2 AD40LO6590290 UNIT PUMP INJECTOR 3 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 6 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 3 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 6 

10 AD40LO9375995 FUEL RAIL FOCS 3 CYL 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL. VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12X1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 

25 KDISC. 
(AD40LO9730206)  4to12

26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C. SLEEVE 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 14000 3-PHASE - CAMSHAFT 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 14000 3-PHASE - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011632 CAMSHAFT 1003 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FEEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 14000 3-PHASE - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 14000 3-PHASE - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 6 
4 AD40LO7625185 WASHER D.19X25X1 6 
6 AD40LO6045111 ROCKER ARM ASSY 1 

6 KDISC. 
(AD40LO6045087)  1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 4 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 4 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 4 
13 AD40LO1541193 ROCKERARM 6 
14 AD40LO1541220 ROCKERARM 3 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN D10 1 
18 AD40LO9000148 PLUG D11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 4 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 12 

27 AD40LO4535015 VALVE STEM SEAL 6 
28 AD40LO9652157 INTAKE VALVE 3 
29 AD40LO9685150 EXHAUST VALVE 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 14000 3-PHASE - TIMING SYSTEM 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 14000 3-PHASE - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 Hex bolt M10x25L, 
1.25P 1 

2 AD40LO7625045 WASHER D. 11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D. 
10,5X32X4 1 

5 AD40LO6800090 STUD M10X70RAD. 
CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 14000 3-PHASE - SPEED GOVERNOR 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 14000 3-PHASE - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0.6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 4 

10 KDISC. 
(AD40LO6320073)  2 

12 KDISC. 
(AD40LO2675127)  1 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 2 

15 AD40LO1380104 INJECTION PUMP 
CONNECTING ROD 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281 SILC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 OIL SEAL 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR RADIALE RIG 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 DU BUSH DIA 
25X28X10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 14000 3-PHASE - CONTROLS 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 14000 3-PHASE - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 COPPER WASHER 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h. 8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 14000 3-PHASE - THERMOSTAT UNIT 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 14000 3-PHASE - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 PLUG 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 14000 3-PHASE - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 14000 3-PHASE - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 3 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 4 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486266 INTAKE MANIFOLD 1 

24 AD40LO4420081 INTAKE MANIFOLD 
GASKET 1 

39 AD40LO9732063 SOC HEAD CAP SCR 
M8X35L 8.8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 14000 3-PHASE - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 14000 3-PHASE - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2185548 CONNECTION 
CABLE 2 

2 AD40LO2100089 
(AD40LO2100098) 

GLOW PLUG 3 

6 AD40LO2471019 NYLON COLLAR 
PLT2I-MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 14000 3-PHASE - 3rd PTO 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 14000 3-PHASE - 3rd PTO 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 14000 3-PHASE - CRANKSHAFT 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 14000 3-PHASE - CRANKSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1051105 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 3 

5 AD40LO2280149 KEY FOR OIL PUMP 
ROTOR 8MM 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 14000 3-PHASE - PISTON / CONNECTING ROD 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 14000 3-PHASE - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 3 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 3 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 3 

2 AD40LO1526226 CONNECTING ROD 
ASSY 3 

3 AD40LO8211248 RINGS STAND. 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 3 

5 AD40LO1261099 PISTON CIRCLIP 6 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 4/6/8 



        
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 14000 3-PHASE - CRANKCASE 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 14000 3-PHASE - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1511271 LDW1003 CRANKCASE 
ASSEMBLY 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 4 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

20 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 

50 AD40LO8205109 CRANKCASE GASKET 
SET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 14000 3-PHASE - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 14000 3-PHASE - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FALGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 14000 3-PHASE - OIL PUMP 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 14000 3-PHASE - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6605131 OIL PUMP WITH 
ROTOR 8MM 1 

5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 14000 3-PHASE - OIL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 14000 3-PHASE - OIL FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FLTER 
CONNECTION 1 

2 AD40LO2175283 
(AD40LO2175107) 

OIL CARTRID. SPARE 
PART KOHLER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 14000 3-PHASE - OIL DIPSTICK 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 14000 3-PHASE - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-GOM. 
NITRIL D2000 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 14000 3-PHASE - OIL COOLER 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 14000 3-PHASE - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

2 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 14000 3-PHASE - COOLANT INLET FLANGE 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 14000 3-PHASE - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 14000 3-PHASE - COOLANT PUMP 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 14000 3-PHASE - COOLANT PUMP 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1770178 THERMOSTAT 2 
2 AD40LO6584540 WATER PUMP ASSLY 1 

3 AD40LO4580215 WATER PUMP GASKET 
STEEL FOAM 1 

4 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 14000 3-PHASE - OIL PAN 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 14000 3-PHASE - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645551 OIL SUMP 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 19 

4 AD40LO9485272 OIL RETURN PIPE 1 

5 AD40LO1200274 OR D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE) 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 14000 3-PHASE - FITTING FOR CAB HEATING 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 14000 3-PHASE - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 14000 3-PHASE - FUEL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 14000 3-PHASE - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 7 

7 AD40LO8760110 SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 
22 AD40LO2175288 FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 14000 3-PHASE - FUEL FEED PUMP 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 14000 3-PHASE - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 14000 3-PHASE - FLYWHEEL 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 14000 3-PHASE - FLYWHEEL 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



        
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 14000 3-PHASE - ENGINE FLANGE /BACKPLATE 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 14000 3-PHASE - ENGINE FLANGE /BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



        
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 14000 3-PHASE - AIR INLET ACCESORIES 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 14000 3-PHASE - AIR INLET ACCESORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 86 

PAGURO 14000 3-PHASE - PULLEYS / BELT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 14000 3-PHASE - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 88 

PAGURO 14000 3-PHASE - STARTING MOTOR 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 14000 3-PHASE - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



        
PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 14000 3-PHASE - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW M6X40-
5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 16500 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 16500 - TAB.1 
 

1
2

3

4 5

7

8
9

10

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 16500 - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD12ST0130-01 DISTRIBUTION BRACKET 
P16.5 1 

2 AD12ST0131-01 BELL BRACKET ASP SIDE 
P16.5 1 

3 AD12ST0133-00 BELL BRACKET SCA SIDE 
P16.5 1 

4 AD12ST0132-00 ALTERNATOR BOT 
BRACKET P16.5 1 

5 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER 8 

7 AD01LO0008-00 ENGINE LDW2204MG 
1500RPM 1 

8 AD10NA0011-00 EXHAUST MANIFOLD 
P16.5 1 

9 AD23SS0003 SWITCH, TEMPERATURE 
EXHAUST SINGLE 1 

10 AD02ZA0002 ALTERNATOR P16.5 1 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 16500 - TAB.2 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 16500 - TAB.2 
 
 

NO. DESCRIPTION 
1 GRID 
2 TERMINAL BOX LID 
5 TERMINAL BOARD 
7 REAR COVER 
8 FRAME AND STATOR 

9 DRIVE END BRACKET 
MD35 SAE4 

10 EXCITING STATOR 

11 ROTATING DIODE 
BRIDGE 

13 EXCITING ARMATURE 
14 ROTOR ASSY ATEB 28/4 
15 FAN 
19 REAR BEARING 

23 ELECTRONIC 
REGULATOR, AVR 

28 COVER STAY BOLT 
39 PROTECTION SCREEN  
40 FIXING RING 
60 DISC PLATES SAE 7 1/2 
99 DISC BLOCKING RING 

104 COMPONENT-CARRYNG 
PANEL  

123 RING SPACER 
143 EXCITER STAY BOLT 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

 
PAGURO 16500 - TAB.3 

 

3

4
5

6
7

81
2

U1
V1

W
1

W
2

U2
V2

17

ST
IC

KE
R

121110

13

9

16

ST
IC

KE
R

14
PR

IN
TE

D 
CI

RC
U

IT
 B

O
AR

D

ST
IC

KE
R

15

 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 16500 - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD09AT0005 TERMOSWITCH 1 
2    

3 AD09TR0004 TRANSFORMER, 
CURRENT 1 

4 AD09RE0016 RELE' 2 

5 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

6 AD09RS0003 RESISTOR, R47 1 
7 AD09MO0002 CONNECTOR 82X52 1 

8 AD09TR0004 TRANSFORMER, 
CURRENT 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC BOX 
WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 PRINTED CIRCUIT 
BOARD (DISCONTINUED) 1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 
16 AD08DR0005-00 CONTROL PANEL ATS-25 1 

17 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 16500 - TAB.4 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 16500 - TAB.4 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40AN4393 WATER PUMP P-LOMB 1 
2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 2 

4 AD40AN3737 LIPSEAL 12x24x7 2 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP COVER 4 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40LO6584514 SEA WATER PUMP 
LOMBARDINI P16.5 1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 16500 - TAB.5 
 

5 6

ST
IC

KE
R

7

8 9

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 16500 - TAB.5 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10CT0002 CAPSULE P16.5 1 

2 AD38AD0032 CAPSULE ADHESIVE 
WAVE P16.5 SCA 1 

2 AD38AD0033 CAPSULE ADHESIVE 
WAVE P16.5 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 
5 AD12ST0134-00 EXTERNAL FRAME P16.5 1 

6 AD11FI0007 EXTERNAL SHOCK 
ABSORBER 6 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 7 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 10 

9 AD23TR0001 HOOK FOR CAPSULE 28 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0027-00 INSULATION FOAM 
CAPSULE P16.5 LID 1 

12 AD12MT0028-00 INSULATION FOAM 
CAPSULE P16.5 BOT 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 12 

 
PAGURO 16500 - PUMP FOR OIL EXTRACTION 

 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 16500 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

4 AD40LO3630129 CLAMP 1 
6 AD40LO3527301 SPACING 1 
8 AD40LO7625211 WASHER 1 

10 AD40LO1780114 SCREW 1 

 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 16500 -ELECTROVALVE 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 16500 -ELECTROVALVE 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 5 

 KDISC. 
(AD40LO7270140)  2 

 AD40LO9375918 TUBE (L.MARINE) 1 

5 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

10 AD40LO1901115 BOLT 1 

12 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

13 AD40LO7330314 UNION FOR EL.STOP 1 
14 AD40LO7330315 JOINT 1 

 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 16500 - FUEL LINES 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 16500 - FUEL LINES 
 

NO. CODE: DESCRIPTION Q.TY 

9 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

26 AD40LO9375909 
FUEL PIPE BETWEEN 

FUEL PUMP-
TANK.(D9-D7) 

1 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 16500 - HOSES FOR WATER COOLER 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 16500 - HOSES FOR WATER COOLER 
 

NO. CODE: DESCRIPTION Q.TY 
15 AD40LO3630128 CLAMP INOX 30-45 4 
16 AD40LO9340018 TUBE 1 
17 AD40LO9602105 TUBE 1 
18 AD40LO9580045 TUBE 1 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 16500 - COOLANT RADIATOR 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 16500 - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 1 

25 AD40LO4500101 GASKET FOR RISER 
CHD 1 

26 AD40LO7555027 X5 CR.NI1810 AISI3 4 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

28 AD40LO6780142 STUD BOLT 2 
29 AD40LO7330245 CONNECTOR 1 

30 AD40LO7350435 
(AD40LO7350121) 

RADIATOR ASSY FOR 
LDW2204M BLACK 1 

31 AD40LO9040037 CAP 1 

32 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 
34 AD40LO9730272 SCREW 8 
35 AD40LO9730224 SCREW 4 
36 AD40LO9000114 CAP 1 

37 AD40LO1202026 ORING OR 3250 REF. 
35063 MOTà 4 

38 AD40LO2750462 REAR COVER 1 
39 AD40LO2750461 FRONT COVER 1 
40 AD40LO3527571 SPACER 1 
42 AD40LO9602077 TUBE 1 
43 AD40LO9602108 RISER 1 
44 AD40LO9340037 TUBE NEST 1 
45 AD40LO4420071 GASKET 3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 16500 - COOLANT PUMP 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 16500 - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO7625209 WASHER 2 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

11 AD40LO3617171 CLAMP 1 
12 AD40LO3630111 CLAMP 2 
13 AD40LO5953072 NIPPLE 1 

14 AD40LO6584514 SEA WATER PUMP 
LOMBARDINI 1 

15 AD40LO7330245 CONNECTOR 1 
16 AD40LO7330284 CONNECTOR 1 
17 AD40LO7625062 WASHER 1 
18 AD40LO7625211 WASHER 1 
19 AD40LO9602077 TUBE 1 
20 AD40LO9730220 SCREW 2 
21 AD40LO9730234 SCREW 1 

22 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 1 

23 AD40LO1201092 ORING 1 
24 AD40LO1557098 BLOCK 2 
25 AD40LO8150028 ORING KIT 1 
26 AD40LO4200196 IMPELLER 1 
27 AD40LO4775498 GASKET 1 

35 AD40LO8150033 SET OF TENUTE 
POMPA 2004T F7B 1 

36 AD40LO4200206 IMPELLER 1 
37 AD40LO4775523 GASKET 1 
38 AD40LO5401206 SLEEVE (L.MARINE) 1 

40 AD40LO4936121 COUPLING - #3 PTO 
CHD 1 

42 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 4/4 

43 AD40LO8836203 SUPPORT 1 
44 AD40LO1200091 ORING 3193 1/1 
45 AD40LO3810083 FLANGE, PUMP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 16500 - AIR FILTER 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 16500 - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO3700467  1 

47 AD40LO3630152  1 



    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 16500 - EXHAUST GAS ACCESSORIES 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 16500 - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
21 AD40LO7565048 WASHER 2 
23 AD40LO9602108 RISER 1 

24 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

25 AD40LO3630111 CLAMP 2 
26 AD40LO9602100 TUBE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 16500 - CYLINDER HEAD 
 
 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 16500 - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730024 SOC HEAD CAP SCR 
M8X16L 1.25P 2 

2 AD40LO8545939 LIFTING BRACKET 2 
3 AD40LO5989006 SPARK ARR. 4 
4 AD40LO9201128 CYLINDER HEAD 1 
5 AD40LO9765001 SCREW 1 
6 AD40LO1862091 BOLT 10 
7 AD40LO8990022 PLUG D.30 1 
8 AD40LO7626040 WASHER 10 

10 AD40LO4731054 HEAD GASKET 1,50-0 1 
10 AD40LO4731055 HEAD GASKET 1,65-1 1 
10 AD40LO4731056 HEAD GASKET 1,80-2 1 
11 AD40LO9080083 CAP 6 
12 AD40LO9080892 CAP 4 
13 AD40LO8000126 VALVE SEAT 4 
14 AD40LO8000127 VALVE SEAT 4 
15 AD40LO4845251 GUIDE 8 
16 AD40LO8205114 GASKET SET 1 
17 AD40LO8205117 GASKET SET 1 
18 AD40LO8205120 SET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 16500 - HEAD COVER 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 16500 - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9032079 FILLERPL. 
 1 

2 AD40LO9820195 
SCREW SELF-

THREADING 3,9x13 -
6954 PhB+Zn 

12 

3 AD40LO1200015 ORING 1 

4 AD40LO9730319 SCREW TBEI 6X12 8.8- 
7380+ZNB 2 

5 AD40LO2750374 COVER 1 
6 AD40LO4430100 GASKET 1 

7 AD40LO9693007 RUBBER SAFETY 
VALVE (BLACK) 1 

8 AD40LO9599175 TUBE N 10 1 
9 AD40LO5168062 RETAINER N 10 1 

10 AD40LO3360031 DIAPHRAGM N 10 1 
11 AD40LO7481077 RIVET N 10 4 
12 AD40LO3300218 NUT 4 
13 AD40LO7625270 LOCKING WASHER 1 
14 AD40LO4400050 GASKET 4 
15 AD40LO2125335 COVER D A 1 

15 AD40LO2125632 ROCKER ARM COVER 
(L.MARINE) 1 

16 AD40LO5655243 SPRING FOR SAFETY 
PRESSURE VALVE 1 

17 AD40LO5168061 RETAINER N 10 1 
18 AD40LO4400070 GASKET 1 
19 AD40LO9599172 TUBE N 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 16500 - INJECTION SYSTEM 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 16500 - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9375739 FUEL TUBE 4 
2 AD40LO5010051 HOLDER 4 
3 AD40LO6531468 NOZZLE 1 
4 AD40LO7260042 UNION 1 
5 AD40LO6590376 INJ.PUMP 4 

6 AD40LO4580230 GASKET FOR 
INJECTION PUMP CHD 4 

7 AD40LO5401197 REGULATION PIPE 
FOR INJ. PUMP 1 

8 KDISC. 
(AD40LO6410107)  1 

9 KDISC. 
(AD40LO5755080)  1 

10 AD40LO8430086 ELASTIC PIN 2x8 CODE 
10494 2 

11 AD40LO6400059 RETAINER 1 
12 AD40LO6000113 SHIM 4.0MM 0 
12 AD40LO6000114 SHIM 4.1MM 1 
12 AD40LO6000115 SHIM 4.2MM 2 
12 AD40LO6000116 SHIM 4.3MM 1 
12 AD40LO6000117 SHIM 4.4MM 0 
12 AD40LO6000118 SHIM 4.5MM 0 
12 AD40LO6000119 SHIM 4.6MM 0 
12 AD40LO6000120 SHIM 4.7MM 0 
12 AD40LO6000121 SHIM 4.8MM 0 
13 AD40LO7215140 TAPPET 4 

14 KDISC. 
(AD40LO7265016)  1 

15 AD40LO7470018 FILLER 1 

16 AD40LO9672092 
(AD40LO9672115) DELI.VALVE 1 

17 AD40LO5755122 SPRING 1 
18 AD40LO4760036 GASKET 2 

19 AD40LO3240163 HEX FLANG HEAD NUT 
M8 RM 8 

20 AD40LO5715089 WASHER 8 
21 AD40LO6780005 STUD 8 
23 AD40LO9730256 SCREW 3 

24 AD40LO4670001 COPPER WASHER 
D10/6.2 1THK 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 16500 - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 16500 - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9865145 FIXING SCREW 4 
2 AD40LO7625125 WASHER 4 

4 AD40LO1541236 
ROCKER ARM 

COMPLETE FOR 
IDRAULIC TAPPET 

8 

5 AD40LO5615009 SPRING 3 
6 AD40LO7701148 WASHER 10 4 
7 AD40LO1240006 SNAP RING 2 
8 AD40LO9765009 SCREW 2 

9 AD40LO9730325 Hex. Soc. Button Head 
Screws M5x10 ISO 7 1 

10 AD40LO1200286 ORING 9,25 X 1,78 1 
11 AD40LO9652147 INTAKEVALVE 4 
12 AD40LO4535015 VALVE STEM SEAL 8 
14 AD40LO5755004 SPRING 8 
15 AD40LO3430141 DISK 8 
16 AD40LO9685142 EXHAUST VALVE 4 

22 AD40LO6045158 
BALANCER PIN 

COMPLETE LDW2204 
=<> 

1 



    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 16500 - THERMOSTAT UNIT 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 16500 - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730100 SCREW SHCS M8X25-
5931 8.8 2 

3 AD40LO4670001 COPPER WASHER 
D10/6.2 1THK 1 

4 AD40LO9080037 CAP 1 
5 AD40LO9040012 OIL DRAIN PLUG M14 2 

6 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

8 AD40LO9195108 THERMIST.-
THERMOCONT. F16502 1 

10 AD40LO9040031 HEX PLUG M16X1.5 DIN 
908 + ZNB 2 

11 AD40LO4670019 COPPER WASHER 
D22X16.2 1 2 

12 AD40LO1200239 ORING 1 
13 AD40LO7285024 UNION 1 
14 AD40LO3630147 CLAMP d.12-22 SX9C W2 1 

17 AD40LO9195001 THERMOSTAT VALVE 
ASSEMBLY CHD 1 

18 AD40LO4420122 GASKET FOR 
THERMOSTATICS VALVE 1 

19 AD40LO9730267 SCREW SV C10 1 
20 AD40LO9305019 HOSE 1 
21 AD40LO4896682 ASSEMBLY D 1 

22 AD40LO9732074 SOC HEAD SCR M8X20L 
UNI5931 ST 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 16500 - AIR INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 16500 - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 7 

5 AD40LO2486359 MANIFOLD N I 1 

5 AD40LO2486405 INLET MANIFOLD 
(L.MARINE) 1 

6 AD40LO4420083 GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 40 

 PAGURO 16500 - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 16500 - GLOW PLUGS / CONTROL UNIT 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO2185548 CONNECTION CABLE 3 
4 AD40LO2100111 GLOW PLUG 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 16500 - CRANKSHAFT 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 16500 - CRANKSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

2 AD40LO2280082 KEY 1 
3 AD40LO1051129 CRANKSHAFT D C** 1 
4 AD40LO9865319 CRANKSHAFT BOLT 1 
5 AD40LO2280155 KEY 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 16500 - PISTON / CONNECTING ROD 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 16500 - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501766 PISTON STD. 4 
1 AD40LO6501767 PISTON +0.5 4 
1 AD40LO6501768 PISTON +1 4 
2 AD40LO8211224 RINGS STAND 4 
2 AD40LO8211225 RINGS +0.5 4 
2 AD40LO8211226 RING SET +1.00 4 
3 AD40LO8480085 PIN 4 
4 AD40LO1175059 SNAP RING 8 
5 AD40LO1526180 CONNECTING ROD 4 
6 AD40LO1630021 S.ENDBRNG 1 
7 AD40LO1640040 BEARING STD 3/4 
7 AD40LO1640052 BEAR.-0.25 3/4 
7 AD40LO1640053 BEAR.-0.50 3/4 
8 AD40LO1780135 BOLT 'F IC10 6/8 



    
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 16500 - CRANKCASE 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 16500 - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1970141 SLEEVE 10/12
2 AD40LO1580148 BUSHING 1 
3 AD40LO8990022 PLUG D.30 4 
4 AD40LO9765140 SCREW D 10 1 
5 AD40LO1580167 BUSHING 1 
6 AD40LO8990054 PLUG 1 

7 AD40LO4431207 GASKET FOR CLOSING 
CAMSHAFT 1 

8 AD40LO9800061 CAPSCREW 2 
9 AD40LO2615047 HOLE COVER D 1 

10 AD40LO1257167 THRUST BEARING 2 
10 AD40LO1257168 THRUST BEARING +.1 2 
10 AD40LO1257169 THRUST B. +0,2 SV CR 2 

11 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739- 2 

12 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

13 AD40LO1580147 BUSHING 1 
14 AD40LO6275120 PLATE D 1 
15 AD40LO9765111 TAPER PLUG 'D C10 1 
16 AD40LO8965097 CAP M14x1,5 1 
17 AD40LO9080140 CAP M 12 1 
18 AD40LO1611205 BEAR.STAND. 4/5 
18 AD40LO1611206 BEAR.-0.25 4/5 
18 AD40LO1611207 BEAR.-0.50 4/5 
21 AD40LO1511381 CRANKCASE LDW2204 1 

22 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

23 AD40LO9040012 OIL DRAIN PLUG M14 1 

24 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

26 AD40LO1862150 BOLT 10 
29 AD40LO8205115 SET 1 
30 AD40LO8205118 SET 1 

31 AD40LO8205121 SET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 16500 -  FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 16500 - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4501160 GASKET FOR OIL 
SEALS FLYWEEL SIDE 1 

2 AD40LO3790080 FLANGE 1 
3 AD40LO1213349 SEAL RING 1 

4 AD40LO9730012 SOC HEAD CAP SCR 
M6X20L STEEL 8 



    
PAGURO - SPARE PARTS CATALOGUE 

 50 

 PAGURO 16500 - TIMING SYSTEM COVER 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 16500 - TIMING SYSTEM COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4601205 
GASKET FOR 

DISTRIBUTION SIDE 
SUPPORT 

1 

3 AD40LO8460055 PIN 2 
4 AD40LO9732075 SCREW 2 

5 AD40LO9730100 SCREW SHCS M8X25-
5931 8.8 2 

6 AD40LO9730031 SOC HEAD CAP SCR 
M8X40L 1 8 

7 AD40LO6658015 COVER N =<> 1 
8 AD40LO6495052 PLUNGER 1 
9 AD40LO5625010 SPRING 1 

10 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

11 AD40LO9015006 CAP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 16500 - CAMSHAFT 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 16500 - CAMSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1780104 BOLT 1 
2 AD40LO3001065 BEARING 1 
3 AD40LO2280044 KEY 1 
4 AD40LO1010127 CAMSHAFT 1 
5 AD40LO7215111 TAPPET 8 
6 AD40LO1410139 PUSHROD 8 



    
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 16500 - TIMING SYSTEM 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 16500 - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4936167 GEAR 1 
2 AD40LO1200219 ORING 1 
3 AD40LO9820138 SCREW 1 
4 AD40LO1257156 THRUST BEARING 1 
5 AD40LO4936165 GEAR 1 
6 AD40LO1257157 THRUST BEARING 1 

8 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 4 

9 AD40LO6130099 GEAR SHAFT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 16500 - OIL PUMP 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 16500 - OIL PUMP 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1213348 SEAL RING 1 
2 AD40LO2650057 COVER 1 
3 AD40LO4431149 GASKET 1 

4 AD40LO9730012 SOC HEAD CAP SCR 
M6X20L STEEL 7 

6 AD40LO7750163 ROTOR 1 

7 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 16500 - OIL FILTER 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 16500 - OIL FILTER 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2175280 
(AD40LO2175104) 

OIL FILTER CARTRIDGE 
K 1 

2 AD40LO7265021 OIL FLTER 
CONNECTION 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 16500 - OIL DIPSTICK 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 16500 - OIL DIPSTICK 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9330066 TUBE (L.MARINE) 1 

4 AD40LO1200001 ORING 108-RUBB. 
NITRIL D2000 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 16500 - SPEED GOVERNOR 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 16500 - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO5496154 FILTER ELEMENT 3 
2 AD40LO2086122 BELL 1 
3 AD40LO3495046 SPACER 1 
4 AD40LO8460055 PIN 2 
5 AD40LO7625124 WASHER 1 
6 AD40LO4190103 RING NUT 1 
7 AD40LO4670021 GASKET 1 

8 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

9 AD40LO4936249 GEAR FOR CAMSHAFT 
DRIVE 1 

10 AD40LO5655154 SPRING 2 

12 AD40LO1541120 
BILANCIERE 

COMPLETO (MOT. A 
2200 E 1800 

1 

13 AD40LO1970203 SLEEVE 2 

17 AD40LO1380109 
ASTA 

COLLEGAMENTO 
POMPE 2204 

1 

21 AD40LO5200902 LEVER 1 
22 AD40LO9730198 SCREW 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 16500 - CONTROLS 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 16500 - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1760028 BOLT 2 

16 AD40LO2516177 CONTROL 1 
21 AD40LO2516165 CONTROL 1 
29 AD40LO3240152 HEX.NUT 'D 1 
30 AD40LO2380522 CYLINDER N 1 

35 AD40LO4431205 GASKET FOR STOP 
COMMAND COVER 1 

36 AD40LO4431206 
GASKET FOR 

COMMAND AND 
REGULATOR COVER 

1 

37 AD40LO9730009 ALLEN SCREW 6X12 
Uni5931 12.9+DA 8 



    
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 16500 - FUEL FEED PUMP 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 16500 - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1901193 UNION BOLT M 10 2 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

3 AD40LO6585096 FEED PUMP 1 
6 AD40LO3240164 NUT 2 

7 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

8 AD40LO1200087 ORING 3150 1 
9 AD40LO7200197 DRIVE ROD D A 1 

10 AD40LO6780049 STUD M8X20 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 16500 - 4th PTO 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 16500 - 4th PTO 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO1200091 ORING 3193 1 

5 AD40LO5400054 COUPLING - CHD #3 
PTO 1 

6 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 4 

6 AD40LO9730012 SOC HEAD CAP SCR 
M6X20L STEEL 4 

8 AD40LO1201092 ORING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 16500 - OIL PAN 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 16500 - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1760005 HEX BOLT M6X16L 8.8 2 

2 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 

3 AD40LO1200226 O RING 1 
4 AD40LO9320167 TUBE 1 
5 AD40LO4601166 GASKET 1 
5 AD40LO4601183 GASKET N 1 

8 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 22 

8 AD40LO9730100 SCREW SHCS M8X25-
5931 8.8 1 

12 AD40LO6645511 OIL PAN 1 
13 AD40LO4670060 COPPER WASHER 1 
15 AD40LO8965003 CAP 12X1,5 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 16500 - BREATHER SYSTEM 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 16500 - BREATHER SYSTEM 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO5365099 HOSE 1 
2 AD40LO1200225 ORING 1 
3 AD40LO9485234 OIL LINE D A 1 

4 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

5 AD40LO1901032 Banjo bolt 14X1 1 
6 AD40LO9580032 TUBE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 16500 - PULLEYS / BELT 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 16500 - PULLEYS / BELT 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
2 AD40LO6975310 PULLEY 1 
3 AD40LO6975320 PULLEY 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 76 

 PAGURO 16500 - FUEL FILTER 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 16500 - FUEL FILTER 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1901032 Banjo bolt 14X1 2 

2 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 4 

4 AD40LO7625020 PLAIN WASHERS 
10,5X21X2 2 

5 AD40LO3730082 FUEL FILTER 
(L.MARINE) 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 16500 - FLYWHEEL 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 16500 - FLYWHEEL 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9881392 FLYWHEEL N A ** 1 
3 AD40LO1862089 BOLT 6 
4 AD40LO2816065 RING GEAR 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 16500 - ENGINE FLANGE / BACKPLATE 
 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 16500 - ENGINE FLANGE / BACKPLATE 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2032349 BELL FOR FLANGE SAE 
4 1 

4 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

5 AD40LO1780031 BOLT 10X25-5739-
8G+ZN.B 12 



    
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 16500 - STARTING MOTOR 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 16500 - STARTING MOTOR 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO5840096 STARTING MOTOR 1 
3 AD40LO5840183 STARTING MOTOR 1 

4 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 

5 AD40LO3509007 SPACER X ST.MOTOR 
CHD (L.MARINE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 16500 - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 1 

 AD40LO2400151 V-BELT OPTIBELT 
AVX10 L=930 1 

 KDISC. 
(AD40LO3335105)  1 

 AD40LO1400195 DIPSTICK 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 18000 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 18000 - TAB.1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 18000 - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0004 ENGINE LDW1404 
3000RPM- 1 

2 AD40LO9543069 EX-HAUST MANIFOLD 1 

3 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

4 AD03ZA0007 ROTOR P18 1 
5 AD40CU0004 BEARING ROTOR P18 1 

6 AD12VE0011-00 COOLING FAN 
P6/9/14/18 1 

7 AD44ZA0007 STATOR + COOLING 
JACKET, P18 1 

8 AC05ZA0007 ALTERNATOR P18 1 

9 AD16RARO17X2
3X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 3/8 1 

11 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER 2 

12 AD11FI0008 INTERNAL SHOCK 
ABSORBER 2 

13 AD12ST0003 U ENGINE FRAME 1 

14 AD12ST0017-01 L - BRACKET ENGINE FOR 
P14/18/8.5 1 

15 AD40LO2032436 BELL HOUSING 1 
16 AD40LO9880938 FLYWHEEL 3000RPM 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 18000 - TAB.2 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 18000 - TAB.2 
POS. CODE DESCRIPTION Q.TY 

1 AD08SC0010 ELECTRICAL PLANT 
P14/18 1 

2 AD09RE0016 RELE' 2 
3 AD09RS0003 RESISTOR, R47 1 

4 AD09TR0004 TRANSFORMER, 
CURRENT 1 

5 AD09AT0005 TERMOSWITCH 1 

6 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

7 AD09CO0030 CAPACITOR 4 

8 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 1 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 18000 - TAB.3 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 18000 - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40AN4393 WATER PUMP P-LOMB 1 
2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 2 

4 AD40AN3737 LIPSEAL 12x24x7 2 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP COVER 4 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 18000 - TAB.4 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 18000 - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0007 CAPSULE P18 1 

2 AD38AD0026 CAPSULE ADHESIVE 
WAVE P18 SCA 1 

2 AD38AD0027 CAPSULE ADHESIVE 
WAVE P18 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 AD12ST0037 EXTERNAL BRACKET 
850MM DX P18 1 

5 AD12ST0041 EXTERNAL BRACKET 
850MM SX P18 1 

6 AD11FI0005 EXTERNAL SHOCK 
ABSORBER 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 8 

9 AD23TR0001 HOOK FOR CAPSULE 22 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0007-00 INSULATION FOAM 
CAPSULE P18 LID 1 

12 AC12MT0008-00 INSULATION FOAM 
CAPSULE P18 BOT 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 18000 - PUMP FOR OIL EXTRACTION 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 18000 - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 

 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 18000 - ELECTROVALVE 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 18000 - ELECTROVALVE 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 18000 - FUEL LINES 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 18000 - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 18000 - HOSES FOR WATER COOLER 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 18000 - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340021 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 3 
13 AD40LO9305101 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 3 

32 AD40LO1901187 CONNECT.BOLT 
M14X1.5 INOX 1 

33 AD40LO7330361 UNION FOR HOSE 
FITTING 1 

34 AD40LO9340028 PIPE 1 
39 AD40LO9580045 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 18000 - COOLANT RADIATOR 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 18000 - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 8 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350434 
(AD40LO7350244) 

RADIATOR 
LDW1404M BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 18000 - COOLANT PUMP 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 18000 - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 18000 - AIR FILTER 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 18000 - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 18000 - EXHAUST GAS ACCESSORIES 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 18000 - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 18000 - 1st PTO ACCESSORIES 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 18000 - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 AD40LO2816088 RING GEAR 1 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 18000 - CYLINDER HEAD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 18000 - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 Shutter cap D18 6 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 4 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739- 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS+ 10 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 10 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER 1 
17 AD40LO4845200 VALVE GUIDE 8 
18 AD40LO8000197 VALVE SEAT INLET 4 
19 AD40LO8000211 VALVE SEAT EXHAUST 4 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 4 

24 AD40LO3527517 PRECHAMBER SPACER 12 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 4 

26 AD40LO4730016 HEAD GASKET 1404 
TH.1,53 STEEL 1 

26 AD40LO4730019 HEAD GASKET 1404 
TH.1,63 STEEL 1 

26 AD40LO4730694 GASKET 1 
40 AD40LO8205110 GASKET SET 1 
40 AD40LO8205112 GASKET SET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 18000 - HEAD COVER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 18000 - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125748 VALVE COVER 
(KOHLER) 1 

3 AD40LO5066265 PANEL 1 
4 AD40LO9032093 Oil filling cap M30x2 1 

5 AD40LO1200082 O-RING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400101 GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 12 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 

14 AD40LO2501102 STUD BOLT 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 18000 - INJECTION SYSTEM 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 18000 - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 8 
2 AD40LO6590290 UNIT PUMP INJECTOR 4 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 8 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 4 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 8 

10 AD40LO9375988 FUEL TUBE SVIC 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL.VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12 X 1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 

25 KDISC. 
(AD40LO9730206)  4to12

26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C.SLEEVE 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 18000 - CAMSHAFT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 18000 - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011634 CAMSHAFT 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FUEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 4 



        
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 18000 - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 18000 - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 8 
4 AD40LO7625185 WASHER D.19X25X1 8 
6 AD40LO6045112 R.A.ASS.Y 1 

6 KDISC. 
(AD40LO6045083)  1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 5 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 5 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 5 
13 AD40LO1541193 ROCKERARM 8 
14 AD40LO1541220 ROCKERARM 4 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN 'D 10 1 
18 AD40LO9000148 PLUG D.11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 5 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 16 

27 AD40LO4535015 VALVE STEM SEAL 8 
28 AD40LO9652157 INTAKE VALVE 4 
29 AD40LO9685150 EXHAUST VALVE 4 



        
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 18000 - TIMING SYSTEM 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 39 

 PAGURO 18000 - TIMING SYSTEM  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 
SCREW 

M10X1,25X25"MATER
.CLASSE B + DAC 

1 

2 AD40LO7625045 WASHER D.11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D.10,5X32X4 1 

5 AD40LO6800090 STUD M10X70 
RAD.CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 40 

 PAGURO 18000 - SPEED GOVERNOR 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 18000 - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0,6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 6 

10 KDISC. 
(AD40LO6320073)  3 

12 KDISC. 
(AD40LO6275127)  2 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 4 

15 AD40LO1380102 UNIONLINK 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281- SILIC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 Oil seal 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR radiale rig 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 Du bush Dia 25x28x10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
SUPPORT ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 18000 - CONTROLS 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 18000 - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 Copper wahser 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h.8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 18000 - THERMOSTAT UNIT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 18000 - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 CAP 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 18000 - AI INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 18000 - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201339 ACCELERATOR LEVER 1 
4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

9 AD40LO9730031 SOC HEAD CAP SCR 
M8X40L 1 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 4 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 5 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486493 MANIFOLD 1 
24 AD40LO4420082 GASKET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 48 

 PAGURO 18000 - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 18000 - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2185548 CONNECTION CABLE 3 

2 AD40LO2100089 
(AD40LO2100098) GLOW PLUG 4 

6 AD40LO2471019 NYLON COLLAR PLT2I-
MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 18000 - 3rd PTO 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 18000 - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 U 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 18000 - CRANKSHAFT 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 18000 - CRANKSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1050961 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 4 

5 AD40LO2280150 KEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 18000 - PISTON / CONNECTING ROD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 18000 - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 4 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 4 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 4 

2 AD40LO1526226 CONNECTING ROD 
ASSY 4 

3 AD40LO8211248 RINGS STAND 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 4 

5 AD40LO1261099 PISTON CIRCLIP 8 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 18000 - CRANKCASE 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 18000 - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1511273 CRANKCASE 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 6 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

50 AD40LO9080182 LUG AVSEAL D10 
02961-01012 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 18000 - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 18000 - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FLANGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 18000 - OIL PUMP 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 18000 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6605132 OIL PUMP 099 ADVIK 1 
5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 18000 - OIL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 18000 - OIL FILTER 
 

 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO2175285 
(AD40LO2175131) 

KOHLER OIL 
CARTRIDGE SPARE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 18000 - OIL DIPSTICK 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 18000 - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-RUBB. 
NITRIL D2000 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 18000 - OIL COOLER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 18000 - OIL COOLER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO2501154 Threaded adaptor on 
thermostat 1 

4 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

5 AD40LO9535131 SCAV.P. N 1 

6 AD40LO9346037 Metal connector on 
crankcase 1 

8 AD40LO9305097 Hose pipe (inlet oil 
cooler 1 

9 AD40LO7350374 OIL COOLER 1 

10 AD40LO7265075 
CONNECTOR TO FIX 

OIL 
COOLER/CARTRIDGE 

1 

11 AD40LO9305470 Rubber hose oil cooler 
return 1 

12 AD40LO3630145 CLAMP .d.16-25 SX9C-
W4 VITE TIPO 4 

13 AD40LO1213543 SEAL RING FOR OIL 
RAD.7350.374 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 18000 - COOLANT INLET FLANGE 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 18000 - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 18000 - OIL PUMP 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 18000 - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6605132 OIL PUMP 099 ADVIK 1 
5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 18000 - OIL PAN 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 18000 - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645553 OILPAN (L.MARINE) 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 23 

4 AD40LO9485271 PIPE 1 

5 AD40LO1200274 ORING D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 18000 - FITTING FOR CAB HEATING 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 18000 - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG  



        
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 18000 - FUEL FILTER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 18000 - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 
COPPER WASHER 
D19/14.2 1.5 THK 

 
7 

7 AD40LO8760110 
(AD40LO8760082) 

SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175045) FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175235) FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 18000 - FUEL FEED PUMP 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 18000 - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 18000 - FLYWHEEL 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 18000 - FLYWHEEL 
 

 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



        
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 18000 - ENGINE FLANGE / BACKPLATE 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 18000 - ENGINE FLANGE / BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



        
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 18000 - AIR INLET ACCESSORIES 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 18000 - AIR INLET ACCESSORIES 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 18000 - PULLEYS / BELT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 18000 - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 88 

 PAGURO 18000 - STARTING MOTOR 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 18000 - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



        
PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 18000 - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE) 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW TCEI 
M6X40-5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 



 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 18000 3 PHASE 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 18000 3-PHASE - TAB.1 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 18000 3-PHASE - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0004 ENGINE LDW1404 
3000RPM- 1 

2 AD40LO9543069 EX-HAUST MANIFOLD 1 

3 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

4 AD03ZA0011 ROTOR P14/18 PHASE 1 

5 AD40CU0002 ROTOR BEARING P14/18 
PHASE 1 

6 AD12VE0011-00 COOLING FAN 
P6/9/14/18 1 

7 AC07ZA0011-00 STATOR COMPLETE 
P14/18 PHASE 1 

8 AC05ZA0016-00 ALTERNATOR P14/18 
PHASE 1 

9 AD16RARO17X2
3X1.5 WASHER 1 

10 AD13O0292C CLOSING PLUG 3/8 1 

11 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER 2 

12 AD11FI0008 INTERNAL SHOCK 
ABSORBER 2 

13 AD12ST0003 U ENGINE FRAME 1 

14 AD12ST0017-01 L - BRACKET ENGINE FOR 
P14/18/8.5 1 

15 AD40LO2032436 BELL HOUSING 1 
16 AD40LO9880938 FLYWHEEL 3000RPM 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO 18000 3-PHASE - TAB.2 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 18000 3-PHASE - TAB.2 
POS. CODE DESCRIPTION Q.TY 

1 AD09AT0005 TERMOSWITCH 1 
2 AD09MO0002 CONNECTOR 82X52 1 

3 AD09TR0004 TRANSFORMER, 
CURRENT 1 

4 AD09RE0016 RELE' 2 
5 AD09RS0003 RESISTOR, R47 1 
6 AD40DI4041 DIODES BRIDGE 3 

7 AD04ZA0012 
COMPOUND TRIF.ATN 

28/2 20 KVA 230/400 V. 
50 HZ (ALT. 125 MM) 

1 

8 AD09PR0014 
BOTTER TRANSFORMER 
SINGLEPH. 200VA P230-

400V 
1 

9 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

10 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

11 AD21CA0100 COMPLETE PLASTIC 
BOX WITH LABEL 1 

12 AD38AD0012 STICKER, CONTROL 
PANEL 1 

13 AC30SC0001-00 CABLE, 15MT 1 

14 AD08SC0012 
PRINTED CIRCUIT 

BOARD 
(DISCONTINUED) 

1 

15 AC30SC0002-00 CABLE, 15MT + ATS25 1 

16 AD08DR0005-00 CONTROL PANEL ATS-
25 1 

17 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 18000 3-PHASE - TAB.3 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 18000 3-PHASE - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40AN4393 WATER PUMP P-LOMB 1 
2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 2 

4 AD40AN3737 LIPSEAL 12x24x7 2 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP COVER 4 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 18000 3-PHASE - TAB.4 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 18000 3-PHASE - TAB.4 
 

NO. CODE: DESCRIPTION Q.TY 
1 AC10SB0007 CAPSULE P18 1 

2 AD38AD0026 CAPSULE ADHESIVE 
WAVE P18 SCA 1 

2 AD38AD0027 CAPSULE ADHESIVE 
WAVE P18 ASP 1 

3 AD18MT0004 MOUSSE 14X8 1 
4 AD19GI0001 COVER PLATES 20/60 1 

5 AD12ST0037 EXTERNAL BRACKET 
850MM DX P18 1 

5 AD12ST0041 EXTERNAL BRACKET 
850MM SX P18 1 

6 AD11FI0005 EXTERNAL SHOCK 
ABSORBER 4 

7 AD21BL0001 CLOSING RUBBER STRIP 
LID 6 

8 AD21BL0002 CLOSING RUBBER STRIP 
BOT 8 

9 AD23TR0001 HOOK FOR CAPSULE 22 
10 AD18MT0004 MOUSSE 14X8 1 

11 AC12MT0007-00 INSULATION FOAM 
CAPSULE P18 LID 1 

12 AC12MT0008-00 INSULATION FOAM 
CAPSULE P18 BOT 1 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 18000 3-PHASE - PUMP FOR OIL EXTRACTION 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 18000 3-PHASE - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 

 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 18000 3-PHASE - ELECTROVALVE 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 18000 3-PHASE - ELECTROVALVE 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3587197 
SOLENOID VALVE 

WITH MANUAL RESET 
DEVICE 

1 

2 AD40LO4670059 COPPER WASHER 
D14/10.2 1 3 

3 AD40LO1901115 BOLT 1 
6 AD40LO3630170 CLAMP G11 1 

7 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

8 AD40LO7330314 UNION FOR EL. STOP 1 
9 AD40LO7330315 JOINT 1 

10 AD40LO9375748 FUEL PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 18000 3-PHASE - FUEL LINES 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 18000 3-PHASE - FUEL LINES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

28 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

30 AD40LO3630170 CLAMP G11 1 
33 AD40LO9375748 FUEL PIPE 1 

34 AD40LO9375750 FUEL RECIRCULATION 
PIPE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 18000 3-PHASE - HOSES FOR WATER COOLER 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 18000 3-PHASE - HOSES FOR WATER COOLER 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO9340021 TUBE 1 
8 AD40LO3630128 CLAMP INOX 30-45 2 

12 AD40LO3630129 CLAMP 3 
13 AD40LO9305101 WATER HOSE 1 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 3 

32 AD40LO1901187 CONNECT.BOLT 
M14X1.5 INOX 1 

33 AD40LO7330361 UNION FOR HOSE 
FITTING 1 

34 AD40LO9340028 PIPE 1 
39 AD40LO9580045 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 18000 3-PHASE - COOLANT RADIATOR 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 18000 3-PHASE - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

17 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

20 AD40LO6780142 STUD BOLT 2 
21 AD40LO9730221 SCREW 8 
26 AD40LO3630128 CLAMP INOX 30-45 2 
27 AD40LO9602072 TUBE 1 
28 AD40LO4500102 GASKET 1 

29 AD40LO7350434 
(AD40LO7350244) 

RADIATOR 
LDW1404M BLACK 1 

33 AD40LO9080215 PLUG, ZINC ANODE 1 

34 AD40LO4420070 EXHAUST MANIFOLD 
GASKET 2/3/4 

35 AD40LO3527570 SPACER FOR RAD. 
FOCS 1 

36 AD40LO1200265 SEALING ORING 4 
37 AD40LO2655030 FRONT COVER 1 
38 AD40LO9730211 SCREW 3 
39 AD40LO9000114 CAP 1 
40 AD40LO9340034 TUBE NEST 1 
43 AD40LO9040037 CAP 1 

48 AD40LO9080220 PLUG FOR 
EXCHANGER 1/8" GAS 1 

49 AD40LO4670059 COPPER WASHER 
D14/10.2 1 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 18000 3-PHASE - COOLANT PUMP 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 18000 3-PHASE - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
10 AD40LO3630111 CLAMP 2 
11 AD40LO5953072 NIPPLE 1 
12 AD40LO6584510 PUMP, SEA WATER 1 
13 AD40LO7330245 CONNECTOR 1 
14 AD40LO7330284 CONNECTOR 1 
15 AD40LO7625209 WASHER 2 
16 AD40LO9602170 TUBE 1 
17 AD40LO9730220 SCREW 2 
18 AD40LO8150028 ORING KIT 1 
19 AD40LO4200204 IMPELLER 1 
20 AD40LO4775498 GASKET 1 
21 AD40LO1200233 ORING 40,95X2,62 U 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 18000 3-PHASE - AIR FILTER 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 18000 3-PHASE - AIR FILTER 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
37 AD40LO3630152 CLAMP D.60 INOX 1 
38 AD40LO3700333 COMPLETE AIR FILTER 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 18000 3-PHASE - EXHAUST GAS ACCESSORIES 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 18000 3-PHASE - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO9040037 CAP 1 

15 AD40LO7565048 WASHER 2 

25 AD40LO3240140 NUT M8X1,25-5588 
AISI 304 2 

26 AD40LO3630111 CLAMP 2 

27 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

29 AD40LO9543069 RISER 1 
30 AD40LO9602100 TUBE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 18000 3-PHASE - 1st PTO ACCESSORIES 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 18000 3-PHASE - 1st PTO ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 

 AD40LO2816088 RING GEAR 1 
10 AD40LO1770124 SCREW 7 
11 AD40LO1790037 BOLT N10 8 
12 AD40LO2032315 SAE 5 BELL HOUSING 1 
12 AD40LO2032436 BELL GREY 1 

13 AD40LO6429561 
(AD40LO6429350) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

14 AD40LO6429562 
(AD40LO6429351) 

ENG.BRACK.BELL SIDE 
AND MOT.MGVOLPI 

GREY 
1 

16 AD40LO7565013 SP. WASHER S C10 8 
17 AD40LO1770123 SCREW 2 
18 AD40LO7565013 SP. WASHER S C10 2 

20 AD40LO9880938 Flywheel Assly for SAE 
7" 1/2" 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 18000 3-PHASE - CYLINDER HEAD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 18000 3-PHASE - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
5 AD40LO8990047 Shutter cap D18 6 

6 AD40LO5989007 SPARK ARRESTOR 
2.430.190.002 4 

7 AD40LO8545190 BRACE 2 

8 AD40LO1770002 HEX.HEAD.SCR.M8X16
-5739- 1 

9 AD40LO9820222 TORX BOLT M10X90 
FOCS+ 10 

10 AD40LO7625130 WASHER D19/10.2 1.0 
THK 10 

11 AD40LO1200081 ORING 3100 D2000 1 
13 AD40LO5570019 RETAINER 1 
14 AD40LO1770127 SCREW 1 
15 AD40LO7625010 WASHER 1 
17 AD40LO4845200 VALVE GUIDE 8 
18 AD40LO8000197 VALVE SEAT INLET 4 
19 AD40LO8000211 VALVE SEAT EXHAUST 4 

23 AD40LO4130096 PRECHAMBER 
LOCKING NUT 4 

24 AD40LO3527517 PRECHAMBER SPACER 12 

25 AD40LO6725070 COMBUSTION 
PRECHAMBER 4 

26 AD40LO4730016 HEAD GASKET 1404 
TH.1,53 STEEL 1 

26 AD40LO4730019 HEAD GASKET 1404 
TH.1,63 STEEL 1 

26 AD40LO4730694 GASKET 1 
40 AD40LO8205110 GASKET SET 1 
40 AD40LO8205112 GASKET SET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 18000 3-PHASE - HEAD COVER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 18000 3-PHASE - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125748 VALVE COVER 
(KOHLER) 1 

3 AD40LO5066265 PANEL 1 
4 AD40LO9032093 Oil filling cap M30x2 1 

5 AD40LO1200082 O-RING D31.89/26.50 
2.62 THK 1 

6 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 12 

7 AD40LO4400101 GASKET 1 

8 AD40LO5365122 
COUPLING RUBBER 

COLLAR. HEAD / 
COVER 

1 

12 AD40LO7481054 RIVET 3.2X8 -1103-
0410 12 

13 AD40LO9080133 PLUG AVSEAL D8 
02961-00810 1 

14 AD40LO2501102 STUD BOLT 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 18000 3-PHASE - INJECTION SYSTEM 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 18000 3-PHASE - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3240164 NUT 8 
2 AD40LO6590290 UNIT PUMP INJECTOR 4 

3 AD40LO6780203 Stud M8X30 Fixing 
Unit Injector Pump 8 

4 AD40LO1200213 ORING 2106 - 26,70 X 
1,78 2/3/4 

5 AD40LO6370796 OVERFUEL SPRING 
ASSEMBLY PLATE 1 

7 AD40LO4670082 COPPER WASHER 
14X19X1 4 

9 AD40LO9730313 SOCKET HEAD SCREW 
M4X16 DIN 7984-12.9 8 

10 AD40LO9375988 FUEL TUBE SVIC 1 
11 AD40LO1200286 ORING 9,25X1,78 2 

12 AD40LO4750014 GASKET FOR FUEL 
TUBE COMPLETE 1 

13 AD40LO9680041 REL.VALVE 2/3/4 
14 AD40LO4760038 GASKET 2/3/4 
15 AD40LO8335142 SPACER 1 
17 AD40LO3527220 SPACER 2/3/4 
18 AD40LO6531436 NOZZLE 2/3/4 
20 AD40LO1200287 ORING 25,12 X 1,78 2/3/4 
22 AD40LO5801274 SPRING 2/3/4 
23 AD40LO4760015 GASKET 2/3/4 
24 AD40LO1200277 ORING 2/3/4 

25 KDISC. 
(AD40LO9730206)  4to12

26 AD40LO5755113 SPRING 2/3/4 
29 AD40LO1241009 SNAP RING 2/3/4 
30 AD40LO9672107 DELIVERY VALVE 2/3/4 
32 AD40LO5375017 C.SLEEVE 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 18000 3-PHASE - CAMSHAFT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 18000 3-PHASE - CAMSHAFT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1011634 CAMSHAFT 1 
4 AD40LO3580035 ECCENTRIC 1 

5 AD40LO1970460 FUEL PUMP SLEEVE 
ASSY 1 

8 AD40LO1410112 PUSH ROD 4 



        
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 18000 3-PHASE - ROCKER ARMS / VALVES 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 18000 3-PHASE - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO6410017 RETAINER WITH HALF 
COLLETTS 4/6/8 

3 AD40LO5755137 VALVE SPRING 8 
4 AD40LO7625185 WASHER D.19X25X1 8 
6 AD40LO6045112 R.A.ASS.Y 1 

6 KDISC. 
(AD40LO6045083)  1 

7 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 5 

8 AD40LO7625130 WASHER D19/10.2 1.0 
THK 5 

9 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

10 AD40LO9850088 ADJUSTER SCREW 1 
11 AD40LO8615105 SUPPORT 5 
13 AD40LO1541193 ROCKERARM 8 
14 AD40LO1541220 ROCKERARM 4 

15 AD40LO3240151 NUT M8X1 UNI 5588-
8G 1 

16 AD40LO9850110 ADJUSTER SCREW 1 
17 AD40LO8430061 TAPER PIN 'D 10 1 
18 AD40LO9000148 PLUG D.11 2 

19 AD40LO6800088 STUD 10X45 UNI5914-
66 5 

21 AD40LO8057003 HALF COLLET TRW 
083.006.007.00.1 16 

27 AD40LO4535015 VALVE STEM SEAL 8 
28 AD40LO9652157 INTAKE VALVE 4 
29 AD40LO9685150 EXHAUST VALVE 4 



        
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 18000 3-PHASE - TIMING SYSTEM 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 39 

 PAGURO 18000 3-PHASE - TIMING SYSTEM  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9820142 
SCREW 

M10X1,25X25"MATER
.CLASSE B + DAC 

1 

2 AD40LO7625045 WASHER D.11X33X5 1 

3 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 1 

4 AD40LO7495010 WASHER D.10,5X32X4 1 

5 AD40LO6800090 STUD M10X70 
RAD.CORTA U 1 

6 AD40LO4110009 BELT TENSIONER 1 
7 AD40LO2440338 TIMING BELT 1 

8 AD40LO6975292 TIMING DRIVING 
PULLEY 1 

9 AD40LO7090012 TIMING DRIVEN 
PULLEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 40 

 PAGURO 18000 3-PHASE - SPEED GOVERNOR 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 18000 3-PHASE - SPEED GOVERNOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO4896360 LEVER ASSEMBLY 1 

2 AD40LO6110101 REGULATOR LEVERS 
JURNAL 1 

3 AD40LO1200037 ORING 110 1 
5 AD40LO1954020 SLEEVE 1 

6 AD40LO5655210 SPRING 2700/3000 
G/1 1 

7 AD40LO6320071 PLATE 1 
8 AD40LO7626037 WASHER 3,2X6X0,6 2/4/6 

9 AD40LO9732096 ALLEN SCREW M3X6 
UNI5931 12.9 6 

10 KDISC. 
(AD40LO6320073)  3 

12 KDISC. 
(AD40LO6275127)  2 

13 AD40LO5655257 EXTRAFUEL SPRING 1 

14 AD40LO9865202 SPECIAL SCREW FOR 
PUMP RACK 4 

15 AD40LO1380102 UNIONLINK 1 

16 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 3 

17 AD40LO1202037 ORING 3281- SILIC. 
RUBBER 1 

18 AD40LO6275166 SPEED GOVERNOR 
RETAINER PLATE 1 

19 AD40LO1213303 Oil seal 52X35X9 1 

20 AD40LO3001066 BALL BEARING 6304 
NR radiale rig 1 

21 AD40LO9800162 SOC HEAD SCREW 
M6X16 DRILOC 10.9 3 

22 AD40LO2690294 SPEED GOVERNOR 
COVER 1 

23 AD40LO1585085 Du bush Dia 25x28x10 1 

24 AD40LO7352063 TRUST WASHER 
AS25X42X1 1 

25 AD40LO8805048 SPEED GOVERNOR 
SUPPORT ASSY 1 

26 AD40LO5401250 SLEEVE 1 

27 AD40LO3110165 TRUST NEEDLE 
BEARING AXK2542 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 18000 3-PHASE - CONTROLS 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 18000 3-PHASE - CONTROLS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

7 AD40LO8576138 TORQUE ADAPTOR 
FOCS 3000RPM 1 

8 AD40LO4480046 Copper wahser 
16.2X20X1.5 1 

10 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

16 AD40LO5660047 LEVER SPRING 1 

17 AD40LO6275114 LOCKING STOP LEVER 
PLATE 1 

18 AD40LO1200051 RING 1 
19 AD40LO5200413 INTERNAL STOP LEVER 1 

20 AD40LO5200414 EXTERNAL STOP 
LEVER 1 

21 AD40LO3203075 LOCKNUT M.8 h.8,5 1 

23 AD40LO6760044 STUD 6X1X10 UNI 
5911 1 

76 AD40LO1760128 
SCREW M6 FOR 

EXTERNAL LEVER SET 
UP 

1 

77 AD40LO3240153 NUT M 6X1 SEAL LOCK 2 

80 AD40LO7565004 SPRING WASHER 
D11.1/6.1 1.3 TH 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 44 

PAGURO 18000 3-PHASE - THERMOSTAT UNIT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 18000 3-PHASE - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO4460037 TERMOSTAT BODY 
GASKET 1 

3 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 2 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 2 

4 AD40LO9732084 SOC HEAD SCR 
M6X12L UNI5931 ST 2 

5 AD40LO2750279 THERMOSTAT COVER 1 
6 AD40LO1200091 ORING 3193 1 
7 AD40LO9195124 WATER THERMOSTAT 1 
8 AD40LO2871284 THERMOSTAT BODY 1 

9 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

10 AD40LO9195108 
THERMIST.-

THERMOCONT. 
F16502 

1 

12 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

13 AD40LO9040012 OIL DRAIN PLUG M14 1 
14 AD40LO8965034 CAP 1 

15 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 1 

16 AD40LO7270238 BANJO UNION 1 

17 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 2 

18 AD40LO1901193 UNION BOLT M 10 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 18000 3-PHASE - AI INLET MANIFOLD / AIR FILTER 
 
 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 18000 3-PHASE - AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7625285 WASHER D.5,3 x 
D.14x1 1 

1 AD40LO7625380 WASHER 5,1X14X3 1 

2 AD40LO1755001 HEX HEAD SCREW 
M5X8 5739-8G+ZN.B 1 

2 AD40LO1755101 HEX HEAD SCREW 
M5X10 5739-8G+ZN.B 1 

4 AD40LO5201339 ACCELERATOR LEVER 1 
4 AD40LO5201343 EXTERNAL ACC.LEVER 1 

7 AD40LO6140550 ACCELERATOR LEVER 
PIN 1 

8 AD40LO1200052 ORING 1 

9 AD40LO9730031 SOC HEAD CAP SCR 
M8X40L 1 1 

10 AD40LO9730035 SOC HEAD SCREW 
M8X65-5931.8G+ZN.B 1 

11 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 4 

12 AD40LO5200674 INTERNAL 
ACCELERATOR LEVER 1 

13 AD40LO1957014 BUSH 1 

14 AD40LO5660065 Spring for accelerator 
lever 1 

15 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 5 

16 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 2 

18 AD40LO1760023 BOLT 2 

18 AD40LO1760029 HEX HEAD SCREW 
M6X30-5739-8G+ZN.B 1 

20 AD40LO9599157 PIPE R9599-116 1 

22 AD40LO3203050 SELF LOCKING NUT 
M6 X 1 1 

23 AD40LO2486493 MANIFOLD 1 
24 AD40LO4420082 GASKET 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 48 

 PAGURO 18000 3-PHASE - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 18000 3-PHASE - GLOW PLUGS / CONTROL UNIT 
 

 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2185548 CONNECTION CABLE 3 

2 AD40LO2100089 
(AD40LO2100098) GLOW PLUG 4 

6 AD40LO2471019 NYLON COLLAR PLT2I-
MO 3,6x203 1 

8 AD40LO3240004 
(AD40LO3240005) 

NUT M5 UNI 5588 6s 
PG Zinc Pla 2/3/4 

9 AD40LO7626066 WASHER 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 18000 3-PHASE - 3rd PTO 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 18000 3-PHASE - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
24 AD40LO1200233 ORING 40,95X2,62 U 2 

26 AD40LO9730416 SOCKET HEAD SCREW 
M6X20 WITH DRYLOC 3 



        
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 18000 3-PHASE - CRANKSHAFT 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 18000 3-PHASE - CRANKSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1050961 CRANKSHAFT 1 

2 AD40LO8430004 TAPER PIN 3x12 DIN 
1481 1 

3 AD40LO2280119 KEY 5X4 1 

4 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 4 

5 AD40LO2280150 KEY 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 18000 3-PHASE - PISTON / CONNECTING ROD 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 18000 3-PHASE - PISTON / CONNECTING ROD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6501512 PISTON SET STD 4 

1 AD40LO6501513 COMPLETE PISTON 
FOCS 1404 +0,50 4 

1 AD40LO6501514 COMPLETE PISTON 
FOCS 1404 +1,00 4 

2 AD40LO1526226 CONNECTING ROD 
ASSY 4 

3 AD40LO8211248 RINGS STAND 2/3/4 

3 AD40LO8211249 SEGMENTS SERIES 
STD FOCS 1404 +0,50 2/3/4 

3 AD40LO8211250 SEGMENTS SERIES 
STD FOCS 1404 +1.00 2/3/4 

4 AD40LO8480081 PISTON PIN 20X55 
f.10,5 4 

5 AD40LO1261099 PISTON CIRCLIP 8 
6 AD40LO1630038 SMALL END BUSH 2/3/4 
7 AD40LO1640116 BEARING STD 2/3/4 

7 AD40LO1640117 
UNDER SIZE 

CONNECTING ROD -
0,25 

2/3/4 

7 AD40LO1640118 
UNDER SIZE 

CONNECTING ROD -
0,50 

2/3/4 

8 AD40LO1770101 CONROD SCREW FL 
8X1X42 R12 2/3/4 



        
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 18000 3-PHASE - CRANKCASE 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 57 

PAGURO 18000 3-PHASE - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1511273 CRANKCASE 1 

2 AD40LO1970140 CYL DOWEL D13/11 
15 LONG 2 

3 AD40LO8965048 HEX PLUG M10X1 
F.ZN12I 1 

4 AD40LO4670060 COPPER WASHER 1 

5 AD40LO8430105 ELASTIC DOWEL PIN 
8X16 DIN 1481 1 

6 AD40LO1611193 SUPP.BEARING STD 3/4/5 
6 AD40LO1611194 BEARING -0,25 3/4/5 
6 AD40LO1611195 BEARING -0,50 3/4/5 

8 AD40LO1257158 
ANELLO 

SPALLAMENTO STD 
1404 

2 

8 AD40LO1257159 THRUST BEARING +0.1 2 
8 AD40LO1257160 THRUST BEARING +0.2 2 
9 AD40LO8990022 PLUG D.30 6 

12 AD40LO4400054 BEARING CUP RUBBER 
SEAL 4 

13 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 

16 AD40LO9080182 PLUG AVSEAL D10 
02961-01012 1 

50 AD40LO9080182 LUG AVSEAL D10 
02961-01012 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 18000 3-PHASE - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 18000 3-PHASE - FLYWHEEL SIDE SUPPORT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3790078 FLANGE 1 

2 AD40LO4501156 FLYWHEEL FLANGE 
GASKET 1 

3 AD40LO9730010 SOC HEAD CAP SCR 
M6X16L STEEL 6 

4 AD40LO1213347 OIL SEAL 70X88X8 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 18000 3-PHASE - OIL PUMP 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 18000 3-PHASE - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6605132 OIL PUMP 099 ADVIK 1 
5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 18000 3-PHASE - OIL FILTER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 18000 3-PHASE - OIL FILTER 
 

 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO2175285 
(AD40LO2175131) 

KOHLER OIL 
CARTRIDGE SPARE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 18000 3-PHASE - OIL DIPSTICK 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 18000 3-PHASE - OIL DIPSTICK 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO9330139 
COMPLETE DIPSTICK 

TUBE (FOCS 
L.MARINE) 

1 

4 AD40LO1200001 ORING 108-RUBB. 
NITRIL D2000 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 18000 3-PHASE - OIL COOLER 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 18000 3-PHASE - OIL COOLER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO2501154 Threaded adaptor on 
thermostat 1 

4 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

5 AD40LO9535131 SCAV.P. N 1 

6 AD40LO9346037 Metal connector on 
crankcase 1 

8 AD40LO9305097 Hose pipe (inlet oil 
cooler 1 

9 AD40LO7350374 OIL COOLER 1 

10 AD40LO7265075 
CONNECTOR TO FIX 

OIL 
COOLER/CARTRIDGE 

1 

11 AD40LO9305470 Rubber hose oil cooler 
return 1 

12 AD40LO3630145 CLAMP .d.16-25 SX9C-
W4 VITE TIPO 4 

13 AD40LO1213543 SEAL RING FOR OIL 
RAD.7350.374 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 18000 3-PHASE - COOLANT INLET FLANGE 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 18000 3-PHASE - COOLANT INLET FLANGE 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9730018 HSHC SCREW ISO 
4762 M6X45 2 

2 AD40LO4501158 WATER PUMP INLET 
FLANGE GASKET 1 

3 AD40LO7330286 WAT.PUMP ENTRY 
UNION(LOMB.MA.) 1 

5 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9195078 THERMOSTAT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 18000 3-PHASE - OIL PUMP 
 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 71 

PAGURO 18000 3-PHASE - OIL PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6605132 OIL PUMP 099 ADVIK 1 
5 AD40LO9015005 BY PASS VALVE PLUG 1 
6 AD40LO4670060 COPPER WASHER 1 

7 AD40LO6495045 BY PASS VALVE 
PISTON 1 

8 AD40LO1200292 OIL PUMP COVER 
GASKET 1 

10 AD40LO9800061 CAPSCREW 3 
11 AD40LO4580216 OIL PUMP GASKET 1 

14 AD40LO1213343 OIL SEAL 32X50X6 PER 
AL 1 

15 AD40LO9865174 SPCIAL SCREW 2 

16 AD40LO1770007 HEX SCREW M8X30-
5737-8G+ZN.B 1 

17 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 6 



        
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 18000 3-PHASE - OIL PAN 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 18000 3-PHASE - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6645553 OILPAN (L.MARINE) 1 

2 AD40LO1200030 ORING 116-SILICONIC 
RUBBER 1 

3 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 23 

4 AD40LO9485271 PIPE 1 

5 AD40LO1200274 ORING D.8X3 FOR OIL 
RETURN PIPE 1 

11 AD40LO9040035 OIL DRAIN PAN 1 
35 AD40LO4170044 NUT (L.MARINE 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 18000 3-PHASE - FITTING FOR CAB HEATING 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 18000 3-PHASE - FITTING FOR CAB HEATING 
 

 
 

NO. CODE: DESCRIPTION Q.TY 
12 AD40LO9065007 CYLINDER HEAD PLUG  



        
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 18000 3-PHASE - FUEL FILTER 
 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 18000 3-PHASE - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO4670061 
COPPER WASHER 
D19/14.2 1.5 THK 

 
7 

7 AD40LO8760110 
(AD40LO8760082) 

SUPPORT (L.MARINE) 
GREY 1 

11 AD40LO7270108 BANJO D.6 1 

13 AD40LO4670062 COPPER WASHER 
D10/6.2 1.5 THK 2 

14 AD40LO7625019 WASHER 10X18X2 2 

15 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

16 AD40LO1901032 Banjo bolt 14X1 1 

20 AD40LO7565007 SPRING WASHER 
D14.2/8.2 2 

21 AD40LO3730125 FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175045) FUEL FILTER 1 

22 AD40LO2175288 
(AD40LO2175235) FUEL FILTER 1 

26 AD40LO3240033 NUT M10X1,5-
UNI.5588-8S+ZN.B 2 

31 AD40LO9680049 FUEL FILTER VALVE 1 
43 AD40LO7565011 LOCK WASHER M10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 18000 3-PHASE - FUEL FEED PUMP 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 18000 3-PHASE - FUEL FEED PUMP 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6585151 FUEL FEED PUMP 1 
2 AD40LO6780008 STUD M8X20 2 
3 AD40LO1200087 ORING 3150 1 

4 AD40LO7200721 FUEL PUMP PUSH 
ROD 1 

5 AD40LO3240164 NUT 2 

6 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

7 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 

8 AD40LO1901193 UNION BOLT M 10 2 



        
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 18000 3-PHASE - FLYWHEEL 
 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 18000 3-PHASE - FLYWHEEL 
 

 
 
 

 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO1780097 Hex. Screw M10 X 
1.25 x 30 5 



        
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 18000 3-PHASE - ENGINE FLANGE / BACKPLATE 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 18000 3-PHASE - ENGINE FLANGE / BACKPLATE 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

2 AD40LO1770056 HEX HEAD SCRE 
M8X18-5739-8G+ZN.B 9 



        
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 18000 3-PHASE - AIR INLET ACCESSORIES 
 
 
 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 18000 3-PHASE - AIR INLET ACCESSORIES 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3866153 
(AD40LO3866083) FLANGE GREY 1 

2 AD40LO1770005 HEX HEAD BOLT 2 

3 AD40LO7555029 BEL WASHER D15/8.4 
0.8 T 2 

4 AD40LO4501081 Intake Elbow Gasket 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 86 

 PAGURO 18000 3-PHASE - PULLEYS / BELT 
 
 
 
 
 

 
 



        
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 18000 3-PHASE - PULLEYS / BELT 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7051143 Crankshaft pulley 
(driving pulley) 1 gro 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 4 

3 AD40LO9865319 CRANKSHAFT BOLT 1 



        
PAGURO - SPARE PARTS CATALOGUE 

 88 

 PAGURO 18000 3-PHASE - STARTING MOTOR 
 
 
 
 

 



        
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 18000 3-PHASE - STARTING MOTOR 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3240020 NUT M8X1,25 UNI 
5589-6S+ZN.B 1 

2 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

3 AD40LO5840162 STARTER MOTOR 1 

3 AD40LO5840224 STARTER MOTOR 
1.7KW 1 

4 AD40LO3810024 FLANGE 1 

5 AD40LO9730046 
SOC HEAD SCREW 

M10X35-
5931.8G+ZN.B 

2 



        
PAGURO - SPARE PARTS CATALOGUE 

 90 

 PAGURO 18000 3-PHASE - SPECIAL DETACHED COMPONENTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
 AD40LO2471014 COLLAR N 10 1 
 AD40LO3205078 NUT 1 

 AD40LO1200041 ORING D8.04/4.48 
1.78 T 1 

 AD40LO1200328 ORING 3 
 AD40LO1202047 ORING 1 
 AD40LO1400346 DIPSTICK 903 1 

 AD40LO3630145 CLAMP d.16-25 SX9C-
W4 VITE TIPO 2 

 AD40LO3630148 CLAMP (L.MARINE) 1 

 AD40LO9400098 BLOW-BY DRAIN 
HOSE 1 

 AD40LO9680034 BREATHING VALVE 
ASSY 1 

 AD40LO9730231 SCREW 1 

 AD40LO9730279 ALLEN SCREW TCEI 
M6X40-5931-INOX 4 

 AD40LO6927707 TIMING BELT COVER 
WACKER/TEREX 1003 1 

 AD40LO9000078 PLUG D.9-10 1 
 AD40LO9000134 PLUG 1 
 AD40LO1950008 VALVE SPRING 1 




